
7.- 

r • 





O)i —'y)Z1,  Ica,  

CONTENTS * This parts list also includes optional accessories. 

/< I:  3 19 W 
(BED SECTION) 
* 1111  21 •-•-• 107 A 
(MAIN SECTION) 
-f if 5  109 155 
(INK SECTION) 
7A9 - Kin  157 165W 
(MASTER FEED SECTION) 

1 3  167 •-•-• 177 „W 
(ELECTRIC SECTION) 

/  179 191 A 
(COVER SECTION) 
514 11-13  193 195 W 
(ACCESSORIES SECTION) 

 .197 229 W 
(CHAIN DELIVERY SECTION) 



t4 



00. 1  

coo( 



•""': 1,-141 4 BED FRAME SECTION 



F' 71.'-.L 
BED FRAME SECTION *ZODifflattlia -CittALT -t-/v0) -e, 1- 11.4Tit5CUTT 

Note: When ordering items marked * indicate the set numbers becouse they are available in set onl 

NO. 
nil  
ill A # 
PARTS NO. 

nil p 
1 PP t PARTS NAME # tit hit # 

SET NO. COMPONENT PARTS NO. 
11 1:1 
Q'ty 

1 5310 11 110-3 /<•yl- AssY Bed Assy 1 
2 9710 10 0008 M10 Spring washer, M10 4 

3 9672 10 2014 AfA7tiJI. M10X20 Hexagon headed bolt, M10 X 20 2 

4 5310 11 151 A-T-- Stay 1 

5 5290 11 152 it.,(  t — Lock collar 1 

6 9684 06 0608 M 6 X 6 Hexagon socket head set-screw, M6 X 6 2 

7 5300 11 160 j'5 F- Bracket 1 

8 5290 11 153 t 5 — Collar 1 

9 9670 10 2008 F- M10X20 Hexagon socket head bolt, M1OX 20 16 

10 5290 13 111 J.-3 IT F- Bracket 4 

11 9670 08 1608 Aft 'tkit71:)1, M 8 X16 Hexagon socket head bolt, M8 X16 4 

12 9710 08 0008 M 8 Spring washer, M8 4 

13 5290 14 120 Base 4 

14 9660 10 0014 M10 Hexagonut, M10 4 

16 5290 31 216 17" Bracket 1 

17 9660 06 0014 AP! t M 6 Hexagon nut, M6 2 

18 9672 06 5014 AA:KA, M 6 X50 Hexagon headed bolt, M6 X 50 2 

19 5290 31 213 *4 —A, Wheel 2 

20 5290 31 214 )( Bushing 2 

21 9721 07 0008 E E-7 E-Ring, E-7 2 

22 5310 31 215 t 1- Shaft 1 

23 5290 31 217 V"55- v Bracket 1 
24 9642 03 1414 t ,</.1%*) M 3 x14 Small pan head screw, M3 X14 4 

25 9710 03 0008 ni 3 Spring washer, M3 4 

26 5300 11 171 j'.5 'Y Bracket (for Japan only) 1 

27 9710 06 0008 i *sak ni 6 Spring washer, M6 4 

28 9642 06 1414 t,</14-) M 6 X14 Small pan head screw, M6 X14 4 

29 99 920 7 7 % Fan (for Japan only) 1 

30 9660 03 0014 Aftt M 3 Hexagon nut, M3 4 

31 5300 61 124-1 tiS"— (230V) Cover (for 230V) 1 

5 



e*:: 'Y F 7 Li —1+Bil 6 BED FRAME SECTION 



— go 
BED FRAME SECTION 

*ZOnfltlitea-ClIta t t 
Note: When ordering items marked * indicate the set numbers becouse they are available in set onl 

NO. PARTS NO. t PARTS NAME SET NO.  NO. COMPONENT PARTS NO. Q'ty 

32 5300 61 122 t/i'— (100y) Cover (for 100V) 1 
33 97 919 1. 7.1/A (100V) Transformer (for 100V) 1 
33 97 948 } 5 (230V) Transformer (for 230V) 1 
34 5310 61 133 j'517-sy h (100y) Bracket (100V) 1 
34 5300 61 152 J*717- I-  (230V) Bracket (for 230V) 1 

35 9642 04 1014 1-,</.1N1Y) M 4 X10 (100y) Small pan head screw, M4 X 10(for 100V) 4 
35 9642 05 0814 /.1%* M 5 x 8 (230V) Small pan head screw, M5 x 8 (for 230V) 4 
36 9710 04 0014 / 4kgg* M 4 (100V) Spring washer, M4 (for 100V) 4 
36 9710 05 0014 /i411* M 5 (230V) Spring washer, M5 (for 230V) 4 
37 9716 04 0014 4Lgg* M 4 (100y) Plain washer, M4 (for 100V) 4 
37 9716 05 0014 401g* M 5 (230v) Plain washer, (for 230V) 4 

7 



g A If  8 VARIABLE SPEED SECTION 



VARIABLE SPEED SECTION Note: When ordering items marked * indicate the set numbers becouse they are available in set on 

NO. S # 
PARTS NO. 

F-  # tit # PARTS NAME 
SET NO. COMPONENT PARTS NO. 

41W1 181 
Q'ty 

1 9650 05 2014 AM/1v* M 5 X20 Small oval counter sunk screw, M5 X 20 1 
2 5300 12 224 7° F Plate 1 

3 5310 12 223  Grip 1 
3 5300 12 223 Grip (I tek) 1 

4 5310 12 220 1‘.1/ Handle 1 

4 5300 12 220-1 Handle (I tek) 1 

5 9410 30 2008 0 3 X20 Spring pin 03 X 20 2 

6 5300 12 212 Shaft 1 
7 5290 12 213  Gear 1 
8 5290 12 211 i5/7 l- Bracket 1 
9 9710 06 0008 /<*ak M 6 Spring washer, M6 6 

10 9670 06 1268 IVA 417F01, M 6 X12 Hexagon socket head bolt, M6 X12 6 
11 9660 08 0014 -)- F- M8 Hexagon nut, M8 2 
12 9721 10 0008 E E-10 E-Ring, E-10 1 
13 5290 12 413 e Pin 1 
14 5290 12 412 ts?' Screw 1 
15 9721 07 0008 E 1) E-7 E-Ring, E-7 4 
16 5290 12 411 e Pin 1 
17 5290 12 313 7-14 Arm 1 
18 9411 40 3600 04 x36 Taper pin 04 X 36 2 
19 5290 12 314 .th)( t 5— Lock collar 1 
20 9660 06 0014 M6 Hexagon nut, M6 7 
21 9670 06 4508 Pir,i1;t:)1, M 6 x45 Hexagon socket head bolt, M6 X45 1 
22 9684 06 0608 t: ittE M 6 X 6 Hexagon socket head set-screw, M6 X 6 1 
23 5290 12 315 51/1, Bushing 2 
24 5300 12 342 Link 1 
25 5300 12 320 7—k Arm 1 
26 9684 05 0508 1 M 5 X 5 Hexagon socket head set-screw, M5 X 5 1 
27 5290 12 312 Gear 1 
28 5310 12 311 -' '7   I- Shaft 1 

9 



SEAMS 10  VARIABLE SPEED SECTION 



VARIABI F SPEED SECTION 
LT**-t/v0)T, 1-11-9--CaSC L-CT 

Note: When ordering  items marked * indicate the set numbers becouse they are available in set on 

NO. fill * 
01 gi PARTS NO. 

# *a # PARTS NAME SET NO. COMPONENT PARTS NO. 
IN 
Q'ty 

29 5310 12 341 Scale 1 

30 5300 12 330 Scale base 1 

31 5290 31 214 Bushing 1 
32 5300 12 343 'Y Stud 1 
33 5290 12 316 A F / — Stopper 2 

34 9684 08 20 08 AffrA-1-4.1h)( *) M 8 x20 Hexagon socket head set-screw, M8 X 20 1 
35 5290 15 200 VA 9- Variable speed pulley 1 
36 5290 11 163 Cover 1 
37 97 018 100V Motor, 100V 1 
37 97 019 Motor,115V 1 

37 97 020 Motor. 230V 1 

38 9716 06 00 14 , *at rvi 6 Plain washer, M6 4 

39 9672 06 16 14 AA:KA, M 6 X16 Hexagon bolt, M6 X16 4 

40 97 093 —l- 4'yA51  Start switch 1 

41 97 092 5-* — Condenser 1 

11 



10111X/01,J1111  12 CHANGING VALVE SECTION 



10#1kjk/')1.7;r1Vi 
CHANGING VALVE SECTION 

*Z011ffleoltlierCCIIkA try1-11i44-"ClI3Z 
Note: When ordering items marked * indicate the set numbers becouse they are available in set or 

NO. 01 PP # 
PARTS NO. r-f t # -q PARTS NAME SET NO. COMPONENT PARTS NO. 

riC 
Q'ty 

1 9642 05 1014 M 5 X10 Small pan head screw, M5 X10 5 

2 9710 05 0008 M5 Spring washer, M5 5 

3 5300 16 514 Spring holder 1 

4 5300 16 513 Spring 1 

5 91 221 — Hose 1 

6 91 211 —  Hose band 3 

7 5290 34 152 — = 7°)1,  Hose nipple 3 

8 9642 03 0614 J-,</14-; M 3 X 6 Small pan head screw, M3 X 6 2 

9 9710 03 0008 i sgk M 3 Spring washer, M3 2 

10 97 850 Grand total counter 1 

11 5300 17 118 5 Clamp 1 

12 5310 61 141 '75- *, F Bracket 1 

13 5310 16 511 ) Valve 1 

14 91 814 Hose 1 

15 5300 16 512 Spool 1 

16 91 839 Hose 1 

17 9670 04 1008 itIkriVititiJI., M 4 X10 Hexagon socket head bolt, M4X 10 4 

18 9710 04 0008 ,i‘.4q;Ak M4 Spring washer, M4 4 

19 97 604 V L/1 F: Solenoid 1 

20 9670 06 1208 ilt7g)1, M 6 X12 Hexagon socket head bolt, M6 X 12 2 

21 5310 16 515 V‘5i7-  v Bracket 1 

22 9660 04 0014 7t t F- M4 Hexagon nut, M4 4 

23 9670 05 1008 it AI 7i1rt71:)1, M 5X10 Hexagoh socket head bolt, M5 X10 2 

13 



7tZ:/'iEtfil  14 PUMP PIPING SECTION 

, 



nE fff 

PUMP PIPING SECTION 
UT MA,0 -c, 1-1144-Ca3Z L. -CT 

Note: When ordering items marked * indicate the set numbers becouse they are available in set or 

NO. PARTS NO. 113 A t # PARTS NAME SET NO. COMPONENT PARTS NO. Q'ty 
1 9684 08 2008 7:51ri'vflt.±?( s'i° M 8 X20 Hexagon socket head set-screw, M8 X20 1 

2 9660 08 0014 A iii t v I- M 8 Hexagon nut, M8 1 

3 90 102 V •<)I.,  I- A-36" (50H z ) V-belt, A-36" (50Hz) 1 

4 5290 16 112 J-1) —  (50Hz ) Pulley (50Hz) 1 

5 90 101 VS/l, I- A-35" (60Hz ) V-belt, A-35" (60Hz) 1 

6 5290 16 111 7° — U — (60 H z ) Pulley (60Hz) 1 

7 91 233 i)l,* Elbow 1 

8 91 240 Nipple 5 

9 5290 16 212 Cap 2 

10 91 222 A Hose 1 

11 91 212 Hose band 2 

12 91 200 *—A= 7° )L,  Hose nipple 1 

13 91 232 Elbow 1 

14 5290 34 152 *—A.= Hose nipple 3 

15 91 220 *—A Hose 1 

16 91 211 7t;—A/2/ Hose band 5 

17 91 226 *— A Hose 2 

18 91 201 *—A Hose nipple 4 

19 9642 05 1014 t•</1%*') M 5 X10 Small pan head screw, M5 X10 9 

20 9710 05 0008 M 5 Spring washer, M5 15 

21 5290 17 121 Cover 1 

22 5290 17 122 — t Terminal 1 

23 9670 05 2008 'A4t7t-Zil, M 5 X20 Hexagon socket head bolt, M5 X 20 2 

24 91 814 *—A Hose 2 

25 9672 06 1214 M 6 x12 Hexagon head bolt, M6 X12 4 

26 9710 06 0008 it*gt* M 6 Spring washer, M6 4 

27 9716 06 0014 M 6 Plain washer, M6 4 

28 97 018 5r — 100V Motor 100V 1 

28 97 019 Motor 115V 1 

28 97 020 Motor 230V 1 

15 



li,IEWE 16 PUMP PIPING SECTION 



7°§EV, 3,113 
PUMP PIPING SECTION 

*.= oiti-saltAigrat;ti L.-CT 
Note: When ordering items marked * indicate toe set numbers becouse they are available in set onl 

NO

. 
S A 
PARTS NO.  gIs  A PARTS NAME tit * 

SET NO. COMPONENT PARTS NO. Q'ty 

29 91 251 A-  -I Oil cup 1 

30 5290 16 412 —1 7°  Cap 1 

31 90 502 0 I) P -46 0-Ring, P-46 1 

32 91 150 Wick 1 

33 5290 16 414 /I, Bottle 1 

34 5290 16 413 t Nut 1 

35 91 234 Elbow 1 

36 91 228 Hose 2 

37 5290 16 311 Bottle 2 

38 9664 05 0014 titt M 5 Wing nut, M5 2 

39 5290 16 315 Washer 2 

40 5290 16 313 7 4 — Filter 2 

41 5290 16 316 Screw 2 

42 5290 16 314 A 7°  I) Spring 2 

43 5290 16 312 Packing 2 

44 91 231 ,v Bushing 2 

45 91 237 7')1, Nipple 1 

46 91 236 z)1,7f: Elbow 1 

47 5290 16 411 i<-1 Pipe 1 

48 91 100-1 7°  Pump 1 

49 9672 08 2514 'AA 71)1,  M 8 X25 Hexagon head bolt, M8 X 25 4 

50 9710 08 0008 M 8 Spring washer, M8 4 

51 5300 17 112 Z i Needle 1 

52 5290 17 111 Valve 1 

53 9642 05 3014 M 5 X30 Small pan head screw, M5 X 30 6 

54 9650 05 2014 A.181/1\*.) M 5 X20 Small oval counter-sunk screw, M5 x 20 2 

55 5300 12 224 7'1,— I-  Plate 2 

56 5310 17 117 Knob 2 

56 5300 17 117 Knob (I tek) 2 

57 5300 17 116 Cover 2 

17 



7hZ:, .1i2iii0  18 PUMP PIPING SECTION 



PUMP PIPING SECTION 
*z011salt*Ace1/83/1L. - *.tA.,(1) -c., 1-11-9—CA -F 
Note: When ordering items marked * indicate the set numbers because they are available in set on 

NO. PARTS NO. IR A t PARTS NAME t #11 Mt It "4 14C 
SET NO. COMPONENT PARTS NO. Q'ty 

58 5290 17 115  Spring 2 

59 9410 30 2008 AJ''J el,  03 X20 Spring pin, Ø3X20 2 

60 5300 17 114 Z.  Spindle 1 

61 5290 17 113  Valve 1 

62 5290 17 119 Clamp 1 

63 5290 16 415-1 / X Nozzle 1 

64 91 241-1  Socket 1 

65 97 093 Start switch 1 

66 97 092 =r-  Condenser 1 

19 



** 7 I.,  - A (.4**)10 22 MAIN FRAME SECTION (OPS) 



*fN L.(44441F4RIDit[i 
MAIN FRAME (OPS) SECTION 

*ZONIA1±4141-ClItS L -C *-t. /vCrre, lzv FAI-R-ea3z L-c-Ftoo 
Note: When ordering items marked * indicate the set numbers becouse they are available in set onl,  

NO. 
*17 4?1 * 
PARTS NO. lig Atk PARTS NAME * 01 * 

SET NO. COMPONENT PARTS NO. 
IN 1ST 
Q'ty 

1 9670 06 1208 F. M 6 X12 Hexagon socket head bolt, M6 X12 5 

2 5300 29 116-- 1 7'7 IT `,/ Bracket 1 

3 9670 06 2508 ik'fit

I— 

i 7t )L'I M 6 X25 Hexagon socket head bolt, M6 x 25 2 

4 9670 08 1608 firA4f7t)L'l M 8 X 16 Hexagon socket head bolt, M8 x 16 4 

5 9710 06 0008 M6 Spring washer, M6 3 

6 9670 05 2008 IVAN' ;VA, M 5 X20 Hexagon socket head bolt, M5 x 20 2 

7 5290 29 115 37)L, Bushing 1 

8 5310 29 111 7 Li Frame 1 

9 5310 75 215 Pin 1 

10 5310 29 233 A -7-- Stay 1 

11 5310 75 113 A I- Stopper 1 

12 9716 05 0014 *,glk M5 Plain washer, M5 2 

13 9710 05 0008 /S'iqglk M5 Spring washer, M5 2 

14 9642 05 1014 M 5 X10 Small pan head screw, M5 x 10 2 

15 5290 29 114 Guide 1 

16 5310 59 510 —  Frame 1 

17 9410 50 2008 A7°9 :./VsE:f Ø5X20 Spring pin, 0 5 X 20 2 

18 5310 29 232 A — Stay 2 

19 5310 32 411 Stay 1 

23 



*#117 1,-1. (atiVF444) 113 24  MAIN FRAME SECTION (MS) 



101# 7 (atai1011) ISO 
MAIN FRAME SECTION (MS) *ZOillialtiliAt'll'nt UT - asc L -CT 

Note: When ordering items marked * indicate the set numbers becouse they are available in set onl 

NO. S # 
PARTS NO. 01 PP t PARTS NAME # g * 

SET NO. COMPONENT PARTS NO. 
1111 
Q'ty 

1 5310 75 215 Pin 1 
2 5310 29 112 7 I..— Frame 1 

3 5300 29 117-1 7 5 Jr Bracket 1 
4 9670 08 16 08 Ail'A#7101, F M8 X16 Hexagon socket head bolt, M8 X16 4 
5 9670 06 12 08 M 6 X12 Hexagon socket head bolt, M6 x 12 5 
6 9642 05 10 14 -)-"</J‘ '.; M 5 x10 Small pan head screw, M5 x 10 2 

7 9710 050 008 iS".4.11$ M 5 Spring washer, M5 4 
8 9716 050 014 *11 M 5 Plaine washer, M5 2 
9 5310 75 113 A Stopper 1 
10 5290 29 114 )54 F Guide 1 
11 9670 06 25 08 7:142i4t7t01, M 6 X25 Hexagon socket head bolt, M6 x 25 2 

12 5310 59 520  Frame 1 

13 9410 50 20 08 A 7°  l) 935 X20 Spring pin, 93 5 x 20 2 

14 9670 05 20 08 :Kit rAllt7Ii)1, M 5 X20 Hexagon socket head bolt, M5 X20 2 

15 5290 29 115  Bushing 1 
16 5310 61 136 A 'y Stud 2 
17 5310 61 135 F- Duct 1 
18 9642 05 05 14 J-,</.14, .; M 5 x 5 Small pan head screw, M5 x 5 2 
19 95 211 Lamp 1 
20 97 553 7 Lamp switch 1 
21 5290 61151-2 77 17V F- Bracket 1 
22 9670 05 1608 Aft 'Ait7101.,  F- M 5 X16 Hexagon socket head bolt, M5 x 16 2 
23 9710 06 0008 M 6 Spring washer, M6 3 

25 



4 - - 7)L411iik MI  26 PAPER FEED TABLE LIFTING SECTION 



PAPER FEED TABLE LIFTING SECTION *Z 0)11Sailtii II8SLYV***t/vOre, LTT \ 
Note: When ordering items marked * indicate the set numbers becouse they are available in set ont 

NO. rgi # 
PARTS NO. PARTS NAME sy I- it 11} 

SET NO. 
I* ilt -Rs 

COMPONENT PARTS NO. 
flic 

Q'ty 
1 9721 10 0008 E E-10 E-Ring, E-10 3 
2 5290 29 311 1g* Washer. 1 
3 5290 37 110— 1 Lever 1 
4 5290 37 121 51 /1, Bushing 2 
5   5290 37 122 V I: Stud 1 
6 9710 08 0008 RAkig* M 8 Spring washer, M8 3 
7 9660 08 0014 'APO-  v I- M 8 Hexagon nut, M8 3 
8   9721 07 0008 E 9 :fl' E— 7 E-Ring, E-7 14 
9   5290 37 130 9 .'7 Link 1 
10   5290 29 312 1g* Washer • 1 
11   5290 38 110 Lever 1 
12   5290 38 121 /1.,  Bushing 1 
13   5290 38 122 Stud 1 
14   5290 29 313 Rg* Washer 9 
15   5290 38 141 A7 11 .2/ 1' Spring 1 
16   5290 38 130 9 :, Link 1 
17   9710 05 0008 ii*** M 5 Spring washer, M5 5 
18   9660 05 0014 1010-  v I- M 5 Hexagon nut, M5 1 
19   5290 38 142 e> Pin 1 
20   5310 33 538 VZ F..: Knob 1 

21   9648 04 1014 /11/.14'.) M 4 X10 Small flush head screw, M4 x 10 1 
22 5310 37 320 )] Cam 1 
23   5290 33 534 7.,7'»/* Spring 1 
24   5300 37 411 A3! Stud 3 
25   5290 37 314 Washer 2 
26   9410 30 1608 03 X16 Spring pin, 0 3 X 16 2 

• 27 5290 37 313— 1 — Gear 5290 37 310— 1 27 • 28 • 29 1 
• 28 5290 37 311 4fA Boss 5290 37 310— 1 27 • 28 • 29 1 
• 29 5290 37 312 /.* ••./ Ratchet 5290 37 310— 1 27 • 28 • 29 1 

30   5290 37 240-1 ilk Pawl 1 

27 



"Z—/ -7 4 — 1-,'"r*—,ndtrd118  28 PAPER FEED TABLE LIFTING SECTION 



- K-7--J•)1,4aiLagg 
PAPER FEED TABLE LIFTING SECTION 

*L. olorrnitAie. -cit LT. f-*-g-"CISC 
Note: When ordering items marked * indicate the set numbers becouse they are available in set on 

NO. 120 # 
PARTS NO. itifi Atk PARTS NAME 

t # 
SET NO. 

01 
COMPONENT PARTS NO. 

41A1 
Q'ty 

31 5290 37 251 A 7°1) .>/' Spring 1 

32 5290 37 151 A 7' 1) >/‘ Spring 1 

33 5290 37 140 9 >9 Link 1 

34 5290 21 641 A7P1) >/AIPT Spring stud 2 

35 9410 40 2008 A7° 9 ›ye:. 04 X20 Spring pin 0 4X 20 1 

36 5290 21 164 d L. f• — Rubber stopper 1 

37 9721 04 0008 E 9 >y E-4 E-Ring, E-4 1 

38 5290 37 421-1  Stud 1 

39 5290 37 233 A7e 9 > Spring 1 

* 40 5290 37 220 Lever 5290 37 230 40 • 42 

41 5290 37 232 )4  9 Bushing 

* 42 5290 37 231 9 5 'y Cluch 5290 37 230 40 • 42 1 

43 5290 37 432 5 V Ratch 

44 5290 37 434 7°9>/' Spring 1 

45 5290 37 431 9 'y Stud 1 

46 5290 37 433 7°  9 > 9101-t Spring stud 1 

47 5290 37 211 A 9 V Stud 1 

48 9642 05 0514 M 5 X 5 Small pan head screw, M5x5 1 

49 5310 37 810 >12 )1.,  Handle 1 

49 5300 37 811 Hadle (I tek) 1 

50 5290 37 814  Spring 1 

1- 51 5310 37 723 7KA Boss 5310 37 720 51 • 53 1 

52 5290 21 612 )4  9)1, Bushing 1 

fr 53 5290 37 313 42 A,  — Gear 5310 37 720 51 • 53 1 

1-  53 5290 37 313 Gear 5310 37 510 53 • 73 • 74 • 75 1 

54 5310 37 724 )3 5— Collar 1 

55 9410 50 3208 A 1):./Ye> 05 X32 Spring pin, 05X32 3 

56 5290 37 722 *A' Gear 1 

57 5290 37 721 t 5 — Coller 1 

58 9642 05 1614 M 5 X16 Small pan-head screw, M5 x 16 4 

29 



'<-1-7  4 - F-7--5/141-61Fit  30 PAPER FEED TABLE LIFTING SECTION 

41) '471ftin 

ea) 4
,4 



PAPER FEED TABLE LIFTING SECTION 
*,:oitargot*e.Tittxtu-e tivarc, f- .43-"CaSCL -CT 
Note: When ordering items marked * indicate the set numbers becouse they are available in set ont 

NO. NO. PARTS NO. t PARTS NAME # 44" 
SET NO. 

filt 1I r4 
COMPONENT PARTS NO. Q'ty 

59 5290 29 210 Bushing 2 
60 9722 12 0008 C 9.1/ if C-12 C-Ring, C-12 1 
61 90 800 Chain 2 
62 5290 37 712 7.JI:117'sY 1- Sprocket 2 
63 90 856 VI*9 Joint link 2 
64 5310 37 711 t F- Shaft 1 
65 5290 37 612 7 I- Shaft 1 
66 9410 30 2008 .'. /') f , 03 X20 Spring pin, 03 X 20 3 
67 5290 37 614 *Ay— Gear 1 
68 5290 37 6/1 7.5 17" V I- Bracket 1 
69 5290 37 613 Gear 1 
70 9410 30 2508 A7' 1.) >Ye:./ 03 X25 Spring pin, 03 x 25 1 
72 9670 06 3508 rA'41'7101,  F- M 6 X 3 5 Hexagon socket head bolt, M6 X 35 2 

* 73 5310 37 516 7KA Boss 5310 37 510 53.73.74.75 1 
* 74 529037 515 — Gear 5310 37 510 53.73.74.75 1 
Or 75 5290 37 512 Gear 5310 37 510 53.73.74.75 1 

76 529026 112 Bushing 1 
77   5310 37 511 A31 Stud 1 
78 9710 10 0008 Spring washer, M10 2 
79 9660 10 0014 :Ott 1- M10 Hexagon nut, M10 2 

31 



32 HEIGHT CONTROL. FEED LEVER SECTION 



HEIGHT CONTROL, FEED LEVER SECTION ut -F 
Note: When ordering items marked * indicate the set numbers becouse they are available in set or 

NO. # 
PARTS NO. gf t PARTS NAME # * 

SET NO. COMPONENT PARTS NO. Q'ty 

1 5290 32 452 7 Knob 2 

2 5310 38 351 Bar 1 

3 5290 38 310-1 1./ — Lever 1 

4 5290 38 330 Lever 1 

5 9660 06 0014 t V M 6 Hexagon nut, M6 3 

6 9710 06 0008 M 6 Spring washer, M6 5 

7 5290 38 237 Air —MN Scale plate 1 

8 90 730 /i'—t —fa 01..6X 5 Parker stud, 01.6 X 5 2 

9 5290 38 322-1 A 7°  ) > Spring 1 

10 5290 38 231 A Stud 1 

11 9721 04 0008 E 1) > E-4 E-Ring, E-4 3 

12 5290 38 220 .> 'LT - Indicator 1 

13 9721 07 0008 E 1) > s E— 7 E-Ring, E-7 8 

14 5290 38 232 -f > l Joint 1 

15 9716 06 0014 Tak ni 6 Plain washer, M6 1 

16 5290 38 210-1 Lever 1 

17 5290 38 121 )t )13 Bushing 1 

18 5290 29 312 Washer 3 

19 9642 05 0514 M 5 X 5 Small pan head screw, M5 X 5 1 

20 9710 05 0008 M 5 Spring washer, 'M5 4 

21 5290 38 238 Leaf spring 1 

22 9670 06 2008 A 4titt F M 6 x20 Hexagon socket head bolt, M6 X 20 2 

23 5290 38 233 7. t=1 Block 1 

24 9410 20 1008 A7°1) > • e:.i 02 xi° Spring pin, 0 2 X 10 1 

25 9410 30 1608 Aj'')>V s e.> 03 X16 Spring pin, 03 X 16 1 

26 5300 38 234-1 *•:-.) Screw 1 

27 5290 38 236 7 S. Knob 1  

28 9650 05 2014 AM/1 MS x20 Small oval counter-sunk screw, M5 X 20 1 

29 9648 04 1014 .1D1d‘ ') M 4 X10 Small flush head screw, M4 X 10 2 

30 5310 33 538 7 Knob 2 

33 



i\4m>E• 1:1-)1,, 7 - FL,/  tfl 34 HEIGHT CONTROL, FEED LEVER SECTION 



HEIGHT CONTROL. FEED LEVER SECTION 
*zoloiattlitai -eutfaL'etr*-d-A.0)V, Ii FAtirea3zL -c -F oo 
Note: When ordering items marked * indicate the set numbers because they are available in set onl 

NO.  Ms * -g• 
PARTS NO. PARTS NAME # ilk A I 

SET NO. COMPONENT PARTS NO. 
Si II 
Q'ty 

30 5300 33 538 Knob (I tek) 2 

31 9684 05 0508 M 5 X 5 Hexagon socket head set-screw, M5 X 5 4 

32 5290 33 562 7t R. Boss 2 

33 9410 30 2008 A7°1) .1,"L° 03 X20 Spring pin, 0 3 X 20 1 

34 5310 33 570 Lever 1 

35 5310 33 574 7 h Shaft 1 

36 5310 33 580 Lever 1 

37 5290 21 521 19 >1' Spring 1 

38 5310 33 554-1 ') Link 1 

39 5300 56 314 t — Collar 2 

40 9670 04 1008 h M 4 X10 Hexagon socket head bolt, M4 X 10 4 

41 9721 03 0008 E E-3 E-Ring, E-3 2 

42 97 610 / -f Solenoid 1 

43 9670 06 1208 1Kit'Ailt7K)1. M 6 X12 Hexagon socket head bolt, M6 X12 2 

44 5300 56 313 Pin 1 

45 5310 33 555 7'5 )7 I- Bracket 1 

46 9710 04 0008 i.tsitk NA 4 Spring washer, M4 4 

47 9660 04 0014 Pit vh M4 Hexagon nut, M4 4 

48 9721 10 0008 E if E-10 E-Ring, E-10 1 

49 5290 21 521 A7`'')>V‘ Spring 1 

50 5290 29 311 Washer 1 

51 5290 33 513 Arm 1 

52 5290 33 512 Washer 1 

53 5290 33 515 'Retch 1 

54 5290 33 511 V I: Stud 

55 9710 10 0008 M10 Spring washer, M10 1 

56 9660 10 0014 t F M10 Hexagon nut, M10 

57 5290 33 514 A7"):"V' Spring 1 

58 9660 05 0014 t M 5 Hexagon nut, M5 2 

59 9672 05 2514 APPtZ)I, M 5 X25 Hexagon head bolt, M5 X 2 5 1 

35 



i \ 4  > F• O -1i..., 7 4 - Kt,/ - fill  36 HEIGHT CONTROL, FEED LEVER SECTION 



HEIGHT CONTROL, FEED LEVER SECTION 
*L.  milisaitiite..e.  it Ss4 L -e V- /y ore, t 1-141-e5±3t -F 
Note: When ordering items marked * indicate the set numbers because they are available in set on 

NO. PPI4  # 
PARTS NO. in in tk PARTS NAME ftZ 

SET NO. COMPONENT PARTS NO. Q'ty 

60 5310 33 540 Lever 1 

61 5290 33 551 A 9 Stud 1 

62 5290 33 537 Pin 

63 5290 33 535 1) .>9 Link 1 

64 5290 33 563-2 1) .1/ 9 Link 1 

65 5290 29 313 /1k Washer 2 

66 5300 33 520 Lever 1 

67 5290 33 534 A 1):/9" Spring 1 

68 5290 33 533 A J'') 9'414 Spring stud 1 

69 5290 33 532 A I- Stopper 2 

70 5290 33 531 A9 V Stud 1 

71 9710 08 9008 M 8 Spring washer, M8 1 

72 9660 08 0014 icA t F M 8 Hexagon nut, M8 1 

73 5290 33 536 A /') Spring 1 

74 9721 05 0008 E 9 1/9‘ E — 5 E-Ring, E-5 1 

75 5290 38 321 A9 V F.' Stud 2 

76 5290 38 341 A 9 V Stud 1 

77 5310 61 411 •.$) Bracket 1 

78 9642 05 1014 t,<11‘*-) M 5 x10 Small pan head screw, M5 X10 2 

79 96 523 A -I v 3.  Switch 1 

37 



7 4 - Ft -  V.)648  38 FEED TABLE SECTION 



7 4 -  
FEED TABLE SECTION *Z0iiiirclitiiit§Critk3A "*.tA/a)-C, t F. I44"-CaI L -C" - 1.. \ 0  

Note: When ordering items marked * indicate the set numbers becouse they are available in set onl 

NO. g # 
PARTS NO. g PARTS NAME SET NO. COMPONENT PARTS NO. Q'ty 

1 5290 31 211 Rail 2 
2 9648 05 1014 1111/1\4 ) M 5 x10 Small flush head screw, M5 x10 6 
3 9716 06 0014 Tak M 6 Plain washer, M6 2 
4 9670 06 1208 Alii'Mt7101,  I- M 6 X12 Hexagon socket head bolt, M6 x12 2 
5 5310 31 121 -7-- V.)107 v Table foot 2 
5 5296 31 121 Table foot (Itek) 2 
6 5290 31 313 *-f Wheel 2 
7 5290 31 214 Bushing 2 
8 5290 31 116 Link 4 

9721 07 0008 E l) /r. E-7 E-Ring, E-7 4 
10 5310 31 113-1 A5/ 'Y F Stud 2 
11 5290 31 117 ci —5— Roller 4 
12 5310 31 114-1 Alt F Stud 2 
13 5310 31115-1 Ail ri F Stud 2 
14 5310 31 111 Table 1 
14 5298 31 111 Table (ltek) 1 
15 9642 05 1014 te</.1\*i.) M 5 x10 Small pan head screw, M5 x 10 2 
16 9710 05 0008 M 5 Spring washer, M5 2 
17 9710 08 0008 rvi 8 Spring washer, M8 6 
18 9660 08 0014 t M 8 Hexagon nut, M8 6 
19 5290 31 112 A -7-- Stay 1 
20 5290 31 118 Stay 1 
21 9642 03 0614 -1-,</j\*=.) M 3 X 6 Small pan head screw, M3 X 6 4 
22 9710 03 0008 /(ikat M 3 Spring washer, M3 4 
23 9660 03 0014 M 3 Hexagon nut, M3 4 
24 5290 31 212 It ̀ Y F Stud 2 
25 5310 31 119 Plate 2 

39 



Kiffi  40 PAPER GUIDE SECTION 



PAPER GUIDE SECTION 
t Fit44-C;ISC 

Note: When ordering items marked * indicate the set numbers becouse they are available in set or 

NO. 110 rfn # 
PARTS NO. 

fl nan 4g, ft 
•.') # -14 * PARTS NAME SET NO. COMPONENT PARTS NO. 

1111 
Q'ty 

1 9642 04 0414 M 4 X 4 Small pan head screw, M4X 4 8 

2 9716 04 0014 M 4 Plain washer, M4 18 

3 5290 32 451 Sheet separator 4 

4 5290 32 420 ;' 77- '::J F.  Bracket 1 

5 5290 32 452 V 7 ai Knob 4 

6 5290 32 440 5 5-  Bracket 2 

7 5290 32 430 15r Bracket 1 

8 5310 32 567 Screw 2 

9 5300 32 572 )3 5— Collar 4 

10 9684 05 0508 M 5 X 5 Hexagon socket head set-screw, M5 X 5 8 

11 5300 32 568 Bushing 12 

12 5290 32 
,
532-1 Block 2 

13 5290 32 533-1 4±.4 7 — Side blower 2 

14 9642 05 1614 t"</1\4) M 5 X16 Small pan head screw, M5 X16 2 

15 9660 08 0014 t M 8 Hexagon nut, M8 6 

16 9710 08 0008 M 8 Spring washer, M8 6 

17 5300 32 565 12  Stud 6 

18 5310 32 561 7 L.,—./4 Frame 2 

19 5300 32 563 Guide 2 

20 5300 32 562 Ji I: Guide 1 

21 9710 04 0008 / 4.11k M 4 Spring washer, M4 10 

22 9642 04 0814 t,</J‘ ," M 4 X 8 Small pan head screw, M4X 8 14 

23 5310 32 566 Screw 2 

24 5300 32 571 A7P 1:1 1Tv Sprocket 4 

25 9410 30 2008 A7°1) e 1, 03 X20 Spring pin, 03 X 20 6 

26 5300 32 569 J., V F. Bracket 4 

27 5290 32 531 )54 1$ Guide 2 

28 9648 04 1014 11111 11\  *'>. M 4 X10 Small flush-head screw, M4 x 10 4 

29 9670 06 1208 fiti 70t:ttil, M 6 X12 Hexagon socket head bolt, M6 x 12 12 

31 90 804 Chain 2 

41 



FM! 42 PAPER GUIDE SECTION 



KiE3 
PAPER GUIDE SECTION 

itz0)))11AIIIILATItliS 1- 1M-Ta3ZUTT 
Note: When ordering items marked * indicate the set numbers becouse they are available in set of 

NO PARTS NO. t PARTS # 01 A * PARTS NAME SET NO. COMPONENT PARTS NO. 
4M ft 
Q'ty 

32 90 852 111* ,) >9 Joint link 2 

33 9410 30 1608 '7' 03 x 16 Spring pin 03 X 16 4 

34 5300 32 574 4=-V— Gear 4 

35 9721 07 0008 E i9" E— 7 E-Ring, E-7 4 

36 5290 29 312 at Washer 2 

37 5300 58 144 )( 9 Bushing 2 

38 5300 32 573 — Roller 2 

39 9710 05 0008 M 5 Spring washer, M5 8 

40 9642 05 1014 t/</1\*•> M 5 X10 Small pan head screw, M5X10 10 

41 5300 32 510 )5-f I: Guide 1 

42 5300 32 550 )5-1 1-" Guide 1 

43 5300 32 520 )54 F Guide 1 

44 5300 32 576 7 1- Shaft 2 

45 5300 32 564 V.  5 ir I- Bracket 2 

46 5300 32 575 /7" l- Bracket 2 

47 5310 32 577 )3 A.— Cover 1 

48 5310 12 220 1 )1,  Handle 2 

48 5300 12 220-1 Handle (I tek) 1 

49 5310 12 223 =4= 1) Gripper 2 

49 5300 12 223 Gripper (I tek) 1 
50 9650 05 2014 11.1111./.1‘*:-.) M 5 X20 Small oval counter sunk screw, M5 x 20 2 

51 5300 12 224 7'1,— 1- Plate 2 

52 9716 05 0014 M 5 Plain washer, M5 4 

53 5310 32 578 ii <— Cover 1 

54 5290 32 211 Holder 2 

55 5290 32 141 F-. Knob 3 

56 9670 08 2508 3:Plin'147g)1, M 8 X25 Hexagon socket head bolt, M8X25 2 

57 5290 32 112 )3 7 — Collar 1 

58 5290 32 115 7—.L. Arm 1 
59 5310 32 111 — Stay 1 

43 



••••:..-/-)14 Kill 44 PAPER GUIDE SECTION 



••  - - -f 
PAPER GUIDE SECTION 

*LOAICAltIKATIttlt LT 
Note: When ordering items marked * indicate the set numbers becouse they are available in set onl 

A NO. MI A t 4 PARTS NO. 
PARTS NAME 

V # * 1111 
SET NO. COMPONENT PARTS NO. Q'ty 

60 5310 44 314 A /7--)ON Scale plate 1 

61 5290 32 126 -f — 9 — Indictor 1 

62 5290 32 125 -f Indicator 1 

63 5290 32 123-1 V7 Si Knob 1 

64 9410 20 1008 7 J 02 X10 Spring pin 0 2 X 10 1 

65 5310 32 118 I- Shaft 1 

66 5310 32 116 )5-( I: Z5-- Guide stay 1 

67 5310 32 130 7-f 4)- 1' Kr) Micro side way 1 

68 5300 32 114 7-14 Arm 1 

69 5290 32 113 t 7— Collar 1 

70 5290 32 121 >J Spring 1 

71 5290 32 122 Cover 1 

72 90 603 C E 1) C E —12 CE-Ring, CE-12 1 

73 9648 04 0614 M 4 X 6 Small flush head screw, M4 X 6 4 

74 5310 32 124 J7 IT Bracket 1 

75 5310 32 127 Spacer 1 

76 5310 32 119 D-9 —A=r — Rotary stay 1 

77 9648 05 1014 11111 -') M 5 X10 Small flush head screw, M5 X10 2 

78 9642 04 1014 M 4 X10 Small pan head-screw, M4 X1C 4 

79 5290 32 117 A I- Stopper 1 

80 5290 32 215 Screw 3 

81 5290 32 212 A 7 -f Slide plate 2 

82 5290 32 313 AJ''J Spring 2 

83 5290 32 310 A 7°  Spring base 2 

84 5290 32 216 V 7 E Knob 3 

85 5290 32 213 A 7° 9 ›j'it Spring base 1 

86 5290 32 214 A 7'9 Spring 1 

45 



+fr 3 AKItbil6  46 SUCTION DRIVINti SECTION 



a Atom 
SUCTION DRIVING SECTION Note: When When ordering items marked * indicate the set numbers becouse they are available in set on 

NO. PARTS NO. 98 t 4 PARTS NAME # A # f& 
SET NO. COMPONENT PARTS NO. Q'ty 

1 9721 07 0008 E ›V‘ E-7 E-Ring, E-7 11 

2 5290 33 143 Pin 2 

3 5290 33 420 Link 1 

4 9710 06 0008 M 6 Spring washer, M6 4 

5 9660 06 0014 t M G Hexagon nut, M6 4 

6 9660 08 0014 M8 Hexagon nut, M8 3 

7 9710 08 0008 M 8 Spring washer, MB 3 

8 5290 21 121 A67  V I: Stud 1 

9 5290 21 141 A9 V I= Stud 1 

10 9660 05 0014 *.Y M 5 Hexagon nut, M5 3 

11 9710 05 0014 M 5 Spring washer, M5 8 

12 5290 21 130 Lever 1 

13 5290 29 312 Washer 3 

14 5290 21 143 A'')>V‘ Spring 3 

15 5290 21 142 A 9 >111T Spring suspender 1 

16 5290 21 123 Pin 2 

17 5290 34 110 — Lever 1 

18 5290 34 121 2./ Link 1 

19 9721 10 0008 E E -10 E-Ring, E-10 2 

20 5290 29 311 Rgt Washer 1 

21 9642 05 1014 t•</JAk.) M 5 x10 Small pan head screw, M5 X10 3 

22 5290 33 440 Lever 1 

23 5290 33 453 t L. Cam 1 

24 5290 37 121 ? )L' Bushing 3 

25 5290 33 230 Lever 1 

26 9411 40 3200 04X32 Taper pin, 04X 32 1 

27 5290 33 451 Spring 1 

28 5290 33 452 Stud 1 

29 5290 21 110 L.A"— Lever 1 

30 5290 21 122 U Link 

47 



i>  :iWithiffi  48  SUCTION DRIVING SECTION 

oo 

0 0#00 

%14  
0 

(51 

00 '1:Lq 
, 

• 

27  
0°  o 

0 

fe 

61 

0 

_.-110011101110)  
go* 

00°  

o°0  

0 4 

0 0 

S4!kr
t.  

63 

0 
0 

0 0 

5 

0°01  

1 

0 

0 
040 

(/e 0 

55 

CO 

0 ak 

0°  coo 

0 



a >E1h1113 
SUCTION DRIVING SECTION 

1-11t-9- -Ca3t L. -CT 
Note: When ordering items marked * indicate the set numbers becouse they are available in set onh 

gis NO. APP t PARTS NO. PARTS NAME * 01 Tit * 
SET NO. COMPONENT PARTS NO. 

11WI 
Q'ty 

31 9710 10 0008 i<1s M10 Spring washer, M10 2 

32 9660 10 0014 M10 Hexagon nut, M10 2 

33 5290 34 142 A 9 'y F Stud 1 

34 9716 05 0014 M 5 Plain washer, M5 1 

35 5290 34 141-1 Packing 1 

36 5290 34 130 Lever 1 

37 5290 37 434 A 7°  9 Spring 1 

38 5290 21 161 A 7°  'P.,  fl41.17 Spring stud 1 

39 91 211 Hose band 1 

40 5290 34 152 7°)I. Nipple 2 

41 5290 34 151 Valve 1 

42 9670 06 2008 ft'A' 11- M 6 X20 Hexagon socket head bolt, M6 x 20 2 

43 91 213 Hose band 2 

44 91 225 —A Hose 1 

45 5290 33 431 Pin 1 

46 9684 05 0508 t:IVA'471-1h$ M 5 X 5 Hexagon socket head set-screw, M5 X 5 4 

47 5290 29 314 ih$ )35— Lock collar 2 

48 5290 33 214 9 Bushing 2 

49 5290 33 312 *)I, Holder 13 

50 5290 33 313 Knob 13 

51 90 500 0 9 >Y P-4 0-Ring, P-4 13 

52 90 600 C E C E— 4 CE-Ring, CE-4 13 

53 5310 33 221 t 7 I- Shaft 1 

54 5310 33 211 7 I- Shaft 1 

55 9411 40 3600 5 —i'—, 04 X 36 Taper pin, 04X 36 3 

56 5290 33 215 7—.A Arm 1 

57 5290 33 314 Rubber sucker 13 

58 5290 33 311 -9- a >7 Suction foot 13 

59 5290 33 213 Arm 1 

60 5290 29 210 9 II. Bushing 2 

49 



0 
o° 

0 
0 

0000 

0 

00  
00  

40 
`0)  

0 
0 at  

0F 

0' 7 27 

00  0 

v's 

0 
0

,0  we 
0
,400), 00 

00  0 4 

5 0 
55 

0 

00- 

0 041) 

0611-4-11" 
0° 

o°0  

0 

0 

0 

(51 

0 
I 

0 

0 e  

a IRO iffi  50 SUCTION DRIVING SECTION 



Aura 
3UCTION DRIVING SECTION 

*zoiffsgtt.otg -cit8AL -C -t-/u0Yr, 1-11t -9- TaSCL,TTL‘ o  
Note: When ordering items marked * indicate the set numbers becouse they are available in set onl,  

NO. PARTS NO. g13 4 PARTS NAME tr 
SET NO. COMPONENT PARTS NO. Q'ty 

61 9642 05 1614 t,<11\t,  M 5 X16 Small pan head screw, M5 x16 4 

62 5290 33 410 Lever 1 

63 5290 33 110 Lever 1 

64 5290 33 121 A Stud 1 

65 5290 33 122 A flit IT Spring stud 1 

66 5290 33 130 > Link 1 

67 5290 33 212 Lever 1 

68 5290 33 141 Pin 1 

69 5290 21 642— 1 A 71 Spring 1 

70 5290 33 142— 1 A 7' > Spring stud 1 

71 5290 33 454 A 7°  1J 'T Spring stud 1 

51 



74-  1-.1=1-5-• 7 4 -5-7 4 .1/ )i-gfi  52 FEED ROLLER, FEELER FINGER SECTION 



FEED ROLLER, FEELER FINGER SECTION 
(DIESAII*ATI Vil 1- #44--casc L,TT L'o  

Note: When ordering items marked * indicate the set numbers becouse they are available in set onl 

NO. fati3 A 
PARTS NO. SAtft PARTS NAME 01 A * 

SET NO. COMPONENT PARTS NO. 
Ifid 
Q'ty 

1 9648 05 1614 M 5 x16 Small flush head screw, M5 X 16 4 

2 5290 29 220 '4 JL,  Bushing 2 

3 5290 33 514 A7° 9 Spring 1 

4 5290 36 340 Lever 1 

5 9721 05 0008 E 9 .s./ E-5 E-Ring, E-5 1 

6 90 200 '<7') 607Z Z Bearing, 607ZZ 1 

7 5290 36 351 A 7°  9 Spring stud 1 

8 5300 36 352 Knob 1 

9 5290 36 312-1 7—k Arm 1 

10 9411 30 2500 -7)=—/—e› 03 X25 Taper pin, 03X 25 2 

11 5310 36 311 7 I- Shaft 1 

12 5290 36 313 7—k Arm 1 

13 9684 05 0508 AA'Ait.th,4 M 5 X 5 Hexagon socket head set-screw, M5 X F: 9 

14 5290 29 315 t Lock collar 1 

15 5290 36. 355-1 A 7°  9 > Spring 1 

16 5290 36 321 Pin 2 

17 5290 36 354 ts) Screw 1 

18 5290 36 353 t•Ni-ts Leaf spring 1 

19 9710 05 0008 i s/1$ M 5 Spring washer, M5 9 

20 9642 05 1014 t•</J‘*-) M 5 X10 Small pan head screw, M5 X10 3 

21 90 202 '<7 9 .1/ 624Z Z Bearing, 6247Z 2 

22 5310 36 330 7 'Y < — 7 4 — - - Upper feed roller 1 

23 5300 21 163 A31y F Stud 1 

24 5290 21 164 IAA — Rubber stopper 1 

25 9721 07 0008 E 9 > E— 7 E-Ring, E-7 1 

26 5290 21 161 A7°  9 >V4114 Spring stud 1 

27 9716 05 0014 rin 5 Plain washer, M5 4 

28 9721 04 0008 E :./ V‘ E-4 E-Ring, E-4 1 

29 5290 21 230 Lever 1 

30 9410 30 2008 A7° 9 >Ye:, 03 X20 Spring pin, 03 x 20 2 

53 



74  — 4 —5-7 4  I'd 15—  MS  54 FEED ROLLER, FEELER FINGER SECTION 



- -7 - • -r - - g 
FEED ROLLER, FEELER FINGER SECTION *Logie.a.ipa-casslu-e tivo-c, 

Note: When ordering items marked * indicate the set numbers becouse they are available in set on 

MI A # NO PARTS MI t PARTS NO. 
V # tit -g- PARTS NAME SET NO. COMPONENT PARTS NO. 

41 IA 
Q'ty 

31 9648 05 1014 .1BP.1\*:, M 5 X10 Small flush head sprew, M5 X10 4 

33 5290 21 211-1 ,e )1,713JI,9"— Housing 2 

34 5310 21 220 4 —5 —7 4 :1)5 —.A Feeler finger shaft 1 
35 5290 21 150 Lever 1 
36 5290 21 162 A J' 9 :.i/.  Spring 1 
37 9642 05 1614 t,</Ms:.) M 5 x16 Small pan head screw, M5 X16 6 

38 5290 36 211 "<7 9 .>1.7fr1L,3r— Housing 1 
39 90 352 /<7 'J li Vs 698Z Z Bearing 698zz 2 

40 5290 36 214 4:-\'' — Gear 1 
41 9410 30 1608 AJ'')>/'E':, 03 X16 Spring pin, sb 3 X 16 1 

42 5310 36 213 D7-7 4 — Lower feed roller 1 

43 5310 36 215 t 5—  Lock collar 1 

44 5290 36 212 ,<7 9 ›V.. 71-01,5r— Housing 1 

45 91 250 t-f 103 Oil-cup 1 

46 9660 10 0014 IKAtv I- M10 Hexagon nut, M10 1 

47 9710 10 0008 /S'ikAt M10 Spring washer, M10 1 

48 5290 36 112 A 9 V I: Stud 1 

49 9721 10 0008 E 1/V* E-10 E-Ring, E-10 1 

50 5290 36 111 4:  Gear 1 

51 5290 37 121 )( JL Bushing 1 

52 5290 29 311 Washer 1 

53 9642 03 1614 t•</.1‘, . M 3 X16 Small pan head screw, M3 X16 2 

54 97 826 lit31621 Light source 1 

55 9672 03 1608 iCitult'JI, M 3 X16 Hexagon bolt, M3 X 16 2 

56 5310 36 430 )54 F Guide 1 

57 5310 36 420 Guide 1 

58 9670 05 1608 AftrAft7ttn, M 5 X16 Hexagon socket head bolt, M5 X16 4 

59 5290 36 411 7.0 Block 
.

2 

60 97 827 *AN Receiver 1 

61 9710 03 0008 M 3 Spring washer, M3 2 

55 



7 4- --• 7 4 -5-7 4 56 FEED ROLLER, FEELER FINGER SECTION 



( - KI:1 -7-74-7-74>ts-gfi 
FEED ROLLER, FEELER FINGER SECTION * E0DIESAItIKA -CIttAt F- t-R -0513:C1, -CT 

Note: When ordering items marked * indicate the set numbers becouse they are available in set on 

g A # NO. n A t PARTS NAME PARTS NO. 

62 90 653 G S G S-12 GS-Ring, GS-12 

hit # 
SET NO. COMPONENT PARTS NO. 

ffA 
Qty  

1 
63 5310 36 323 A I- Stopper 1 
64 5310 36 322 Cover 1 
65 90 813 M 5 X 10 Screw M5 x10 2 

57 



4 7* :" 5C-ft 58 IMPRESSION CYLINDER SECTION 



I MPRESSION CYLINDER SECTION 
*i=0)10es111Kes'eltkAILT -t/v0T7 l• gi-4-T513t 1, -C1 
Note: When ordering items marked * indicate the set numbers becouse they are available in set onl 

NO. 115 * 
PARTS NO. fiB ASTIF PARTS NAME SET NO. COMPONENT PARTS NO. 

1114 
Q'ty 

1 5290 23 234 ,( Bushing 2 

2 5290 29 315 .±.)( t — Lock collar 2 

3 9684 05 0508 M 5 x 5 Hexagon socket head set screw, M5 X 5 8 

4 5310 23 211 A.,  7 1- Shaft 1 

5 9710 06 0008 M 6 Spring washer, M6 6 

6 9670 06 2508 Aft i'1 /4 .11t71:/l, M 6 X25 Hexagon socket head bolt, M6 X 25 6 

7 9652 04 1014 1- 5A/1\4k:'). M 4 X10 Small truss screw, M4 X 10 6 

8 5290 23 122 A 1- Stopper 6 

9 5290 23 232-1 Gripper 6 

10 5290 23 220 Lever 1 

11 9411 30 2500 —"-Li 03X25 Taper pin, 933 X 25 1 

12 5290 23 236 , /') ' f Spring 2 

13 5290 23 235 A 7' ›Y)t)L4* - Spring holder 2 

14 5290 24 127 401,  Bolt 3 

15 5290 23 113 W asher 3 

16 5290 23 112 — Gear 1 

17 9670 05 1001 ICA 'Aft7t:/l, M 5 X10 Hexagon socket head bolt, M5 X10 6 

19 5290 23 115 '<7 'J ,'/'— Cover 1 

20 90 210 •<79://. 6206LLBC 2 P 6 Bearing 6206 LLBC2P6 1 

21 5310 23 114 t 7 1- Shaft 1 

22 5310 23 121 4 9 S, — Impression cylinder 1 

23 90 209 •<7 y 6205 LLBP6 Bearing 6205 LLI3P6 1 

24 5290 23 116-1 7 /j3 Cover 1 

25 5290 23 117 t 5 — Lock coller 1 

26 9684 06 0608 7t 4t.±.)4 1k,' M 6 X 6 Hexagon socket head set screw, M6 X 6 2 

27 5290 23 312 YUvoi'--/31), Gripper cam 1 

28 5290 23 311 A/<—+)-- Spacer 1 

29 9670 06 4508 IcAVZjitit:11.. M 6 X 45 Hexagon socket head bolt, M6 X45 2 

30 5290 23 231 — ft Gripper base 6 

59 



MR AL' (tafFIRI) 116  60 CYLINDER PRESSURE (OPS) SECTION 



61 

OM 1-11t -R -CA3Z 
Note: When ordering items marked * indicate the set numbers becouse they are available in set ow 

t 1-•  # "9- tit hit * PARTS NAME SET NO. COMPONENT PARTS NO. Q'ty 
Pin 1 

E-Ring, E-12 2 

Washer 2 

Stud 2 

Hexagon socket head set screw, M6 X 6 1 

Spring washer, M10 5 

Hexagon nut, M10 5 

Arm 1 

E-Ring, E-7 5 

Screw 2 

U-Nut 2 

Washer 4 

Spring 2 

Block 4 

Washer 2 

Hexagon nut, M8 (type 2) 2 

Hexagon nut, M8 (type 3) 1 

Hexagon socket head bolt, M8 x 30 2 

Hexagon nut, M6 4 

Toothed lock washer, M6 1 

Pin 1 

Link 1 

E-Ring, E-10 3 

Washer 2 

Lever 1 

Bushing 1 

Stud 1 

Spring 1 

Link 1 

Lever 1 

NAL' (goon 1;913 
CYLINDER PRESSURE (OPS) SECTION 

No. * 
PARTS NO. 

1 5290 22 441 

2 9721 12 0008 

3 5290 29 316 

4 5290 22 141 

5 9684 06 0608 

6 9710 10 0008 

7 9660 10 0014 

8 5290 22 420 

9 9721 07 0008 

10 5290 22 210 

11 90 700 

12 5299 22 222 

13 5290 22 221 

14 5290 22 224 

15 5290 22 223 

16 90 711 

17 9662 08 0014 

18 9670 08 3008 

19 9660 06 0014 

20 90 640 

21 5290 21 623-1 

22 5290 21 712 

23 9721 10 0008 

24 5290 29 311 

25 5290 21 610 

26 5290 21 612 

27 5290 21 711 

28 5290 21 316 

29 5300 21 421 

30 5310 21 530 

Vs t 

E .1/ E —12 

V 12  

Aft ft.±.)( M 6 X 6 

/i 11$ M10 

Aft tv 1-  M10 

7 

E E-7 

U t 1- 

1-  21 M 8 

1010- ..v F.  31 M 8 

AfilriOtt:/1, M 8 X3U 

1KPit M 6 

M 6 (*-1) 

to 

V 

E E —10 

>c 

A9 V I: 

U 



MA 441414114) ft3  62  CYLINDER PRESSURE (OPS) SECTION 



Pld,  A ( WHIM) 14.13 
CYLINDER PRESSURE (OPS) SECTION 

*ZICAH3riultAlig(C1/841..." -A,ODT, LT -Ft L`. 
Note: When ordering items marked * indicate the set numbers becouse they are available in set only 

NO. fils A -R.  
PARTS NO. A Tf5 PARTS NAME SET NO. COMPONENT PARTS NO. 

/& 
Q'ty 

31 5310 21 541 A I- Stopper 

32 9410 30 1208 3 X12 Spring pin, 03X12 1 

33 5290 21 510 ("/ — Lever 1 

34 5290 21 521 A7° ://‘ Spring 1 

35 5290 21 315 Latch 2 

36 9721 04 0008 E E-4 E-Ring, -  E-4 3 

37 9716 06 0014 M 6 Plain washer, M6 2 

38 98 501 t/<— Cover 1 

39 9642 04 1014 t,< /14 M 4 X 10 Small pan head screw, M4X 10 2 

40 9710 04 0014 M 4 Spring washer, M4 2 

41 9716 04 0014 M 4 Plain washer, M4 2 

42 95 118 Actuator 1 

43 9642 05 1014 1-,</.1\* M 5 X10 Small pan head screw, M5 X10 2 

44 9710 05 0014 ig:11$ M 5 Spring washer, M5 3 

45 5300 21 424 7° 1,—  1- Plate 1 

46 97 313 -f A-f s.v5-  Micro switch 1 

47 5300 21 423 ,5 /7-  Bracket 1 

47 5310 25 529 Bracket (For declutching handwheel) 1 
48 90 644 ct4f M 3 (PV) Toothed lock washer, M3 2 
49 9642 03 2014 M 3 X20 Small pan head screw, M3 X20 2 
50 5300 29 317 Spacer 2 
51 9660 05 0014 A110- M 5 Hexagon nut, M5 3 
52 9672 05 2514 i 4Ui. M 5 X25 Hexagon bolt, M5 X 25 2 
53 5300 21 422 Plate 1 

54 5290 21 521 A 7e  9 .1i /‘ Spring 1 
55 5290 21 161 A 9 Spring stud 1 
56 5310 21 522 A Stud 1 
57 5290 29 313 Washer 1 
58 5290 21 410 Lever 1 
59 5290 22 110 7-4 Arm 1 

63 



At, (terall) MS  64 CYLINDER PRESSURE (OPS) SECTION 



(#37z 44ft1J) 
CYLINDER PRESSURE (OPS) SECTION *ZOIWAltiiirVaVittial---etr k0)-e, l'ilt*Va3Z 

Note: When ordering items marked * indicate the set numbers because they are available in set onl 

NO. 3,IXAt*-g- 

PARTS NO. 
nfl  PARTS NAME. 410i*-g- 116114c 

SET NO. COMPONENT PARTS NO. Qty 
60 5290 22 161 JL,  Bushing 1 
61 9670 06 2008 AA 'Alt' %KA, M 6 x 20 Hexagon socket head bolt, M6 x 20 1 
63 9660 08 0014 itflit M 8 Hexagon nut, M8 1 
64 90 642 aPtalk M 8 (P14) Toothed lock washer, M8 1 
65 5290 22 121 e Pin 1 
66 5290 21 313 Lever 1 
67 5290 21 319 .77°11:/Y Spring 1 
68 5290 21 314 e Pin 1 
69 5290 21 311 U Link 1 
70 5290 21 312 .X Stud 1 
71 5290 25 527 Link (For declutching handwheel) 1 
72 5310 25 528 Plate (For declutching handwheel) 1 

65 



MIA. I. (51.4101) fiS  66 CYLINDER PRESSURE (MS) SECTION 



L,  (5#4400 
:YLINDER PRESSURE (MS) SECTION *L.:0)1(ilesitiliesTItLl1 L t- /v0) -C, byFit 4g- TaJZ LTT 

Note: When ordering items marked * indicate the set numbers because they are available in set only ,  

NO. PARTS NO. iffi Atk •:/ # # PARTS NAME SET NO. COMPONENT PARTS NO. 
r( 

Q'ty 
1 5290 22 161 9 /I, Bushing 1 

2 5290 22 150 7 Arm 1 

3 5290 22 142 A9 V I: Stud 1 

4 90 721 ilt Washer 1 

5 90 720 t I- Nut 1 

6 5290 22 121 Pin 1 

7 9660 10 0014 Ailitsy I- M10 Hexagon nut, M10 3 

8 9710 10 0008 ,i'4:11$ M10 Spring washer, M10 3 

9 90 642 M 8 (M) Toothed lock washer, M8 1 

10 9660 08 0014 t sy M 8 Hexagon nut, M8 1 

11 9662 08 0014 t l- 3 4 M 8 Hexagon nut, M8 (type 3) 2 

12 90 711 l- 2 4 M8 Hexagon nut, M8 (type 2) 2 

13 5290 22 223 Washer 2 

14 9670 08 3508 1c'A'11-7t0l, M 8 X35 Hexagon socket head bolt, M8 X 35 4 

15 5290 22 224 'y 9 Block 2 

16 5290 22 222 gg* Washer 4 

17 5290 22 221 A Spring 2 

18 90 700 U V l- U-Nut 2 

19 9721 07 0008 E E— 7 E-Ring, E-7 4 

20 5290 22 210 Screw 2 

21 5290 21 622 9 Link 1 

22 9670 06 2008 AlirAft401., M 6 X20 Hexagon socket head bolt, M6 X 20 1 

24 5290 21 642-1 x 7' Spring 1 

25 5290 21 630 Lever 1 

26 5290 21 623-1 e Pin 1 
27 5290 21 610 Lever 1 

28 90 640 114‘t M 6 (Mir) Toothed lock washer, M6 1 

29 9660 06 0014 1010- M 6 Hexagon nut M6 1 

30 5290 21 612 Bushing 1 

31 5290 29 311 'At Washer 1 

67 



(544*11) if  68 CYLINDER PRESSURE (MS) SECTION 



( WOO 3eI3 
CYLINDER PRESSURE (MS) SECTION *Z0Allifhlt111ATItt3:4(.. -Cti t- fv0T, 1- *111}VaiE L. -CT o  

Note: When ordering items marked * indicate the set numbers becouse they are available in set onl 

NO.  
SO * 
PARTS NO. PARTS NAME SET NO. COMPONENT PARTS NO. 

tk 
Q'ty 

32 9721 10 0008 E :./ 9" E-10 E-Ring, E-10 1 
33 5290 21 621 37 V I: Stud 1 
34 5290 22 441 l i Pin 1 
35 5290 22 141 31 'y F Stud 1 
36 5290 29 316 gg* Washer 1 
37 9721 12 0008 E E-12 E-Ring, E-12 1 
38 9684 06 0608 Afili2* 14.±$ M 6 X 6 Hexagon socket head set-screw, M6 X 6 1 
39 5290 22 430 7 .L. Arm 1 
40   5300 22 317 Plate 1 
41   5300 22 316-1 , 7- -)L'   Scale 1 
42 9650 06 2014 A.1131/1\*.; M 6 X20 Small flush screw, M6 X20 1 
43 5310 22 313 .5r4 "VA, Dial 1 
43   5300 22 313 Dial (I tek) 1 
44   9410 33 1608 03 X16 Spring pin, 03 X 16 3 
45   5290 22 314 Cam 1 
46 5310 22 311 '7 1- Shaft 1 
47 5290 22 315 Cam 1 
as 9410 30 2008 0 3 X20 Spring pin, 3 X 20 1 
49 5290 22 320 Wheel 1 
50 5290 22 330 Ilk Pawl 1 
51 9710 05 0008 M5 Spring washer, M5 2 
52 9642 05 1014 e<11\*•:-) M 5 X10 Small pan head screw, M5 x 10 2 
53 529021 641 Spring stud 1 

69 



17- '1  ' -fi 70 BLANKET CYLINDER SECTION 



3LANKET CYLINDER SECTION *zolisAtt*A -clIks;XL. -c* -tivo -c, 1- 14t -cA3Z L. -CT 
Note: When ordering items marked * indicate the set numbers becouse they are available in set onl: 

NO. 115 rtin # 
PARTS NO. iffs PARTS NAME HI Mt -R 

SET NO. COMPONENT PARTS NO. 
411 
City 

1 9670 08 1608 AltrA'11-401, M 8 X 16 Hexagon socket head bolt, M8 X16 2 

2 9710 08 0008 M 8 Spring washer, M8 2 

3 5290 24 126 Washer 2 

4 5290 24 123 AN11 Master cylinder ON/OFF cam 1 

5 9670 06 1208 7:14.'017101,1 M 6 X12 Hexagon socket head bolt, M6 X 12 6 

7 5290 24 124 •<7 Bearing cover 1 

8 90 208 l<7 >'J 6205L L B Bearing 6205LLB 2 

9 9648 05 1614 211/1\*-.) M 5 X16 Small flush head screw, M5 X16 3 

10 5300 24 117 /5/<.— Cover 1 

11 5290 24 118 t 5 — Collar 3 

12 5290 24 127 7g)l,  Bolt 9 

13 5290 24 275 Washer 2 

14 5290 24 114 j.L Cam 1 

15 5290 24 274 Pin 2 

16 5290 24 272  Break ring 1 

17 5310 24 112 — Gear 1 

18 5270 24 113 — AAR 01 ) Scale plate (mm) 1 

19 90 730 ' —J-0 01.6X 5 Parker stud 01.6 X 5 2 

20 5310 24 121 I- Shaft 1 

21 5310 24 111 > Blanket cylinder 1 

22 9686 08 2508 Pri'k 44.± M 8 X25 Hexagon socket head set-screw, M8 X 25 1 

23 9660 08 0014 t M 8 Hexagon nut, MB 1 

24 9684 06 0608 M 6 X 6 Hexagon socket head set-screw, M6 X 6 2 

25 5290 24 234 J"5>V"V 4k) M 5 X20 Blanket fixing screw, M5 X 20 8 

26 5310 24 232 V5 Clamp 2 

27 5310 24 231 V Clamp 2 

28 5290 29 315 .th$ t Lock collar 4 

29 9684 05 0508 4ki.) M 5 X 5 Hexagon socket head set-screw, M5 x 5 9 

30 5310 24 211 t 7 l- Shaft 2 

31 5290 24 212 71:)1,3r— Holder 2 

71 



..1, 17- 
 ky  •is, —MI 72 BLANKET CYLINDER SECTION 



7 v 1- ›Y 
BLANKET CYLINDER SECTION 

*zoffsalt*Alcrittat L -eit*t-ivoT, Fil-4 -e;t3t 
Note: When ordering items marked * indicate the set numbers becouse they are available in set on!. 

NO. it -51 
PARTS NO. 110 PARTS NAME it 44- #4 it 44} 

SET NO. COMPONENT PARTS NO. 
II It 
Q'ty 

32 5290 24 252 t ' Nut 1 

33 5290 24 251 Spring 2 

34 5290 24 240 Knob 1 

35 5290 29 313 Washer 2 

36 5290 24 253 t 1- Nut 1 

37 9410 30 2508 AiT:iye:. 03 X25 Spring pin, 03 X 25 1 

38 5300 24 131 Gear 1 

39 5290 23 113 Washer 7 

40 5310 24 132 Cam 1 

41 5310 24 133 t Cam 1 

42 5300 24 134 401,  h Bolt 4 

43 9670 04 1008 7.011 VVit7t01, 1- M 4 X10 Hexagon socket head bolt, M4 X 10 1 

44 5290 23 116-1 ,<7U:./V't/i'— Bearing cover 1 

45 5310 52 601 ;KA Boss 1 
46 5310 52 602 t Cam 1 
47 5320 52 603 Pin 1 
48 9648 05 1014 Bl/JAkV M 5 X10 Small flush head screw, M5 X10 8 
49 5300 22 317 71, — 1- Plate 1 

50 9650 06 4014 A111/14ii M 6 X40 Small oval counter-sunk screw, MOS X 48fr 1 
51 5310 24 314 1 1 Knob 1 

51 5300 24 314 Knob (I tek) 1 

52 5290 24 312 Spring 1 

53 9670 05 1608 10111 7027t01, M 5 X16 Hexagon socket head bolt, M6 X18 2 

55 5290 24 311 Ar)S3://‘ Housing 1 

56 5290 29 311 Washer 1 

57 9410 30 2008 03 X20 Spring pin, 563 X 20 1 

58 9721 10 0008 E E-10 E-Ring, E-10 1 

59 529G24 313 71(".0A Box 1 

60 5290 24 116 401, I- Bolt 1 

73 



5i' - iffS  74 BLANKET CYLINDER SECTION 



7 .s.f 17- 'J 
3LANKET CYLINDER SECTION 

OffAltilidt -elt8A LT ltA,CY. lz hiFR-TA3Z1- -C -F 
Note: When ordering items marked * indicate the set numbers becouse they are available in set onl) 

rifin * NO gR A ' PARTS NO. PARTS NAME SET NO. COMPONENT PARTS NO. 
151 
Q'ty 

61 5290 24 273 Block 1 

62 9410 40 2008 7° I) >1' / 04 X20 Spring pin, 0 4X 20 1 

63 5290 24 233 51//7- v F.th,( *.; M 5 X12 Blanket fixing screw, M5 X 12 8 

64 5310 24 262 i5 /7" (1.65) Blanket (1.65) 1 

65 5310 24 263 7 .1/ — 7'5 1/17' F (0.9) Under blanket (0.9) 1 

65 5310 24 265 Under sheet (0.3 x 3) 1 

66 9670 08 4008 fEJ'A•ff M 8 X40 Hexagon socket head bolt, M8 X 40 1 

67 9648 04 0814 1E11/.1\ *') M 4 X 8 Small flush head screw, M4X 8 8 

68 5310 24 236 5 Clamp 4 

69 5310 24 235-1  Clamp 2 

70 5310 24 266-1 '5>5- '' ( 1. 65) Blanket (1.65) 1 

71 5310 24 267 7>'—'7'5'i Is  (0.9) Under blanket (0.9) 1 

72 5310 24 268 15>5'y is (2.5) Blanket (2.5) 1 

73 9670 05 1014 iciart'vit7101, M 5 X10 Hexagon socket head bolt, M5 X10 3 

75 



• 7 :./ 17-  1-14titli 76 BLANKET CLEANING SECTION 



BLANKET CLEANING SECTION v 
Note: When ordering items marked * indicate the set numbers becouse they are available in set on 

NO PARTS NO. *IF PARTS PARTS NAME sy 01 it 
SET NO.  NO. COMPONENT PARTS NO. 

111 
Q'ty 

1 5300 82 301 Lever 1 

2 5310 82 290 './4c,  7 I- Shaft 1 

3 5310 82 181 A -7-- Stay 2 

4 9684 05 0508 fiet'k ft.±. M 5 X 5 Hexagon socket head set-screw, M5 X 5 5 

5 5300 58 513 .th,4 t Lock collar 2 

6 5300 82 283 )4  9 )I. Bushing 2 

7 5310 82 252-1 D —7— Roller 1 

8 5300 82 261 7-14 Arm 1 

9 5300 82 282 )4  9 Bushing 2 

10 5310 82 253 — Stay 2 

11 5300 82 271 7-14 Arm 1 

12 5300 82 240 7 L.—.1.4 Frame 1 

13 9710 06 0008 M 6 Spring washer, M6 10 

14 9670 06 1208 7kill74nf71:)1. M 6 X12 Hexagon socket head bolt, M6 X12 8 

15 9660 06 0014 7k sy }- M 6 Hexagon nut, M6 8 

16 90 640 M 6 (31-111) Toothed lock washer, M6 2 

17 5300 82 170 7 L.-14 Frame 1 

18 5300 82 186 Lever 1 

19 5300 82 188 Spring 2 

20 5300 82 185-1 Lever pin 2 

21 5300 82 187 Spring 1 

22 5300 82 184-1 l,/<— Lever 1 

23 5300 82 160 7 Frame 1 

24 5300 82 259 A 7 ') i/.  Spring 2 

25 5300 82 230 7 1..-14 Frame 1 

26 5300 82 256 Screw 2 

27 5300 82 257 A 7° I/ V.  Spring 2 

28 5300 82 255 Screw 2 

29 5300 82 258 *)`' Screw 2 

30 5310 82 254 A -7- — Stay 1 

77 



F-;3tAtifft  78 BLANKET CLEANING SECTION 



j ‘ .%.f IT V F` 1441E5 
BLANKET CLEANING SECTION 

* ZOIfflepitiltiVettISS .. /‘,J 6D -C, rt 1- **-ea3z1.-c - 0. 
Note: When ordering items marked * indicate the set numbers becouse they are available in set onl 

NO. fIR * 
PARTS NO. t PARTS NAME * #11 * 

SET NO. COMPONENT PARTS NO. 
114c 

Q'ty 

31 5310 82 281 — — Roller 1 

32 9648 06 1214 1111/.1\4,-') M 6 X12 Small flush head screw, M6 x12 2 

33 9672 06 1214 Afilyifi)1, F- M 6 X12 Hexagon bolt, M6 X 12 2 

34 9721 07 0008 E .s../ E— 7 E-Ring, E-7 4 

35 5300 82 221 A7°  Spring 1 

36 5300 59 132 A 7°  Spring holder 1 

37 5310 82 190 I-- Shaft 1 

38 5300 82 210 Lever 1 
39 9648 04 1014 M 4 X10 Small flush head screw, M4X 10 1 

40 5310 33 538 Knob 1 

40 5300 33 538 Knob (I tek) 1 

41 9410 30 1608 A7.9 03 X16 Spring pin, 0 3 X 16 3 

42 5310 82 365 'J Link 1 

43 5310 82 350 Lever 1 

44 5300 82 361 A 9 V 12  Stud 1 

45 9670 04 1608 F- M 4 X16 Hexagon socket head bolt, M4X16 1 

46 9721 03 0008 E E— 3 E-Ring, E-3 2 

47 5300 56 314 Collar 2 

48 97 612-1 '1 L., / 4 F: Solenoid 1 

49 5300 56 313 Pin 1 

50 5300 82 364 X) >f Spring 1 

51 9716 06 0014 M 6 Plain washer, M6 2 

52 5310 82 362 F- Bracket 1 

53 9710 04 0008 /i'*.11$ M 4 Spring washer, M4 7 

54 9660 04 0014 Affit M 4 Hexagon nut, M4 4 

55 5290 37 433 A 7° /410 Spring stud 1 

56 9642 04 1014 M 4 X'10 Small pan head screw, M4X 10 3 

57 5310 82 323 Sponge roller 1 

58 5310 82 189 )3/<— Cover 1 

59 5310 82 183 Cover 1 

79 



*MI 80 BLANKET CLEANING SECTION 



J-5 t- I5443 
BLANKET CLEANING SECTION Note: When ordering items marked * indicate the set numbers becouse they are available in set on 

NO. * 
PARTS NO. rftp PARTS NAME sY # 

SET NO. 
411 I * 

COMPONENT PARTS NO. 
Jai It 
Q'ty 

60 5310 82 182 A -T— Stay 1 

61 9642 05 3014 t•</14.) MS X30 Small pan head screw, M5 X 30 4 

62 9710 05 0008 M 5 Spring washer, M5 16 

63 5300 82 151 V‘ 0 V Block 2 

64 5290 52 532 e Pin 4 

65 5300 82 110 i5 IT V F. Bracket 1 

66 90 642 swat M8 (Mk) Toothed lock washer, M8 4 

67 9670 08 3508 7i4I7t01, M 8 X 35 Hexagon socket head bolt, M8 X 35 4 

68 5310 82 310 411 Reservior 1 

69 5300 82 120 Bracket 1 

70 9642 05 1014 J" ,</J4; M 5 X10 Small pan head screw, M5 X10 12 

71 5300 82 130 J-3 /7 sY Bracket 1 

72 5300 56 071 Screw 2 

73 5290 32 452 `.s/  Knob 2 

74 5300 82 152 15/Tv Bracket 1 

75 9414 20 2014 02 X20 Split cotter -pin, 02 X 2 0 1 

76 5310 82 330  Blower pipe 1 

77 5300 82 517 sy 7° Clip 3 

78 5310 82 518 Hose 1 

79 5300 82 153 1-317- v Bracket 1 

80 5300 82 140 17/7 V I" Bracket 1 

82 9670 08 1608 Afilin'1t7t01, M 8 X 1 6 Hexagon socket head bolt, M8 X 16 2 

83 5300 82 511 J'7 irsY Bracket 1 

r 84 5300 82 513 =sy Nipple 5300 82 530 84 • 87 • 94 2 

85 5290 32 121 A').s.fV‘ Spring 1 

86 5290 52 423-1 Pin 2 

r 87 5300 82 512 Valve 5300 82 530 84 • 87 • 94 1 

88 5300 53 252-1 Cap 1 

89 5300 82 520--1 1 5 17 sy Bracket 1 

81 



15 :1/17`.% CHI 82 BLANKET CLEANING SECTION 



BLANKET CLEANING SECTION 
* (mole. itiiidt -ea At Hit* L "CT 
Note: When ordering items marked * indicate the set numbers becouse they are available in set oi 

S A NO. ff5 A t PARTS NO. 
PARTS NAME SET NO. 

III A 
COMPONENT PARTS NO. 

III I& 
Q'ty 

90 9642 06 1614 J-,</ , M 6 X16 Small pan head screw, M6 X16 4 

91 90 552 0')>J P-16 0-Ring, P-16 1 

92 90 512 0'J P —10A 0-Ring, P-10A 1 

93 9410 30 2008 3X20 Spring pin, 03 X 20 1 

* 94 5300 82 514 A e Spindle 5300 82 530 84 • 87 • 94 1 

95 5300 82 515 A.,  7 I- Shaft 1 

96 5300 82 516 J'5 17 l- Bracket 1 

97 5300 53 261 4 — Indicator 1 

98 5300 53 251-1 Bottle 2 

99 5300 53 256-1 /•.y Packing 1 

100 9721 03 0050 E E — 3 E-Ring, E-3 3 

101 5300 53 254-1 Seal 1 

102 5290 53 255 A7'9 1/1.  Spring 1 

103 5300 53 253 e Pin 1 

104 5310 52 121 Lever 1 

104 5300 52 121 Lever (I tek) 1 

105 9650 05 2014 1unL'J'4 M 5 X20 Small oval counter-sunk screw, M5 X 20 1 

106 5300 12 224 Plate 1 

107 5310 82 533 *—A Hose 1 

108 91 190 Hose band 1 

109 5310 82 534 ti-1 Fla Guide plate 1 

110 5310 82 325-1 Fixing metal 1 

83 



      

HgNMI 84 DRIVING SECTION 

         

         

         

         

         



)RIVING SECTION 1-141-CA3ZG -C -F oo 
Note: When ordering items marked * indicate the set numbers becouse they are available in set only 

NO. 111 
PARTS NO. fig PARTS NAME f-  IP 1-  

SET NO.  NO. 
At ilt 

COMPONENT PARTS NO. 
411 
Qty 

1 9642 05 1014 t,</J‘-') M 5 X10 Small pan head screw, M5 X10 3 

2 9710 05 0008 NI 5 Spring washer, M5 3 

3 5300 25 115 "<7 1).1/ / — Bearing cover 1 

4 90 207 /< 7 ') > 6203L L B Bearing 6203LLB 2 

5 9410 40 2508 7°1) > 04 x25 Spring pin, 04X25 1 

6 5290 25 112 Ri[b*-V —  Driving cover 1 

7 9411 40 3200 -T- -/—t°.> 04 X32 Taper pin, 0 4-X 32 1 

8 5310 25 111 Rihtti Driving shaft 1 

9 90 900 Key 1 

10 5290 25 113 •<7 7t311, 9" — Bearing holder 1 

11 5290 25 114 Bearing cover 1 

13 9670 06 3508 m 6 X35 Hexagon socket head bolt, M6 X 35 3 

14 5300 25 117 7° — Plate 1 

15 5290 22 318 Screw 1 

16 5310 25 116-1 > F7t:-( Handwheel 1 

16 5306 25 116-1 Handwheel (I tek) 1 

17 5300 25 119 "-t' -\)l 9) Dial (mm) 1 

18 9684 05 0508 AftrA411-.±,(*) m 5 X 5 Hexagon socket head set-screw, M5 X 5 3 

19 5290 25 211 5sY )]/ — Clutch cover 1 

20 5290 25 213 7° Ji Spring 2 

21 5290 25 212 Block 1 

22 5290 25 216 )3 5 — Collar 1 

23 5290 25 215 7KA Boss 5290 25 210 23 • 24 1 

24 5290 25 214 Clutch pulley 5290 25 210 23 • 24 1 

25 90 100 V /<)I. I- A —30" V-Belt A-30," 1 

26 5290 24 126 Washer 1 

27 9710 08 0008 /i4:11$ M 8 Spring washer, M8 2 

28 9672 08 1614 -/KA7K)1. M 8 X16 Hexagon headed bolt, M8 X 16 1 

29 9660 16 0014 A511 t I- M16 Hexagon nut, M16 1 

85 



MEM 86 DRIVING SECTION 

r- 



1113 
DRIVING SECTION *LCDifealtAienVit84111,-C**-t/v0V, "t 1"*49"-Ca5C 

Note: When ordering items marked * indicate the set numbers because they are available in set on 

NO. 
PARTS NO. 'afilfp$V5 PARTS NAME -tz'yI-*- 

SET NO. COMPONENT PARTS NO. Q'ty 

30 9710 16 0008 it*gglk ht 16 Spring washer, M16 1 
31 5290 25 311 51 .2 14  Sutd 1 
32 90 220 ,X7U:i 51103 Bearing 51103 1 
33 5290 25 312 Egt7— U— (60Hz) Three steps pulley (60Hz) 1 
33 5290 25 313 =a7- u (50Hz) Three steps pulley (50Hz) 1 
34 90 104 V•s'il•F A— 41' (60Hz) V-belt A-41" (60Hz) 1 
34 90 103 V ,x I- A — 40' (50Hz) V-belt A-40" (50Hz) 1 
35 90 206 •x7 1.1.1' . 6201ZZ Bearing 6201ZZ 2 
36 5290 25 314 /33 — Collar 1 
37 5290 25 315 Bearing cover 1 
38 9660 08 0014 Allit F ti 8 Hexagon nut, M8 1 
39 5290 25 507-1 Hand wheel 1 
40 9670 0410 08 Hexagon socket head bolt, M4 x 10 4 
41 5290 25 525 Bracket 1 
42 97 632 Solenoid 1 
43 9710 0400 08 Spring washer, M4 4 
44 9660 0400 14 Hexagon nut, M4 4 
45 9721 03 0008 E-R ing, 2 
46 5290 25 506 Shaft 1 
47 9670 0520 08 Hexagon socket head bolt, M5 x 20 3 
48 5290 21 612 Bushing 1 
49 5300 25 502 Bracket 1 
50 5290 25 504 Gear 1 
51 9684 0606 08 Hexagon socket head set screw, M6 x 6 4 
52 90 308 Bearing 1 
53 5290 25 503 Gear 1 
54 9660 0800 14 Hexagon nut, M8 2 
55 5290 25 524 Pin 1 
56 5290 25 523 Spring 1 
57 9721 0700 08 E-Ring, E-7 2 

87 



IM ib If!  88 DRIVING SECTION 



Ran 
DRIVING SECTION *LOSIlialtilLAT111.3.411.- /v0T, -ftsy F1144-VitSCL -C -FLN. 

Note: When ordering items marked * indicate the set numbers because they are available in sat on 

NO. 14.1S41*-g- 
PARTS NO. arfs'Itk PARTS NAME 

SET NO. COMPONENT PARTS NO. Qty 

58 5290 25 522 Link 1 

59 9716 0500 14 Plain washer, M5 2 

60 5290 25 526 Bracket 1 

61 96 111 Switch 1 

62 9716 0400 14 Plain washer, M4 2 

63 9642 0425 14 Small pan head screw, M4 x 25 2 

64 95 115 Cover 1 

65 5290 25 521, Stud 1 

66 5290 25 510 Lever 1 

67 9710 0600 08 Spring washer, M6 1 

68 9660 0600 14 Hexagon nut, M6 1 

69 5290 25 508 Stud 1 

70 5290 25 505 Gear 1 

71 90 247 Bushing 2 

72 5290 25 509 Spring 1 

73 5290 29 312 Washer 1 

74 5310 25 501 Driving shaft 1 

89 



t LAU 90 CAM SHAFT SECTION 



-..N, AM SHAFT SECTION Irzzigait*A -eitta L   
Note: When ordering items marked * indicate the set numbers becouse they are available in set onh 

NO. # 44- 

PARTS NO. rfia PARTS NAME 1if * hit it 
SET NO. COMPONENT PARTS NO. 

41 ft 
Q'ty 

1 9642 02 0514 M 2 x 5 Small pan head screw, M2 X 5 2 

2 9710 02 0008 i 4J M 2 Spring washer, M2 2 

3 97 500 — 1- Lead switch 1 

4 5300 61 416 A-f Switch base 1 

5 9710 05 0008 M 5 Spring washer, M5 5 

6 9642 05 3014 ti<1,14; M 5 x30 Small pan head screw, M5 X 30 2 

7 91 250 7f4 1143 vi Oil cup 1 

8 9660 10 0014 t I- M10 Hexagon nut, M10 2 

9 9710 10 0008 ii*gt* M10 Spring washer, M10 2 

10 5290 26 113 31 F Stud 1 

11 9721 10 0008 E I) i f E-10 E-Ring, E-10 1 

12 5290 26 112  Bushing 1 

13 5290 26 111 Two steps pulley 1 

14 5290 29 311 Washer 1 

15 5300 61 415-1 Z 4 21' Switch base 1 

16 97 528 9— FA-f / .*'y Lead switch magnet 1 

17 9710 03 0008 M 3 Spring washer, M3 2 

18 9642 03 1014 M 3 X10 Small pan head screw, M3 X10 2 

19 9716 10 0014 3111(t# M10 Plain washer, M10 1 

20 9670 06 3508 API9Virt7t01, M 6 X35 Hexagon socket head bolt, M6 X 35 6 

21 5290 26 223 **/).1., Cam 1 

22 5290 26 222 t5 — Collar 1 

23 5290 26 224 ±-F/3.14 Cam 1 

24 5290 26 221 *J1,5r— Holder 1 

25 5300 26 225-2 iN4 :it A Cam 1 

26 9642 05 1014 /.1%.* M 5 X10 Small pan head screw, M5 x10 3 

27 5290 25 115 •<7 Bearing cover 1 

28 90 207 'J >1. 6203 L L B Bearing 6203LLB 2 

29 5290 26 122 Gear 1 

30 9411 40 3200 -T- -/<— e› 04 X32 Taper pin, 04 X 32 

91 



t insito  92 CAM SHAFT SECTION 



t gfi 
CAM SHAFT SECTION 

*Z:0111340Illikenta8A 

Note: When ordering items marked * indicate the set numbers becouse they are available in set on 

NO * 
PARTS PARTS NO. VS t PARTS NAME SET NO. COMPONENT PARTS NO. Q'ty 

31 5290 26 123 #4411103./.. Delivery cam 1 
32 9684 06 0608 :KA M 6 X 6 Hexagon socket head set screw, M6 X6 2 

33 5310 26 121 Cam shaft 1 

34 5290 26 124 "<7 9 Bearing cover 1 

35 9648 05 1014 11111,1N*) MS X10 Small flush head screw, M5 X10 3 

36 5290 26 214 7 4 — 7-7 4 Feeler finger cam 1 

37 5290 26 211 7fic/1,51. — Holder 1 

38 5290 26 215 t Cam 1 

39 5290 26 212 )3 5— Collar 1 

40 5290 26 216 jj.L Cam 1 

41 9716 06 0014 ;la* M 6 Plaine washer, M6 3 

43 5290 26 213 Bushing 1 

44 90 690 / .ggk M10 Spring washer, M10 (Left) 1 

45 90 710 vF M10 tff1 Hexagon nut, M10 (Left) 

93 



I- if  94 PAPER EJECTING SECTION 



'°, —  — —Es I.- 
PAPER EJECTING SECTION optienaliatItiss v 1-it4g- -easc L. -CT 

Note: When ordering items marked * indicate the set numbers becouse they are available in set 

NO. gfi A 
PARTS NO. IN A PARTS NAME SET NO.  NO. COMPONENT PARTS NO. 

Iffl 
Q'ty 

1 5290 37 434  Spring 2 

2 5300 41 110 )5 '.r'' F• Bracket 1 

3 5290 41 311 F• *-(—)1, Lower eject wheel 2 

4 5290 41 312 )1.,  Bushing 2 

* 5 5290 41 210 75 /7 sy Bracket 5310 41 200 5 • 10 • 11 • 14 2 

6 5290 41 313 Pin 2 

7 9721 04 0008 E ') E — 4 E-Ring, E-4 4 

8 90 200 ' 7') > 607Z Z Bearing 607ZZ 2 

9 9410 40 2008 7 I) 04 X20 Spring pin, 04X20 2 

* 10 5290 41 223-1 — 5— Roller 5310 41 200 5 • 10 • 11 • 14 2 

*11 5310 41 222 Upper eject wheel 5310 41 200 5 • 10 • 11 • 14 2 

12 5310 41 225 7°5 i'ti7t — — Plug supporter 2 

13 5310 41 224 7'5 /' Plug 2 

* 14 5310 41 221 7 F• Shaft 5310 41 200 5 • 10 • 11 • 14 1 

15 5290 41 315 7 F• Felt 2 

16 5290 41 314 75 17" `.% Bracket 2 

17 5300 41 120 7 5 IT Bracket 1 

18 9648 05 1614 M 5 X16 Small flush head screw, M5 X16 4 

19 5290 29 220 Jl. Bushing 2 

20 5290 43 112 *A"— Gear 1 

21 9410 30 2508 A7 ° 9 > 03 X25 Spring pin, 03 X 25 1 

22 5290 43 113 — Roller band 1 

23 5310 43 111 — — Eject roller 1 

24 5290 43 114  D-7 — / ..' Fz' Roller band 1 

25 91 250 t )1,t Oil cup 1 

26 9660 10 0014 1:141-  sy I- M10 Hexagon nut, M10 1 

27 9710 10 0008 i s)1$ M10 Spring washer, M10 1 

28 5290 36 112 V I: Stud 1 

29 9721 10 0008 E E —10 E-Ring, E-10 1 

30 5290 36 111 — Gear 1 

95 



- FIN 96 PAPER EJECTING SECTION 



-f f- 
'APER EJECTING SECTION 

*.:(0)111ditlIJKAT'ItISS A.,(1) T.. t- wot -eastL-C -FL,,, 
Note: When ordering items marked * indicate the set numbers becouse they are available in set only. 

NO. # 
PARTS NO. S A t 

t * #11 * PARTS NAME SET NO. COMPONENT PARTS NO. 
fl 

Q'ty 

31 5290 37 121 )4 IL,  Bushing 1 

32 5290 29 311 ggt Washer 1 

33 9670 05 2008 110-01710l,  M 5 x20 Hexagon socket head bolt, M5 X20 2 

34 9670 04 1608 PkititZ)l, F M 4 x16 Hexagon socket head bolt, M4X 16 4 

35 5290 42 121 17 Bracket 1 

36 5310 42 110 )54 I= Guide 1 

37 5290 52 244 A 7e flif /7-  Spring stud 2 

38 5290 41 113—i A9 V I: Stud 2 

97 



ilUfkt 1113  98 PAPER DELIVERY SECTION 



44Eiti 
DAPER DELIVERY SECTION r- it-of-ca3z LtF L' 

Note: When ordering items marked * indicate the set numbers becouse they are available in set only 

NO. PARTS NO. AO A 4; ft PARTS NAME iz 1-  it 4i 441 a it 4i' fk 
SET NO. COMPONENT PARTS NO. aty 

1 5310 44 311 A l- 1 Back stop 1 
1 5296 44 311 Back stop (I tek) 1 
2 5290 44 313 J1 Washer 1 
3 9664 05 0014 at V I M 5 Wing nut, M5 1 

4 5310 44 110 WEE Receiving tray 1 

4 5316 44 110 Receiving tray (I tek) 1 
5 5290 44 312 Screw 1 

6 5310 44 314 tg Scale plate 1 
7 5290 44 241 Si Knob 2 
8 5310 44 220 +1- Pii-f Side guide 1 
8 5296 44 220 Side guide (I tek) 1 
9 5310 44 180 t'-f Guide rail 1 
10 5290 44 191 )3 — Collar 1 
11 9721 07 0008 E') E-7 E-Ring, E-7 7 
12 5310 44 230 +)- I i'-f Side guide 1 
12 5296 44 230 Side guide (I tek) 1 
13 5310 44 210 )i-( 1, —)1, Guide rail 1 
14   9716 08 0014 M 8 Plain washer, M8 2 
15   9660 08 0014 Iciht M8 Hexagon nut, M8 2 
16 5310 44 315  Stud 2 
17 5290 29 313 Washer 2 
18 5310 44 160 9 I/ Link 1 
19   5290 44 171 A 7'') Spring 1 
20 5310 44 150  Lii — Lever 1 
21 5310 44 141 ') Link 1 
22 5310 44 130 1<— Lever 1 
23 5290 31 214 ,4  9 )1,  Bushing 1 
24 5290 44 242 Plug 

99 



77%9 -1'"E' ''."31., loo MASTER EJECTION SECTION 



7A9 
MASTER EJECTION SECTION *.zoligepit*A -citWilL - tA,crye, 

Note: When ordering items marked * indicate the set numbers becouse they are available in set on 

NO. S A * 
PARTS NO. rf'p PARTS NAME F 451 

SET NO.  NO. COMPONENT PARTS NO. Q'ty 
1 5290 44 312 Screw 1 

2 5310 45 412 A v/— Stopper 1 

2 5300 45 412 Stopper (I tek) 1 

3 5290 44 313 11 Washer 1 

4 9664 05 0014 M 5 Wing nut, M5 1 

5 9642 05 1014 tt<1.1‘ ') M 5 X10 Small pan head screw, M5 x10 4 

6 5300 45 413 A 9 V 1-z‘ Stud 2 

7 5310 45 414 A -7-- Stay 1 

8 9660 06 0014 Allit V F M 6 Hexagon nut, M6 6 

9 9710 06 0008 / *11I M 6 Spring washer, M6 7 

10 5310 45 150 Guide 1 

11 9710 05 0014 M 5 Spring washer, M5 2 

12 9660 04 0014 ic ±i F M 4 Hexagon nut, M4 1 

13 9710 04 0008 M 4 Spring washer, M4 7 

14 5300 45 145 D — 5 Roller 1 

15 5300 45 144 h i Pin 1 

16 9721 07 0008 E E— 7 E-Ring, E-7 7 

17 5300 86 147 E'› Pin 2 

18 5310 45 411-1 A — l •-f Master tray 1 

l8 5316 45 411-1 Master tray (I tek) 1 

19 5300 45 141 A9 V 12  Stud 2 

20 9642 04 0814 M 4 x 8 Small pan head screw, M4x 8 1 

21 5300 45 122 h° :./ Pin 1 

22 5300 45 123 'J >-7 Link 1 

23 5300 45 121 A 9 V I.: Stud 1 

24 5300 45 110 Lever 1 

25 9721 04 0008 E 1) E-4 E-Ring, E-4 1 

26 5290 29 313 Washer 4 

27 5300 45 292 Gear 3 

28 5300 86 145 A 9 V F Stud 2 

1 01 



7A9-4 - '-,a2ifell  102 MASTER EJECTION SECTION 



-  
MASTER EJECTION SECTION 

1- #44.-C'it3Z 
Note: When ordering items marked * indicate the set numbers becouse they are available in set o 

NO. iefs  Al * -9 
PARTS NO. MI A t *IF 

-t V 1-•  # 01 A * .9-  PARTS NAME SET NO. COMPONENT PARTS NO. 
411 fltc 
Q'ty 

29 5300 86 143 e:.. Pin 2 

30 5300 56 088 . J 'J .1/ Spring 2 

31 9670 06 1208 VV4-7t0l,  l M 6 x12 Hexagon socket head bolt, M6 X12 4 

32 5300 86 120-1 7 L/-1-,, Frame 1 

33 5300 86 142 E-1 F Guide 2 

34 9410 20 1008 7°  ') 02 X10 Spring pin, 02X10 2 

35 9410 30 1608 79 >1' e:-/ 03 X16 Spring pin, 953 X 16 4 

36 5300 86 144 V 7 Ei Knob 2 

37 9410 30 1208 7° 9 03 X12 Spring pin, 03 X12 4 

38 5310 45 281 -V 7 Shaft 2 

39 5300 45 282 — — Roller 7 

40 5300 45 143 Pin 2 

41 5300 45 142 , f') 'ti' Spring 2 

42 5300 45 243 $ 9 Bushing 4 

43 5290 21 161 1 I) Spring suspender 1 

44 5290 21 316 7° 9 Spring 1 

45 5310 45 130-1 1/-1 F Guide 1 

46 5300 45 294 Gear 2 

47 9642 04 1014 t'•</Jvt-'..) M 4 X10 Small pan head screw, M4x10 6 

48 5300 58 153 7°  Spring 4 

49 5290 29 312 Washer 2 

50 5300 58 144 $ 9 Bushing 2 

51 9670 04 1008 7:11ii-i'41-71i)1, M 4 X10 Hexagon socket head bolt, M4X10 4 

52 5300 45 331 Z 9 V 12  Stud 2 

53 5300 45 293 *A7 — Gear 1 

54 5300 86 141 j‘p Block 2 

55 5300 45 283 Plug 10 

56 9684 05 0508 7:110-kitik$ MS X 5 Hexagon socket head set-screw, M5 X 5 10 

57 5300 45 244 $ 9 Bushing 4 

58 5310 45 250 D 7— Roller 1 

103 



104 MASTER EJECTION SECTION 



MASTER EJECTION SECTION 
*L0)15.111/*ritt'It13;111.- -e 
Note: When ordering items marked * indicate the set numbers becouse they are available in set cr 

NO. 413 * 
PARTS NO. fit PARTS NAME SET NO. COMPONENT PARTS NO. 

ifki Itz 
Q'ty 

59 5310 45 241 A -51  — Stay 2 

60 5300 45 270 Roller 2 

61 5310 45 260 —5— Roller 1 

62 5310 45 262 7 I- Shaft 1 

63 5310 61 412 +1.7K-9— Supporter 1 
64 97 825 Phote cell switch 1 

65 9710 03 0008 nn 3 Spring washer, M3 2 

66 9642 03 1414 J- •<1.1 .., M3 x14 Small pan head screw, M3 x 14 2 

67 9670 06 2008 AiirM71-7K)1, M 6 X20 Hexagon socket head bolt, M6 x 20 1 

68 5310 45 230 )54 F Guide 1 

69 9721 03 0008 E E-3 E-Ring, E-3 1 

70 5290 44 411— 1 Retainer 1 

71 5290 44 424 Pin 1 

72 5300 44 420 j‘ 5 IT •:) Bracket 1 

73 5300 86 130-1 7 L,—.14 Frame 1 

74 5300 45 233 A Stopper 1 

75 5300 45 415 i\ * — Indicator 1 

105 



106 COUNTER DRIVING SECTION 



tr, 9-11-R 
COUNTER DRIVING SECTION 

r zoitilAit*rst -eittAL.-c**t 
Note: When ordering items marked * indicate the set numbers becouse they are available in set or 

NO. 10 A * 
PARTS NO. rfill PARTS NAME SET NO. COMPONENT PARTS NO. 

ItA 
aty 

1 5300 35 132 ') > Link 1 

2 5290 35 135 Pin 1 

3 9670 03 1008 AfiVii471- ili/l, M 3 X10 Hexagon sncket head bolt, M3 X10 1 

4 5290 35 134 Lever 1 

5 9642 03 0614 --/-,</1\4's•') M 3 x 6 Small pan head screw, M3 X 6 4 

6 9710 03 0008 / s $ M 3 Spring washer, M3 4 

7 91 000 :/ — Counter 1 

8 5300 35 133 I- Bracket 1 

9 9710 05 0008 M 5 Spring washer, M5 3 

10 9642 05 1014 t'<d\* --) M 5 X10 Small pan head screw, M5 X10 2 

11 9721 04 0008 E E — 4 E-Ring, E-4 

12 5290 35 120 > Link 1 

13 5290 35 136 Spring 1 

14 5290 21 123 Pin 1 

15 9721 07 0008 E E-7 E-Ring, E-7 1 

16 9660 05 0014 Aigit M 5 Hexagon nut, M5 1 

17 5290 37 513-1 )4 Bushing 1 

18 5290 35 110 Lever 1 

19 5290 29 311 k W asher 1 

1 07 







4 i$7 1,-AMS 110 INK FRAME SECTION 



1, —1.413 
NK FRAME SECTION *Z0)11141iltilligcrIt16;111.-T* t- AFOT, -bv 

Note: When ordering items marked * indicate the set numbers because they are available in set onl) 

NO. PARTS NO. gOlVn tk t F•  * tit A * PARTS NAME SET NO. COMPONENT PARTS NO. 
111 tet 
Q'ty 

1 9670 08 1608 1K M 8 x16 Hexagon socket head bolt, M8 X16 4 

2 5310 55 111 7 Li —Li Frame 1 

3 5310 55 315 Stay 2 

4 5310 55 112-1 7 L, — L. Frame 1 

5 5290 55 314 e Pin 2 

6 9670 08 2508 M 8 x25 Hexagon socket head bolt, M8 X 25 4 

7 5300 55 312 e Pin 1 

8 91 250 71- -f )1/ t Oil cup 2 

9 9710 12 0008 M12 Spring washer, M12 2 

10 9662 12 0014 t F- M12 Hexagon nut, M12 1 

11" 9660 12 0014 icAt M12 Hexagon nut, M12 1 

12 5310 55 311 7 L. —14 Frame 1 

13 5290 55 313-1 e Pin 1 

1 1 1 



4 ›*7 71- If 112 INK FOUNTAIN SECTION 



j 7- 
INK FOUNTAIN SECTION *Losaft*A -eatAL A,o) -e. , 1- -C -Ft 

Note: When ordering items marked * indicate the set numbers becouse they are available in set o 

NO. 115 A # 
PARTS NO. rfIn  t 4 PARTS NAME SET NO. 

#11 A # 
COMPONENT PARTS NO. 

flii 
Q'ty 

1 5290 51 014 )1,  Bolt 16 

2 5310 51 015 — Wire 1 

3 5290 51 090 .:i7°  Clamp 1 

5 9670 06 2008 F M 6 x 20 Hexagon socket head bolt, M6 X 20 2 

6 9710 05 0008 / *11 M 5 Spring washer, M5 11 

7 9642 05 1614 t M 5 X16 Small pan head screw, M5 X16 5 

* 8 5310 51 010 r<—A Base 5310 51 000 8 • 9 • 17 1 

* 9 5310 51 020 12  Blade 5310 51 000 8 • 9 • 17 1 

10 9670 05 1608 M 5 X16 Hexagon socket head bolt, M5 X16 1 

11 9648 04 1014 .1111/.1\* M 4 x10 Small flush head screw, M4X 10 1 

12 5310 33 538 Knob 1 

12 5300 33 538 Knob (I tek) 1 

13 5290 51 081 A9 V 12  Stud 1 

14 9710 08 0008 / 4‘sa$ M 8 Spring washer, M8 2 

15 9660 08 0014 Alkit h M8 Hexagon nut, M8 2 

16 5310 51 041 /t,*)1,3r— Bushing holder 1 

*17 5310 51 030  Ink fountain roller 5310 51 000 8 • 9 • 17 1 

18 5310 51 042 ,( )1,7h)1,Y— Bushing holder 1 

19 5290 51 043 )( Bushing 2 

20 9648 05 1614 1111/.1\ *') M 5 X16 Small flush head screw, M5 X16 16 

21 5300 22 317 h Plate 2 

22 5290 22 318 Screw 1 

23 5310 51 054 1 1 Knob 1 

23 5300 51 054 Knob (1 tek) 1 

24 9410 30 2008 2, 1I):./V.e> 03 X20 Spring pin, 03 x 20 4 

25 5290 33 214 Bushing 1 

26 9660 05 0014 t vh M5 Hexagon nut, M5 2 

27 5290 51 060 7-24 Arm 1 

28 5290 51 064 19.1/Vs  Spring 1 

29 5290 51 070 J1 Pawl 1 

113 



4  >47  A-> ->ftli 114 INK FOUNTAIN SECTION 



›-7  
INK FOUNTAIN SECTION Note: When ordering items marked * indicate the set numbers becouse they are available in set onl 

NO. fES * 
PARTS NO. iifi lfp tft 40 it 4g- 

PARTS NAME SET NO. COMPONENT PARTS NO. 
:14 

Q'ty 

30 5290 51 063 L°> Pin 1 

31 5290 51 053 I- Ratchet 1 

32 9684 05 0508 API 'A' Wit. M 5 X 5 Hexagon socket head set-screw, M5 X5 8 

33 5300 51 050 Lever 1 

34 5290 51 082 m Pawl 1 

35 5290 51 083 z. 7 ') > Spring 1 

36 9721 04 0008 E 9 i E — 4 E-Ring, E-4 2 

37 5290 51 135 )3 5— Collar 2 

38 5290 51 133 A7' 9 > Spring 1 

39 5290 51 132-1 5 'y 3 Ratch 2 

40 5290 37 433 A 7° ') fl1l.17 Spring suspender 1 

41 5290 51 123 A 7'''J i V‘ Spring 1 

42 5290 29 220 ,( 9)1,  Bushing 4 

43 5290 51 122 e Pin 1 

44 90 200 ,<7 >1' 607Z Z Bearing 607ZZ 1 

45 5290 51 120 Li — Lever 1 

46 5310 51 111 t 7 I- Shaft 1 

47 5290 51 131-1 7-14 Arm 2 

48 5290 29 315 .th)(  )35— Lock collar 3 

49 5290 51 112 Arm 2 

50 5310 51 136 Stay 1 

51 5310 51 140-1 Ink ductor roller 1 

52 5290 51 134 A 1)2.iV.  Spring 1 

53 5300 51 150 7—A Arm 1 

54 5310 51 310 >4 7 7 — A I- El — 5—  Ink first roller 1 

55 5290 51 312 Gear 1 

56 9410 30 2508 A7°9 :./V‘L" 03 X25 Spring pin, 0 3 X 25 1 

57 9721 10 0008 E U .1/ V. E —10 E-Ring, E-10 

58 5290 29 311 Washer 1 

59 5290 51 322 ;4  9 Bushing 1 

115 



116 INK FOUNTAIN SECTION 



INK FOUNTAIN SECTION *ZOMIAII*rflaTIttfli Fi-Prea3Z t 
Note: When ordering items marked * indicate the set numbers becouse they are available in set cr 

NO. iffS # 4g" 
PARTS NO. t 

t I- AI Mt II PARTS NAME 
SET NO. COMPONENT PARTS NO. 

1111 
Q'ty 

60 5290 51 321 — Gear 1 

61 5290 51 323 Stud 1 

62 9410 30 1608 '7° 1) 03 x16 Spring pin, 933 X 16 1 

63 5290 51 032 7 t- Shaft 1 

64 5310 24 314 j' Knob 1 

64 5300 24 314 Knob (Itek) 1 

65 9650 06 4014 Al[11/.14) M 6 X40 Small oval counter sunk screw, M6 X40 1 

66 9642 05 1014 t•</.1‘*- -..) M 5 x10 Small pan head screw, M5 X10 4 

117 



:.•*0-,-• 3e-t%01,-.4://t1-7-MS  118 INK ROLLER, RIDER OSCILLATING ROLLER SECTION 



INK ROLLER, RIDER OSCILLATING ROLLER SECTION *0nadt*A-eittliti.,-c**-@-A.0 -c, HIM-CAA LT-Fto. 
Note: When ordering items marked * indicate the set numbers because they am available in set oi 

NO. It 
PARTS NO. PARTS NAME F 

SET NO. 
gi It "4- 

COMPONENT PARTS NO. 
IN 
City 

1 5310 51 610-1 51" 7t. — 4 tzi — — Rider oscillating roller 2 

2 5290 51 623 7 'y Foot 2 

3 9710 05 0008 M 5 Spring washer, M5 7 

4 9660 05 0014 APit M 5 Hexagon nut, M5 3 

5 9410 3020 08 A7 1.n.,/•e:" % 3 x 20 Spring pin, 03 x 20 2 

* 6 5290 51 922-1 t Cam 5290 51 940-1 6 9 2 

7 5300 51 633 A7u:iy Spring 2 
8 5300 51 631 Housing 2 

* 9 5290 51 632-1 I11 Claw 5290 51 940-1 6 , 9 2 
10 5290 51 642-2 )4 $U1  Bushing 4 
11 91 254 —A= 7°11.• Grease nipple 2 

12 5300 51 644 Nut 4 

13 5300 51 641 9/1,7tcJI/ Y— Housing 2 

14 5310 51 634-1 =,,A,  7 Shaft 4 

15 5310 51 621-1 7 F. Shaft 1 

16 9672 06 1614 /OEM:A, I M 6 X16 Hexagon socket head bolt, M6 X16 1 

17 9660 06 0014 AA] t M 6 Hexagon nut, M6 1 

18 5290 51 522 7" /7- Bracket 2 

19 9670 06 2008 iciiiA'447101,I M 6 X20 Hexagon socket head bolt, M6 X 20 9 

20 90 601 CE')I, C E — 8 CE-Ring, CE-8 4 

21 5290 51 521  Bushing 4 

22 5310 51 510-1 4i4-5-'4 A I- 1) ea-9-0—'5— Ink distributor roller 2 

23 5320 51 931-1 7.5 /7 'y Bracket 1 

24 9710 06 0008 na 6 Spring washer, M6 1 
25 5290 29 315 t Lock Collar 2 

26 9684 05 0508 4fiLi *z.; M 5 X 5 Hexagon socket head set-screw, M5 X 5 5 

27 5310 51 921-1 t 7 I- Shaft 1 

28 5290 51 933 Pin 1 

29 5320 51 932-1 J'5 r 'y Bracket 1 

30 9721 04 0008 E') E — 4 E-Ring, E-4 1 

119 



4 :I* D • 5 4 - 71".  '> ::,V.17 -5-115 120 INK ROLLER, RIDER OSCILLATING ROLLER SECTION 



I=1 - - • 7 'r - 71- - -7-  
INK ROLLER, RIDER OSCILLATING ROLLER SECTION 

- iff3 
*Z0fIlalt*AVItt-32.L.V**V-A,OV, 1- 1-11-eitSc L. -CF 
Note: When ordering items marked * indicate the set numbers because they are available in set or 

NO. iffS 
PARTS NO. 

t PARTS NAME It * gt 1111 
SET NO. COMPONENT PARTS NO. Q'ty 

31 9721 07 0008 E E— 7 E-Ring, E:7 2 
32 5290 21 212 )4  9 Bushing 1 
33 5290 51 232 Link 1 
34 5290 51 231 Pin 1 
35 5290 51 212 Gear 1 
36 9642 05 1614 t•</Ms'i M 5 X16 Small pan head screw, M5 X 16 4 
37 5290 29 210 )4  9 Bushing 2 
38 5290 51 213 )31.4 Cam 1 
39 9410 30 2508 A1 1).1,1s e› 03 X25 Spring, pin, 03 X 25 1 
40 5310 51 211 ".-V 7 I- Shaft 1 
41 5290 51 431 'Lever 1 
42 5290 51 435 )4  9 )1, Bushing 1 
43 5290 51 432 )4  9 Bushing 1 
44 5290 51 433 t 7 I- Shaft 1 
45 5290 51 437 )35— Collar 1 
46 90 230 Roller 1 
47 5290 51 436 Pin 1 
48 5290 51 434 7.7 iT F. Bracket 1 
49 9716 0600 14 *SI& M 6 Plain washer, M6 1 

121 



122 DOCTOR, INK OSCILLATING ROLLER SECTION 



K99 >/s1:1 —5—s 
DOCTOR, INK OSCILLATING ROLLER SECTION 

* -zoisatt*A -eittot L -e**-tivo -e, 
Note: When ordering items marked * indicate the set numbers becouse they are available in set on 

NO. # AR' 
PARTS NO. III 4; ft 

43- a it -gf PARTS NAME SET NO. COMPONENT PARTS NO. 
4IM 
Q'ty 

1 9410 30 1608 7°1) 03 X16 Spring pin, 03X16 2 

2 5300 75 112 Pin 2 

3 5290 52 523 — Lever 1 

4 90 752 =A:9I Ball grip 1 

4 5296 33 564-1 Ball grip (I tek) 1 

5 5310 52 510 9 — Doctor 1 

6 5310 52 522 7° 1,— I- Plate 1 

7 5310 52 521 Blade 1 

8 90 740 M 5 X15 Knob bolt, M5 X 15 2 

9 5290 52 535 e:i Pin 2 

10 5290 52 536 7—b. Arm 2 

11 5290 51 413 Gear 1 

12 9411 40 3200 04 X32 Tager-pin, . 04 X 32 1 

13 9670 06 2008 ik'It71:)1, M 6 X20 Hexagon socket head bolt, M6 X 20 10 

15 9642 05 1014 t"</J‘ts). M 5 X10 Small pan head screw, M5 X10 6 

16 9710 05 0008 M 5 Spring washer, M5 6 

17 5300 52 531 '5' 'y F-  1 

18 9660 05 0014 i t'' M 5 Hexagon nut, M5 2 

19 5290 52 533 J'7 IT V I- Bracket 2 

20 9716 06 0014 M 6 Plain washer, M6 1 

21 9660 06 0014 Aft t E- M 6 Hexagon nut, M6 1 

22 9642 04
.
1014 t'<d‘ts'i M 4 X10 Small pan head screw, M4X10 6 

23 9710 04 0008 /i'4=egI M 4 Spring washer, M4 6 

24 5300 52 534 Bracket 1 

25 9648 05 1014 11Ili.1\*'.) M 5 X10 Small flush head screw, M5 X10 6 

26 5290 51 423 Cover 2 

27 5290 51 428 ,4 )1,71/1,9`— Bushing holder 1 

28 5290 51 043 ,k Bushing 2 

29 5290 51 421 Plate 2 

30 5290 51 414 vi91/V‘ Cupling 1 

123 



124 DOCTOR, INK OSCILLATING ROLLER SECTION 



DOCTOR, INK OSCILLATING ROLLER SECTION 
*r-Otiepitilien -eitk321L -e 1-iplit-e5tsc 
Note: When ordering items marked * indicate the set numbers becouse they are available in set or 

NO.  
* -9- 

PARTS NO. PARTS NAME 
MI 

SET NO. COMPONENT PARTS NO. Crty 

31 9710 10 0008 M10 Spring washer, M10 1 

32 90 701 U F- U-nut 1 

33 5290 51 427 1.17- Spring suspender 2 

34 90 610 E I) B E —60 Bent E-Ring, BE-60 4 

35 9716 08 0014 TIlt M 8 Plane washer, M8 4 

36 5290 51 422 Bushing holder 1 

37 5290 51 424 Screw 4 

38 5290 51 426  Block 2 

39 5290 51 425 t=1 Block 2 

40 5310 51 410 — 5 --  Ink oscillating roller 1 

41 9411 40 5000 ?—J' — 04 X50 Taper pin, 04X50 1 

42 5290. 51 412 Gear 1 

125 



7 4- r=1 - 7 -INS 126 FORM ROLLER SECTION 



7 7t.  - L, 121 -  -- fig 
ORM ROLLER SECTION *Z.0*IliAlt.ifkT118XL -e*I:tiva)V. F- #11- Va5C1.. -CT 

Note: When ordering items marked * indicate the set numbers becouse they are available in set only. 

NO. fi1 
* -g- 

PARTS NO. PARTS NAME 111 * 
SET NO. COMPONENT PARTS NO. 

tic 
Q'ty 

1 5310 17 117 Knob 2 

1 5300 17 117 Knob (I tek) 2 

2 5310 51 721 7 I- Shaft 2 

3 5290 51 735 e› Pin 2 

4 5290 51 732 A1
1
) Spring suspender 2 

5 9662 08 0014 Aiirtv (3f1) M 8 Hexagon nut, M8 2 

6 90 401 • —)1.71 -11. 3/16" Steel ball, 3/16" 5290 51 730 6 • 7 • 8 2 

7 5290 51 083 A7° ').> Spring 5290 51 730 6 • 7 • 8 2 

• 8 5290 51 733 *zi Screw 5290 51 730 6 • 7 • 8 2 

9 9684 06 0608 M 6 X 6 Hexagon socket head set-screw, M6 X 6 14 

10 5290 51 736 .IE)( )3 5— Lock collar 4 

11 90 205 "<7 >9.‘ 6001 L LB Bearing 6001LLB 4 

12 5310 51 700-1 7 7 —  L  —  5 —  Upper from roller 1 

13 5290 51 742 *)1,5(-- Holder 2 

14 5300 51 741 17" I- Bracket 1 

15 5300 51 841 7° > 91017-  Spring suspender 2 

16 5290 51 123 A7' >9' Spring 4 

17 9710 08 0008 / *s k M 8 Spring washer, M8 4 

18 5290 51 738 Bushing 1 

19 90 204 "<7 >Vs 6001Z Z Bearing 6001ZZ 2 

20 5290 51 737 t°> Pin 4 

21 9410 30 2508 A7P 9.1,/.e.s.. 03 x25 Spring pin, 953 X 25 4 

22 5300 51 731 5-, 17" Bracket 1 

23 9410 30 2008 7.1.) >V't°:, 03 X20 Spring pin, 03 X 20 3 

24 9684 05 0508 firA-44.± M 5 X 5 Hexagon socket head set-screw, M5 x 5 6 

25 9660 06 0014 t M 6 Hexagon nut, M6 2 

26 9684 06 1608 rvi 6 x16 Hexagon socket head set-screw, M6 X16 2 

27 5290 51 744 J. s.y Bushing 1 

28 5290 52 112 .th)t t Lock collar 2 

29 5290 52 114 .1/ 9 Link 

127 



-9-IN 128 FORM ROLLER SECTION 



7 A- L71 - - frfii 
FORM ROLLER SECTION *.:0A1SirsIt*ATItiia L. -CT t 

Note: When ordering items marked * indicate the set numbers becouse the are available in set c 

NO. t93 * 
PARTS NO. 111 41 tk PARTS NAME SET NO. COMPONENT PARTS NO. 

111 
Q'ty 

30 5290 51 732 A 7° 9 911FT Spring suspender 2 

31 5300 51 842 A7°91/9.  Spring 2 

32 5290 52 115 ') >7 Link 2 

33 5290 52 140 )3 Cam 1 

34 5310 52 111 7 l-  Shaft 1 

35 9721 12 0008 E 9 > E —12 E-Ring, E-12 1 

36 5290 52 116 .th)(  t —  Lock collar 1 

37 5290 52 132-1 ,c 9JL Bushing 1 

38 5290 52 131 -*-k1  —  Gear 1 

39 5290 52 117 t Collar 1 

40 5290 52 150 tj.L Cam 1 

41 5310 52 122 Lever 1 

41 5300 52 122 Lever (I tek) 1 

42 5300 12 224 Plate 3 

43 9650 05 2014 11.21/1‘4's M 5 X20 Small oval counter-sunk screw, M5 X 20 3 

44 5290 51 823 iv Bushing 1 

45 90 206 '<7 9 >9' 6201 Z Z Bearing 6201ZZ 2 

46 5310 51 810-1 El 7 — 7 t — — Lower form roller 1 

47 5290 51 831 15 17" V Bracket 1 

48 5290 51 822 Aj I/9104 Spring suspender 2 

49 5290 51 821 7.5 iT l-  Bracket 1 

50 5290 51 832 i _' i Bushing 1 

129 



130 MASTER CYLINDER SECTION 



MASTER CYLINDER SECTION *ZOilfaltiligratql8.41 LT -tivaYe, 
Note: When ordering items marked * indicate the set numbers becouse they are available in set o 

NO. # 
PARTS NO. CS PARTS NAME frit  

SET NO.  NO. COMPONENT PARTS NO. 
111 
Q'ty 

1 5300 54 462 L, -fF Solenoid 1 

2 5290 54 115 t° :./ Pin 4 

3 5300 54 453 A7') >1' Spring 2 

4 9716 05 0014 •T}tt M 5 Plain washer, M5 3 

5 9670 06 2008 rti 4-1-71i/l, M 6 X20 Hexagon socket head bolt, M6 X20 10 

6 9710 06 0008 / ““zik M 6 Spring washer, M6 2 

7 5300 54 451 j.5 7‘.') Bracket 2 

8 5300 54 430 Lever 1 

9 9670 06 1208 M.6 x12 Hexagon socket head bolt, M6 X12 4 

10 5300 54 461 15 Bracket 2 

11 9716 04 0014 M 4 Plain washer, M4 7 

13 9670 04 1008 APV,“11-7K)1, M 4 X10 Hexagon socket head bolt, M4 X 10 7 

14 9684 05 0508 IKAMITJ-.±.?( •ts.) M 5 X 5 Hexagon socket head set-screw, M5 X 5 7 

15 5300 54 452 t 7 I- Shaft 2 

16 9721 07 0008 E :f/s E-7 E-Ring, E-7 2 

17 9670 06 2508 M 6 X25 Hexagon socket head bolt, M6 X 25 1 

18 5290 54 540 Lever 1 

19 5290 22 411 .' 7 Link 1 

20 5290 22 412 ?( 9 Bushing 2 

21 9670 05 1608 M 5 X16 Hexagon socket head bolt, M5 X16 8 

23 5290 54 520 5.ii Clamp 1 

24 5290 54 522 —1 ,( 9 Bushing 1 

25 5290 54 542 A7P1) >/' Spring 1 

26 5290 54 541 ://Iffir Spring suspender 1 

27 5310 54 410 5 —)V7 5 > Tail clamp 1 

28 5310 54 114 Pin bar base 1 

29 9648 04 1014 1111/1‘.*:.) M 4 X10 Small flush head screw, M4X 10 3 

30 5290 22 413 >7 Link 1 

31 5290 11 152 t Lock collar 1 

32 9684 06 0608 M 6 x 6 Hexagon socket head set-screw, M6 X 6 2 

131 



7 A - 9 - I 132 MASTER CYLINDER SECTION 



OASTER CYLINDER SECTION *L.  CAlifiattliaCeit8;i1 1.1144-TaiC L.-CT (.N. 
Note: When ordering items marked * indicate the set numbers becouse they are available in set onh 

NO. PARTS NO. PARTS NAME SET NO.  NO. COMPONENT PARTS NO. 
411 
Crty 

33 5300 54 116 A 7°  9 /.41:FiT Spring suspender 

34 9660 06 0014 Alilt V M 6 Hexagon nut, M6 2 
35 5300 54 322 Bushing 1 
36 9648 05 1014 1[11/.W.; M 5 X10 Small flush head screw, M 5X 10 2 
37 5300 54 311 X V I: Stud 1 
38 9414 16 1014 95 1.6X10 Split cotter pin, 01.6X10 3 
39 5290 54 413 A7° .1,  Spring 2 
40 5290 35 131 Spring 2 
41 5290 54 337 Knob 2 
42 5300 54 512 Spacer 1 
43 9670 05 1001 'A'it7tZ)L, M 5 X10 Hexagon socket head bolt, M5 X10 17 
44 5290 .23 115  Bearing cover 1 
45 90 210 i<791/1‘ 6206LLBC 2 P 6 Bearing 6206LLBC2P6 1 
46 5300 54 331-1 )714 Cam 1 
47 5300 54 332 t 5— Collar 2 
48 5300 54 320 L./<— Lever 1 
49 90 200 •<7 9" 607Z Z Bearing 607ZZ 1 
50 9721 05 0008 E') .:/9" E-5 E-Ring, E-5 1 
51 5290 54 117 7e 1) V114 Spring suspender 2 
52 5310 54 511 7 I- Shaft 1 
53 5310 54 111 7A9—'./91/51.— Master cylinder 1 
54 90 209 /<7 9 Vs 6205 LLBP6 Bearing 6205LLBP6 1 
55 5290 23 112 *A"—  Gear 1 
56 5290 23 113 Washer 3 
57 5290 24 127 %KA,  l- Bolt 3 
58 5290 23 116-1 i<7 Bearing cover 1 
59 5290 54 531-1 )1, Bushing 1 
60 5300 54 463 `) I F Solenoid 1 
61 5300 54 440 Lever 1 
62 9721 04 0014 E :./ V‘ E-4 E-Ring, E-4 4 

133 



7 - -fi  1 34 MASTER CYLINDER SECTION 



MASTER CYLINDER SECTION * EIatl 3t -e* 
Note: When ordering items marked * indicate the set numbers becouse they are available in set onl 

NO PARTS PARTS NO. gIS PARTS NAME SET NO.  NO. COMPONENT PARTS NO. Q'ty 
64 5310 54 164 A I- Stopper 1 

65 5310 54 163 /' I) Gripper 1 

66 5300 59 652 l) ii' Spring 1 

67 5300 54 140-1 Lever 1 

68 9410 40 2008 27° 9 .s.,V‘t°> 04 X20 Spring pin, 95 4X20 1 

69 5300 54 152 't )1,  Bushing 2 

70 5290 29 315 t Lock collar 2 

71 5300 54 166 7° 9 Spring 2 

72 5300 54 161-1 A 1 VIIFT Spring suspender 2 

73 5300 54 114-1 V 7 Knob 1 

74 5290 54 341 A7° 9 >/' Spring 1 

75 5290 54 336 V 7 7: Knob 1 

76 5300 54 120 17 F• Bracket 1 

77 5310 54 210-1 e›,<-7.  L.— Pin bar plate 1 

78 9716 06 0014 M 6 Plain washer, M6 2 

79 5310 54 151 I- Shaft 1 
80 5290 54 341 A Spring 1 

81 5310 54 112-1 ,‹—A Base 1 

82 5310 54 117-2 7° I.d— Plate 1 

83 5300 54 113 Pin 1 

84 9410 30 1008 3X10 Spring pinj 0 3 X 10 3 

135 



7JAMIC,13 136 WATER CONTROL SECTION 



*11111g110 
WATER CONTROL SECTION 

*zollsdlUIVitceit8ZIL -e**tko)-e. , 1-444--ca3t L -C -F 
Note: When ordering items marked * indicate the set numbers becouse they are available in set onl: 

NO. Iffl 
PARTS NO. *IF 

# Ag- 411 A 11 "4 PARTS NAME SET NO. COMPONENT PARTS NO. Qty 
1 9642 05 1014 1-'014') M 5 X10 Small pan head screw, M5 X10 3 
2 9710 05 0008 M 5 Spring washer, M5 9 

3 9660 05 0014 Aft h M 5 Hexagon nut, M5 4 

4 5290 52 320-1  Li— Lever 1 

5 90 200 "‹ 7 9 1/ 607Z Z Bearing, 607ZZ 1 

6 9721 05 0008 E 9 E-5 E-Ring, E-5 2 

7 5290 52 460 — Lever 1 

8 5290 52 322 V 12  Stud 1 

9 9710 08 0008 /.*11$ M 8 Spring washer, M8 2 

10 9660 08 0014 A M8 Hexagon nut, M8 2 

11 9721-  10 0008 E :./ 1‘ E-10 E-Ring, E-10 3 

12 5290 29 311 Washer 3 

13 5290 37 513-1 9 Bushing 1 

14 5290 52 357-2  Pin 1 

15 5290 52 358 9 Link 1 

16 90 203 <7l),625Z Z Bearing 625ZZ 2 

17 9721 04 0008 E') E-4 E-Ring, E-4 1 

18 5290 21 623-1 Pin 1 

19 9721 07 0008 E') >' ' — 7 E-7 E-Ring, E-7 2 

20 5290 38 141 Spring 1 

21 5290 21 161 Spring stud 1 

22 5290 52 330 7 Arm 1 

23 5290 38 213 Rollerr 2 

24 5290 53 342—i e.1, Pin 2 

25 5310 52 341 7 h Shaft 1 

26 5290 52 340 7-2k Arm 1 

27 5290 37 121 )1, Bushing 1 

28 9642 05 1614 1-'014") M 5 X16 Small pan head screw, M5 X16 2 

29 5290 52 313 t Cam 1 

30 5290 52 311 —  Gear 1 

137 



*Immo 138 WATER CONTROL SECTION 



7.1<CIPMB 
NATER CONTROL SECTION 

*C:Offighlt*A -CII8'11 Grnt-/vOrC, 1z

Note: When When ordering items marked * indicate the set numbers becouse they are available in set only 

NO. # 
PARTS NO. gfi gt*IF PARTS NAME 

t # #11 f8( 
SET NO. COMPONENT PARTS NO. Qty 

31 91 250  Oil cup 1 

32 5290 52 312 A9 V 12  Stud 1 

33 5290 38 141 A 7'l) Spring 1 

34 5290 52 440 7 'y Clutch 1 

35 5290 21 521 A V' I) Spring 1 

36 5310 52 430 Lever 1 

37 5310 52 454 A I- sy/ — Stopper 1 

38 5290 52 350-1 Lever 1 

39 5290 52 360 Lever 1 

40 9410 40 2508 AV° I) :../ e.> 04 X25 Spring pin, 04 X 25 3 

41 9648 05 1614 1111./.1‘ M 5 X16 Small flush head screw, M5 x 16 4 

42 5290 29 222 )4  9 /I, Bushing 2 

43 5300 52 376 Scale 1 

44 9648 05 2014 1111/.1\ -') M 5 X20 Small flush head screw, M5 X 20 2 

45 5300 52 375 V"-r5  T Bracket 1 

46 5300 59 116 )3 — Collar 2 

47 9716 06 0014 M 6 Plain washer, M6 2 

48 5300 52 370 Lever 1 

49 9648 04 1014 11/1/.1‘ *-') M 4 X10 Small flush head screw, M4X 10 1 

50 5310 33 538 V 7 E Knob 1 

50 5300 33 538 Knob (I tek) 1 

51 5290 52 390 Lever 1 

52 5290 41 112 )4  9 Bushing 1 

53 9670 05 1608 M 5 X16 Hexagon socket head bolt, M5 X1 2 

54 5290 52 381 155- h Bracket 1 

55 5290 52 382 Pin 1 
56 9410 30 2008 7° I) .s../.e> 95 3 X20 Spring pin, 0 3 X 20 1 
57 5290 52 375-1 Break shoe 1 

58 5290 38 235 A V'') Spring 1 

59 5290 52 374-1 A9 ‘.') 12  Stud 1 

1 39 



*IMEIMI 1 40 WATER CONTROL SECTION 



*WM% 
WATER CONTROL SECTION -or zolisatt*A -eit8a L -e**-tivo-e, .43-T 515C I... L'o 

Note: When ordering items marked * indicate the set numbers because they are available in set or 

NO. 
Qty PARTS NO. NO. 

PARTS NAME 
SET NO. COMPONENT PARTS NO. 

60 5300 59 652 7 1) Spring 

61 9660 0600 14 I  M 6 Hexagon nut, M6 

62 9710 0600 08 M 6 Spring washer, M6 1 

141 



,u-9-AI 142 WATER ROLLER SECT ION 



— — 
WATER ROLLER SECTION 

*ZOntini g(eft1611(...-etr*"tivo-C, t rit-g--ca3zu-c - 

Note: When ordering items marked * indicate the set numbers becouse they are available in set or 

NO. PARTS NO. in Al t ft PARTS NAME SET NO. COMPONENT PARTS NO. Q'ty 

1 9642 05 1614 t'</J‘-') M 5 x16 Small pan head screw, M5 x16 6 

2 9710 05 0008 M 5 Spring washer, M5 12 

3 5290 37 434 A jlj > Spring 2 

4 5310 53 230 7 L. Frame 1 

5 5290 53 132 Screw 2 

6 5290 53 175 A7° 9 .> Spring 2 

7 5310 53 131 A -7-- Stay 1 

8 5310 53 135 A -7-- Stay 2 

9 9684 05 0508 AA M 5 X 5 Hexagon socket head set-screw, M5 X 5 6 

10 5290 53 134 /4 Cam 2 

11 9410 30 2008 7°1) iV'e> 03 X20 Spring pin, 03 X 20 4 

12 5310 53 133 h Shaft 1 

13 9650 05 2014 Al111/.1‘4's M 5 X20 Small oval counter-sunk screw, M5 X 20 1 

14 5300 12 224 7° 1, — I- Plate 1 

15 5310 52 121 Lever 1 

15 5300 52 121 Lever (I tek) 1 

16 5290 53 140 )7 Cam 2 

17 9660 08 0014 7. 1110- sy M 8 Hexagon nut, M8 5 

18 9710 08 0008 M 8 Spring washer, M8 5 

19 9670 08 1208 Alt] it* A, M 8 X12 Hexagon socket head bolt, M8 X12 4 

20 5290 53 173 e› Pin 2 

21 5290 53 170 Lever 1 

22 90 201 '<7') .s../ 609 L LB , Bearing 609LLB 2 

23 5290 53 162-2 •<7 > Bearing holder 2 

24 9684 06 0608 M 6 X 6 Hexagon socket head set-screw, M6 X 6 6 

25 5310 53 160-1 * —  El — 5—  Water ductor roller 1 

26 5290 53 180 Lever 1 

27 5290 53 174 e› Pin 2 

28 9648 05 1614 .0:11/1 .) M 5 X16 Small flush head screw, M5 x16 4 

29 5290 29 220 it, Bushing 1 

143 



* D -5- 144 WATER ROLLER SECTION 



WATER ROLLER SECTION 
*zo#0,guicficcillist.- *-tA,0-c..tv 1-*-IircasEL-C -F LN. 
Note: When ordering items marked * indicate the set numbers becouse they are available in set o 

NO. lig * 
PARTS NO. neat** PARTS NAME it4 it ill * 

SET NO.  NO. COMPONENT PARTS NO. Q'ty 

30 5290 53 114 A71 1) Ylifir Spring stud 1 

31 5290 53 110 7 Frame 1 

32 5290 37 513-1 )4 1)1, Bushing 2 

33 5300 53 195 — A Hose 1 

34 5300 53 214-1 Screw 2 

35 5300 53 215 V 7 Knob 2 

36 5310 53 190-1 71(iI} Water fountain 1 

37 5310 53 151 71( 71- .>=r- >Q-5— Water fountain roller 1 

38 5310 53 153 — Gear 1 

39 53/0 53 240 7 Frame 1 

40 5320 53 120 7 Frame 1 

41 5290 53 121 A 7' ) > T Spring stud 1 

42 5310 53 156 Gear 1 

43 5310 53 155 )4  37 A,  Bushing 1 

44 9721 07 0008 E ›/' E— 7 E-Ring, E-7 1 

45 5300 58 144 )k Bushing 2 

46 5310 53 220 #2:t — Gear 1 

47 5310 53 223-1 A9 V I: Stud 1 

48 9642 05 3014 t'<114.) M 5 X30 Small pan head screw, M5 X 30 4 

49 5300 53 211 /7" sY Bracket 1 

50 9642 05 1014 t,</1%*'.; M 5 X10 Small pan head screw, M5 X10 2 

51 5300 53 193-1 -It 7g— — Supporter 1 

52 5300 82 520-1 15 '7 'y l Bracket 1 

53 5310 53 217 A F- Stopper 1 

54 9648 05 1014 1111 ,1% *-›* M 5 X10 Small flush head screw, M5 X 10 2 

55 5310 53 212 15/7 l- Bracket 1 

56 5310 53 213 Pin 1 

57 5300 53 259 4 :ii;17- — indicator 1 

58 5300 53 251-1 70 FJL, Bottle 1 

59 5300 53 256-1 /i v4-> Packing 1 

1 45 



* 0 -5- lig 146 WATER ROLLER SECTION 



* — — 
WATER ROLLER SECTION 

Oilflealt*eaTII84 1, -C -Ft o  
Note: When ordering items marked * indicate the set numbers becouse they are available in set c 

NO. Vs A * 
PARTS NO. 1=15 fts PARTS NAME al to; 

SET NO. COMPONENT PARTS NO. Q'ty 

60 9721 03 0050 E E— 3 E-Ring,-E-3 3 

61 5300 53 254-1 Seal 1 

62 5290 53 255 7°1) >7 Spring 1 

63 5300 53 253 e Pin 1 

64 5300 53 252-1 ,* 7°  Cap 1 

65 5300 53 216 Hose band 1 

66 5290 29 312 /t Washer 1 

147 



fifFL,/i-ifg 148 OPERATION LEVER SECTION 



-493 
PERATION LEVER SECTION  

44-.101f04/1 lttAI 1-1141-ealc1- -CF 
Note: When ordering items marked * indicate the set numbers becouse they are available in set only 

NO.  # 
PARTS NO. 

1-• AL AI It 1- PARTS NAME SET NO. COMPONENT PARTS NO. 
ill 14c 
Q'ty 

1 5300 51 160 9 5 Cluch 1 

2 9721 07 0008 E >>1'E-7 E-Ring, E-7 15 

3 5310 51 170 I) 'j9 Link 1 

4 9721 04 0008 E >9" E-4 E-Ring, E-4 7 

5 5290 21 316 A7s 9 >9' Spring 2 

6 9684 05 0508 Z4tik)k1 M 5 X 5 Hexagon socket head set-screw, M5 X 5 6 

7 5310 51 180 7 — Frame 1 

8 9716 05 0014 * M 5 Plain washer, M5 3 

9 9710 05 0008 M5 Spring washer, M5 9 

10 9642 05 1014 f/‹/Ms . M 5 X10 Small pan head screw, M5 X10 7 

11 5310 51 190 7-4 Arm 1 

12 5310 52 293 :KA Boss 2 

13 5310 52 294 ') >9 Link 1 

14 5310 52 292 37 •y Stud 1 

15 5310 52 290 Lever 1 

16 5310 52 264 9 Link 1 

17 9721 05 0008 E > E— 5 E-Ring, E-5 2 

18 5310 52 283 ') > :7 Link 1 

19 9721 10 0008 E > E-10 E-Ring, E-10 2 

20 5310 57 040-1 t Cam 1 

21 5300 57 051 R51 'y Stud 1 

22 9710 08 0008 M 8 Spring washer, M8 3 

23 9660 08 0014 7:Pit M 8 Hexagon nut, M8 3 

24 5310 57 053 51 Stud 1 

25 5310 57 030-1 t Cam 1 

26 90 758 =*9 Ball grip 1 

26 5296 33 525— 1 Ball grip (ltek) 1 

27 5290 52 213 Lever 1 

28 5290 22 318 Screw 1 

29 5310 57 051 j7 Link 1 

149 



4111.,/i.-10 150 OPERATION LEVER SECTION 



gzi1F —115 
DPERATION LEVER SECTION Note: When ordering items marked * indicate the set numbers becouse they are available in set onl 

tL5 1  0  * NO. 1135 PARTS NO. 
# 01 * PARTS NAME 

SET NO. COMPONENT PARTS NO. 
4[11 
Q'ty 

30 5310 52 260 Lever 1 

31 5310 52 270 Lever 1 

32 5290 21 319 Spring 1 

33 5310 52 280 — Lever 1 

34 5310 52 263 Stud 1 

35 5290 52 356 Link 2 

36 9710 06 0008 i tJ M 6 Spring washer, M6 3 

37 9411 30 2500 03 X25 Taper pin, 95 3 X25 2 

38 5310 57 110 7-1* Arm 2 

39 5310 57 121 •.> 7 Shaft 1 

40 97 630 Li) -( Solenoid 1 

41 5300 33 561 e:. Pin 1 

42 9721 03 0008 E') E — 3 E-Ring, E-3 2 

43 9660 04 0014 7:1Atv F- M 4 Hexagon nut, M4 4 

44 5310 52 652 7‘ -3 17- v Bracket 1 

45 9660 05 0014 F- M 5 Hexagon nut, M5 1 

46 5310 52 250 Arm 1 

47 90 203 ,<7l)> ' 625 Z Z Bearing 625ZZ 1 

48 9670 05 1608 tivotira„ F- M 5 X16 Hexagon socket head bolt, M5 X16 1 

49 9642 06 1414 M 6 X14 Small pan head screw, M6 X14 2 

50 5310 52 640 L J: — Lever 1 

51 9660 06 0014 Aftri- M 6 Hexagon nut, M6 1 

52 5310 52 251 A9 Stud 1 

53 5290 21 161 A 7°  I) > Spring stud 1 

54 5290 51 123 A7e1) >V' Spring 1 

55 5310 52 632 A9 V I: Stud 1 

56 5310 52 631 F- Bracket 1 

57 9670 04 1008 M 4 X10 Hexagon socket head bolt, M4X 10 4 

58 9710 04 0008 M 4 Spring washer, M4 4 

59 5300 33 562 t Collar 2 

151 



titeFL,/ -10  152 OPERATION LEVER SECTION 



geF 1,/ 
WERATION LEVER SECTION 

*LODIMItillOTII8SL -L -t/v0T, t lAk:011: TAI [-TT 
Note: When ordering items marked * indicate the set numbers becouse they are available in set only 

NO 
 

* 
PARTS NO. ts A t F• * * * PARTS NAME SET NO. COMPONENT PARTS NO. 

451 14( 
Q'ty 

60 5310 52 651 'J Link 1 

61 5290 37 434 Spring 1 

62 5310 52 620 7 — L, Frame 1 

63 95 118 7 7 I —9 — Actuator 3 

64 97 303 A-( Micro switch 3 

65 9710 03 0008 /.t.11$ M 3 Spring washer, M3 4 

66 9642 03 4014 M 3 x40 Small pan head screw, M3 X40 2 

67 98 501 )7/ — Cover 3 

68 5310 52 212 7ti Boss 1 

69 5310 52 214 17' — —  Indicator 1 

70 9642 03 0614 t'<d`4.--! M.3 X 6 Small pan head screw, M3 x6 2 

71 5310 52 230 7 —./.4 Arm 1 

72 9410 50 3208 X1 1) 7 i 05 X32 Spring pin, 05 X 32 2 

73 5310 52 233 Cam 1 

74 9648 04 0814 101/1x4- M 4 X 8 Small flush head screw, M4X8 2 

75 9410 50 2508 A7P1J:./V.e.s../ 05x25 Spring pin, 05 X 25 3 

76 5310 52 220 t Cam 1 

77 5290 29 314 t — Lock collar 2 

78 5310 59 516 )4  Bushing 2 

79 5310 52 211 7 I- Shaft 1 

80 5310 52 240 jj.L Cam 1 

81 5310 52 242 )7 L. Cam 1 

82 5290 33 214 )4  9 Bushing 1 

83 9670 05 1001 4t7I01, M 5 X 10 Hexagon socket head bolt, M5 X10 2 

84 5290 37 251 7.7° ') if Spring 1 

85 5290 37 240-1 IR Pawl 1 

86 5310 52 610 Arm 1 

87 5310 52 215 5 z Ratchet 1 

88 5290 24 118 t 7 —  Collar 6 

89 5310 52 216 Cam 1 

153 



154 OPFRATION LEVER SECTION 



#4111F 
OPERATION LEVER SECTION 

*Z *.t. /v(DT, HIN--ca3z L.-CT 
Note: When ordering items marked * indicate the set numbers becouse they are available in set onl,  

NO. 
3
r15 # 
PARTS NO. PARTS NAME SET NO. COMPONENT PARTS NO. Qty 

90 5310 52 217 Cam 2 

91 9642 05 4014 t"</1\1-') M 5 x40 Small pan head screw, M5 X46 2 

92 5290 21 212 )4  9)1, Bushing 1 

93 5310 52 604 'J > 7 Link 1 

94 5290 29 313 /1 Washer 1 

95 9642 05 1614 t"</I4'..) M 5 X16 Small pan head screw, M5 X16 2 

96 5310 57 054 Pin 1 

97 5310 52 252 t Nut 1 

155 



CD 
U) 
.-- 



MASTER FEED 
SECTION 



'7 A - -f 3  g5 158 MASTER INSERTION SECTION 



7A — -I .J -ii-- >115 
MASTER INSERTION SECTION 

*LogoAtticg-eit8AL T-t-A.,0-cs -t, 1- 1MTAX L. -CT 00  
Note: When ordering items marked * indicate the set numbers becouse they are available in set < 

NO. ftig A # jg-  
PARTS NO. n A t ft 

- t V I-  PARTS NAME 
SET NO. COMPONENT PARTS NO. , Cl'ty 

1 5310 59 811-1 / -k, 7 F. Shaft 1 

2 5300 59 813 Ei —5 — Roller 8 

3 5290 36 321 L.  I., Pin 2 

4 5300 59 710 Arm 1 

5 9684 05 0508 nn 5 x 5 Hexagon socket head set-screw, M5 X 5 8 

6 5300 59 720 7—L. Arm 1 

7 90 705 Screw 2 

8 5300 59 742 Arm 1 

9 5290 51 123 A 7°1) > Spring 2 

10 5290 31 214 ,E )1,  Bushing 2 

11 9670 06 1208 %Kiir:-Q431-71ill M 6 x12 Hexagon socket head bolt, M6 X12 11 

13 9411 30 2500 -7---/ —t° > 03 X25 Taper pin, 03 X 25 3 

14 5310 59 631 A -7-- Stay 3 

15 5310 59 741 -V I- Shaft 1 

16 9648 06 1214 M 6 X 12 Small flush head screw, M6 X12 1 

17 5310 59 842 — 5 — Roller 1 

18 5300 59 841 j.5 )7" V F. Bracket 2 

19 5310 59 839 Washer 2 

20 9648 03 0614 .1111/.1 .; M 3 x 6 Small flush head screw, M3 X 6 4 

21 5310 59 837-2 )i-f Guide 1 

22 9642 05 1014 M 5 X10 Small pan head screw, M5 X10 20 

23 5330 59 838 ff-f F Guide 1 

24 9660 04 0014 t M 4 Hexagon nut, M4 4 

25 5300 59 836 T V F. Bracket 4 

26 5310 59 843 A 17-  — Scale 1 

27 9721 04 0008 El) E — 4 E-Ring, E-4 2 

28 5300 59 861-1 I- V 77 4 ..'E— Stop finger 1 

29 9652 04 1014 5.z11\4'-'.) M4 x 10 Small truss screw, M4 x 10 4 

30 5310 59 850 Shaft 1 

31 5300 59 862 A7") > Spring 1 

159 



V — 4 :i MASTER INSERTION SECTION A 11 t-  —  a :i fIS 160  



7 — — 9 .:J1S-R 
MASTER INSERTION SECTION 

*L(Offilalitlien -eltISA L -ef*-t/vare, t F.1411" -CA3t L. -CT 
Note: When ordering items marked * indicate the set numbers becouse they are available in set 

NO. * * 
PARTS NO. fifi 4; PARTS NAME SI IS 

SET NO. COMPONENT PARTS NO. Qty 
32 9660 08 0014 M 8 Hexagon nut, MB 2 

33 9710 08 0008 M 8 Spring washer, M8 2 

34 5310 59 515 A9 V 12  Stud 2 

35 5300 86 143 Pin 2 

36 5310 59 610 7 1,—.1.4 Frame 1 

37 5300 56 088 A7' I) >/. Spring 2 

38 5300 86 142 715 4 F Guide 2 

39 9410 20 1008 02 x10 Spring pin, 02 x10 2 

40 5300 86 144 V7 Knob 2 

41 5310 59 941 — Stay 3 

42 5290 36 215 .±)4  t Lock collar 1 

43 9716 05 0014 ni 5 Plain washer, M5 4 

44 5300 59 831 "7') >/.7t:)1,3e— Bearing holder 1 

45 90 331 ') 607D D U Bearing 607DDU 2 

46 5310 59 820 D-5— Roller 1 

47 5310 59 832 /<7 Bearing holder 1 

48 9648 05 1014 1111/1 ). M 5 x10 Small flush head screw, M5 X10 2 

49 5300 59 834 Gear 1 

50 9410 30 1608 ') >1.e.› 03 x16 Spring pin, 03 x16 5 

51 5310 59 620 71,—A Frame 1 

52 5300 58 144 )4 )1, Bushing 1 

53 5300 59 835 Gear 1 

54 5290 29 312 Washer 1 

55 9721 07 0008 E 1) E— 7 E-Ring, E-7 3 

56 5290 37 433 J1) i1104 Spring stud 1 

57 5300 59 652 A7'') >V‘ Spring 1 

58 5310 59 942 Nut 2 

59 5310 59 920 7 1,-4 Frame 1 

60 5310 59 918-1 )14 F Guide 1 

60 5316 59 918-1 Guide (ltek) 

161 



7;k 9 — 4 :.,+t—',a >MI 162 MASTER INSERTION SECTION 



MASTER INSERTION SECTION 
*zolisenitioz-cittisL itAQ)1. "t'Y F-11-51-C-,ISC L.-CT 
Note: When ordering items marked * indicate the set numbers becouse they are available in set 01 

NO. 
nfl  ol 411 * 
PARTS NO. 

nfl  
fli 4'ija PARTS NAME * 01 * * 411 

SET NO. COMPONENT PARTS NO. Crty 
61 9642 03 0614 M 3 x 6 Small pan head screw, M3 X 6 16 
62 5310 59 914 7f01, Holder 5 
63 5290 54 338 A7'9.1/1‘ Spring 4 
64   5290 44 241 Knob 4 
65   5310 59 917 7'7 17 V Bracket 5 
66   5310 59 916 — — 7/1.,  Master table 5 
66 5316 59 916 Master table (Itek) 5 
67   9660 03 0014 Affitv F. M3 Hexagon nut, M3 10 
68   9710 05 0014 M5 Spring washer, M5 16 
69   9642 03 1614 M 3 x16 Small pan head screw, M3 x16 6 
70   97 332 -1 Micro switch 1 
72   5300 21 424 7° 1/ — Plate 3 
73   5310 59 919-1 )54 12  Guide 1 
73   5316 59 919-1 Guide (Itek) 1 
74   5310 59 915 A-f v . 7gsY9A Switch box 1 
75   9660 05 0014 t M S Hexagon nut, M5 2 
76   5310 59 930 7 L. Frame 1 
77 5300 59 651 e> Pin 1 
78   5300 54 322 ,( Bushing 1 
79   5300 59 640-1 Lever 1 
80   95 118 791-x-9— Actuator 2 
81   97 313 4 7 E -I Micro switch 2 
82   5310 52 292 F Stud 1 
83   98 501 t Cover 2 
84   5310 59 590 15 17 V is Bracket 1 
85   5290 41 114— 1 7° 9"411.,7 Spring stud 1 
86   5290 38 141 A7°9>/' Spring 1 
87   90 644 1147tilk M3 (MC Toothed lock washer, M3 4 
88 95 140 1/ 9' Bushing 1 

89   5310 59 540 Lever 1 

163 



— -f a  /Hi 164 MASTER INSERTION SECTION 



:J1J--',9 3e1i3 
MASTER INSERTION SECTION 

*ZOAISAII111411, -eltt211./C1,*t/v0) -e, 1- .44-CaJt 
Note: When ordering items marked * indicate the set numbers becouse they are available in set onl 

NO. rfla * 
PARTS NO. in 4g, 4 PARTS NAME SET NO. COMPONENT PARTS NO. 

4111 
Q'ty 

90 5310 59 531 t I- Shaft 1 

91 5310 59 550 — Lever 1 

92 5310 59 570 Link 1 

93 5300 59 561 t — Collar 1 

94 5310 59 563 AjUiV.  Spring 1 

95 5310 59 580 )3/.. Cam 1 

96 5310 59 562 i5/Tv f- Bracket 1 

97 9642 04 0814 t,</.14 M 4 x 8 Small pan head screw, M4X 8 4 

98 9710 04 0008 M4 Spring washer, M4 4 

99 5310 59 561 155-'' E- Bracket 1 

100 97 603 V I,/ F Solenoid 1 

101 9410 40 1408 ').›V‘t°> 04x14 Spring pin, 04X14 1 

102 9684 06 0608 iCAMtlE,(  4k.) M 6 X 6 Hexagon socket head set-screw, M6 X6 1 

103 9716 06 0014 M6 Plain washer, M6 1 

104 90 606 C E C E —12 CE-Ring, CE-12 16 

105 90 441 .1/ /' Bushing 8 

106 90 318 ,s• 7 U.:" 608ZZ Bearing, 608ZZ, 1 

107 9721 0700 14 E !I E —7 E-Ring, E-7 1 

165 





ELECTRICAL 
SECTION 



NNW V .7. INS  168 CONTROL BOX SECTION 



$114P7Kv 
CONTROL BOX SECTION 0)14114141/*gCrItk5ft L/r tIvC1)-C, v Hulf-ea3r1.,TT 

Note: When ordering items marked * indicate the set number a becouse they are available in set c 

NO. gf'n 
PARTS NO. rFri tiF PARTS NAME # 4* * 

SET NO. COMPONENT PARTS NO. Q'ty 
1 5310 61 122 Cover 1 
1 5310 61 126 Cover (for 230V) 1 
2 5310 61 123 -f — Indicator 1 
3 9716 04 0014 M 4 Plain washer, M4 2 
4 9642 04 0814 M 4 X 8 Small pan head screw, M4X 8 4 
5 98 733 1 — 3 P Connector 3P 2 
6 98 729 tNII+f4 Terminal board 1 
7 97 269 ‘J /7" Socket 1 
8 97 158 7' 9 1./— Keep relay 1 
9 9642 03 1014 t,</J‘ik.) M 3 X10 Small pan head screw, M3 X10 5 
10 9710 03 0008 M 3 Spring washer, M3 10 
11 97 160 ij — Relay 2 
12 98 126-3 7'9 1- ** Printed circuit board 1 
13 9648 03 0614 1111/1\ ) M 3 X 6 Small flush head screw, M3 X 6 4 
14 5310 61 121 J‘5 ‘.•) Bracket 1 
15 97 715 A-f Switch 1 
16 97 677 51 -1 7— Timer 2 
17 97 264 .1g it Spring 2 
18 98 646 F. 15P Socket 15P 2 
19 98 645 1- 9 P Socket 9P 2 
20 98 736 V IT I- 12P Socket 12P 2 
21 98 735 I- 6 P Socket 6P 1 
22 98 734 v 17- F• 4P Socket 4P 2 
23 9642 03 2014 "t ,</.14.) M 3.X20 Smal pan head screw, M3 X 20 2 
24 98 851 II-(F Guide 2 
25 9710 04 0008 M 4 Spring washer, M4 4 
26 9716 03 0014 *** M 3 Plain washer, M3 6 
27 9642 03 0814 1-,</JAki M3 X 8 Small pan head screw, M3 X8 6 
28 97 157 Relay 12 
29 97 268 Socket 12 

169 



MOW -.I 1 X 45 170 CONTROL Box SECTION 



PARTS NAME 611 
Q'ty  

2 Condenser 

$11aMiv 
CONTROL BOX SECTION   

3.0 * NO. 1% PARTS NO. 

30 99 723 — 

Irz osiotiltavittirs L.- *-tivoye, 
Note: When ordering items marked * indicate the set numbers because they are available in set onh 

* 
SET NO. COMPONENT PARTS NO. 

31 99 235 MAN Rectifier 1 

32 5310 61 110 7Rv A Box 1 

33 97 941 1- 5 >A Transformer 1 

34 98 135 Paper jam detector 1 

35 9642 0410 14 t ,<I1%*') M 4 X10 Small pan head screw, M4 X10 4 

36 97 718 Switch (for 230V) 1 

37 5310 61 125 Bracket 1 

38 5290 61 135 Indicator (for Europe) 1 

39 5290 71 016 Bracket 1 

40 97 168 Relay (For Declutching handwheel) 1 

41 5310 61 611 Relay (for 230V) 1 

98 121 Control box (for UL. CSA), Assy 

98 122-2 Control box (for Europe), Assy 

98 123 ;KV (EM) Assy Control box (for Export), Assy 

5310 61 620 Control box Assy (For Declutching handwheel) 

171 



4114"Pli If!  174 OPERATION BOX SECTION 



#370F7R 9 3115 
OPERATION BOX SECTION 

*L 
Note: When ordering items marked * indicate the set numbers becouse they are available in set oi 

NO. rf'p  t -14 
PARTS NO. 

2A.5 PARTS NAME # 01 4 It 
SET NO.  NO. COMPONENT PARTS NO. 

#11 fk 
Qty 

27 97 400 A-f ' 3 Switch 2 

28 96 827 Knob 1 

29 5300 61 216 -f A, — Filter 1 

30 97 570 A -f Switch 1 

31 99 938 7'4f Buzzer 1 

32 90 760 -/ /‘-t-') 03X 6 Tapping screw, 0 3 x 6 2 

33 97 423 A-f Switch 4 

34 99 623 9 a —1.s. Volume 1 

35 5310 61 224 Panel reservoir 1 

35 5316 61 224 Panel reservoir (I tek) 1 

36 9662 10 0014 tozyt ,Y h- M10 Hexagon nut, M10 2 

37 5310 61 222 Spacer 1 

38 98 127-2 1 I-44N Printed circuit board 1 

39 98 128 A 7°  -VR Display circuit board 1 

41 9670 04 1008 "A M 4 x10 Hexagon socket head bolt, M4X 10 1 

42 5310 61 210-1 A9 Stand 1 

42 5316 61 210-1 Stand (I tek) 1 

43 5310 61 223 Cover 1 

43 5316 61 223 Cover (I tek) 1 

44 9642 04 0414 t•<1.1\ :; M 4 X 4 Small pan head screw, M4 X 4 4 

45 90 680 1[11/ g's R21 Leaf spring, R21 2 

46 5310 61 221 Cover 1 

46 5316 61 221 Cover (I tek) 1 

47 9672 10 2514 Aft 7K)1, M10X25 Hexagon bolt, M10 X 25 1 

49 9670 06 1208 fl'A'147t01. M 6 x12 Hexagon socket head bolt, M6 X12 3 

50 98 730 17" I- Socket 1 

51 98 731 /‘ Plug 1 

52 98 732 7 :,7°  Clamp 1 

53 98 124-1 sy 9 —it Box Assy. 1 

53 98 125-1 Box Assy. (I tek) 1 

175 



tilerFM V 7. AR  176 OPERATION BOX SECTION 



54 5310 74 074 -r — — Indicator 1 

55 9642 04 0814 1-/</.1‘4.; M 4 x 8 Small pan head screw, M4 X 8 4 

177 

ItzofisihitillacelItiltLT**t/vo -e, t 1-11-11-e1Sc L -CF 
Note: When ordering items marked * indicate the set numbers becouse they are available in set a 

NO. fig t PARTS NAME 1111 
Q'ty 

fF7g 
OPERATION BOX SECTION 

PARTS NO. NO. 
F•  it -14-  

SET NO.  NO. COMPONENT PARTS NO. 



co N — 



COVER 
SECTION 



180 COVER SECTION 



t - 
COVER SECTION 

LT v 1.-*41-CAC1, -C -FL‘o 
Note: When ordering items marked * indicate the set numbers becouse they are available in set on 

NO. 
g A it 4 
PARTS NO. g A 4; # 

v I- it 4i- 01 fil it 4i PARTS NAME SET NO. COMPONENT PARTS NO. 
411 fk 
Crty 

1 5300 74 063 — — Indicator 1 

2 5310 73 032 77/ — Cover 1 

2 5300 73 032 Cover (I tek) 1 

3 5300 71 156 Pin 16 

4 5300 73 031 Stud 4 

5 9660 06 0014 M 6 Hexagon nut, M6 10 

6 90 813 Screw 18 

7 9642 05 1014 M 5 X10 Small pan head screw, M5 X10 10 

8 5310 73 013 Air —A/7 Scale frame 1 

9 5300 73 014 Air —)147,— Scale cover 1 

10 5310 73 030 Cover 1 

10 5300 73 030-1 Cover (I tek) 1 

11 5300 74 071 -f > — — Indicator 1 

12 5310 73 012 Cover 1 

12 5316 73 012 Cover (I tek) 1 

13 5310 73 040 ))/ — Cover 1 

13 5300 73 040-1 Cover (I tek) 1 

14 95 146 — J1,7°5 Hole plug 1 

15 5310 73 022 Cover 1 

15 5316 73 022 Cover (I tek) 1 

16 5300 74 061 -f > — — Indicator 1 

17 5310 73 024 Cover 1 

17 5300 73 024 Cover (I tek) 1 

18 90 760 y e 95 3 X 6 Tapping screw, 95 3 X 6 5 

19 5300 32 572 t Collar 2 

20 9684 05 0508 %KiiVA.171-it;4 M 5 x 5 Hexagon-socket head set-screw, M5 X 5 4 

21 5300 73 016 1-? Stud 1 

22 5300 73 026 V K Stud 1 

23 5300 73 025 Stud 1 

24 5310 72 020-1 t Cover 1 

181 



182 COVER SECTION 



t I — 
COVER SECTION 

*LODIRAII411,11:Celt8A LT 
Note: When ordering items marked * indicate the set numbers becouse they are available in set a 

N O. PARTS NO. IES PARTS NAME 4111 
SET NO. COMPONENT PARTS NO. Q'ty 

24 5316 72 020-1 Cover (I tek) 1 

25 9642 04 0414 t ,</1‘4'-') M 4 X 4 Small pan head screw, M4X4 6 

26 5310 74 058  Indicator 1 

27 5300 72 012 Scale cover 1 

28 5310 72 011 Panel 1 

28 5310 72 012 ( C D) Panel (CD) , 1 

28 5316 72 011 Panel (I tek) 1 

29 5300 72 013 A 9 F SiOd 5 

30 5300 74 073 -( >')/7-9— Indicator 1 

31 5310 73 011 Cover 1 

31 5316 73 011 Cover (I tek) 1 

32 5300 73 015 A9 Stud 1 

33 5310 73 020 Cover 1 

33 5316 73 020 Cover (I tek) 1 

34 5290 74 066 >-½--.—   Indicator 1 

35 9710 05 0008 /<.tsilk M 5 Spring washer, M5 1 

36 5310 72 041 Cover 1 

36 5316 72 041 Cover (I tek) 1 

37 5300 74 056 — Indicator 1 

38 5300 74 052 -f > ') — — Indicator 1 

39 5300 72 021 A 9 s:1 F Stud 2 

40 5310 71 040 Cover 1 

40 5316 71 040 Cover (I tek) 1 

41 5300 74 064 4 /7" — 9 — Indicator 1 

42 5310 71 157 A 9 F Stud 1 

43 9660 03 0014 1- M 3 Hexagon nut, M3 4 

44 9710 03 0008 rv, 3 Spring washer, M3 4 

45 5300 72 031 A 9 'y F Stud 1 

46 5310 74 033 IMit8t& Electrical name plate 1 

46 5310 74 034 "MN& ( C D) Electrical name plate (CD) 1 

183 



184 COVER SECTION 



:OVER SECTION 
Oftlleultilee -ClIkAt t•ii:grea3Z1.- -CFt 

Note: When ordering items marked * indicate the set numbers becouse they are available in set only 

NO. # 
PARTS NO. 

IT  Dl 4:1 PARTS NAME SET NO. COMPONENT PARTS NO. Q'ty 
46 5316 74 031 Electrical name plate (I tek 975A STD 50Hz) 1 
46 5316 74 032 Electrical name plate (I tek 975A CPD 50Hz) 1 
46 5316 74 034 Electrical name plate (I tek 975A STD 60Hz) 1 

46 5316 74 035 Electrical name plate (I tek 975A CPD 60Hz) 1 

47 5310 72 030 Cover 1 

47 5316 72 030 Cover (I tek) 1 

48 5300 74 072 -f )17-  — —  Indicator 1 

49 5310 11 172 Hole cover 1 

49 5316 11 172 Hole cover (I tek) 1 

50 9642 03 0614 t'<114 M 3 X 6 Small pan head screw, M3 X 6 4 

51 99 923 )1— F Guard 1 

52 98 804 — )1,7-5 /. Hole plug 1 

53 99 939 *—)1,7°5 Hole plug 1 

54 90 760 .5r y t°:i -.) 03 x 6 Tapping screw, 95 3 X 6 4 

55 5310 71 100 ))/ — Cover 1 

55 5316 71 100 Cover (I tek) 1 

56 5300 71 155 iT l Bracket 4 

57 5300 74 068 -f — — Indicator 1 

58 5310 71 210 Cover 1 

58 5316 71 210 Cover (I tek) 1 

59 5300 74 069 -f > —  Indicator 1 

60 5290 74 068 Indicator (for France) 1 
61 5310 73 015 Cover (For Declutching handwheel) 1 
62 5310 72 025 Cover (For Declutching handwheel) 1 
63 99 945 :tz —)1,75 Hole plug 1 

185 



A......,  

1 '‘,  
II I 

\ '  ‘ I '' I 
• "rt  i ''(1 • 

s'•:. ,;-"N.,,I,. 1 
II 
1 ., 

'1 
'-• 

I ....,,, 
•-•••• I •.'zi, 

I.  

VktR.--4111  186 SAFETY COVER SECTION 



jj 

;AFETY COVER SECTION *ZCOMSAitilialTitiVa Lt -F ', 
Note: When ordering items marked * indicate the set numbers becouse they are available in set only. 

NO. 10 # 

PARTS NO. Azi13 PARTS NAME 
SET NO. COMPONENT PARTS NO. Q'ty 

1 5310 73 050 Cover 1 
2 9710 05 0008 M 5 Spring washer, M5 18 

3 9642 05 1014 ti<11‘*.; M 5 X10 Small pan head screw, M5 X10 25 
4 5300 75 214 4 — — Indicator 1 

5 5300 75 213 4 > z)17-- — Indicator 1 

6 9642 03 1014 t•</.1‘ ). M 3 X10 Small pan head screw, M3X 10 4 
7 9716 03 0014 M 3 Plain washer, M3 4 
8 5300 53 213 Knob 5 

9 9642 04 0814 t,</J4 z) M 4 X 8 Small pan head screw, M4X 8 44 
10 9716 04 0014 Tat M 4 Plain washer, M4 20 
11 5300 75 120 t>z) Hinge 2 
12 9716 06 0014 M 6 Plaine washer, M6 5 
13 9642 06 1614 t•</.1‘ts.; M 6 x16 Small pan head screw, M6 X16 5 

14 5300 75 112 1 ., Pin 2 
15 5295 76 012 A I' 'ii'— Stopper 2 

16 5295 76 013 t Nut 2 
17 5300 75 130 Hinge 2 
18 9660 04 0014 1 f-'y M 4 Hexagon nut, M4 6 
19 9710 04 0008 i sak na 4 Spring washer, M4 8 
20 5300 75 212 j'7171 F Bracket 1 
21 9648 04 1814 .M1/14,i) M 4 X18 Small flush head screw, M4X 18 4 

22 5310 75 211 )3/ — Cover 1 
23 9684 05 0508 tsi; M 5 X 5 Hexagon socket head set-screw, M5 X 5 4 
24 5290 75 031 ij.L Cam 2 
25 98 501 /<— Cover 3 
26 97 303 490A-(sY Micro switch 4 
27 9642 03 1414 M 3 X14 Small pan head screw, M3 X14 8 

28 5300 75 016 J.-317 'y Bracket 7 

29 5310 75 510 Cover 1 

30 5300 75 017 J‘7 17 V 1-• Bracket 7 

187 



rs,, , 

I •-:-,...... 
I ...- 
I 
• \ 2,,., r"*.-• 1 ,`..1c-,...... 

l 
I 
I 

, 
• 

'.. (1 • •^-, 

I 
....,1., 
II 

I I \ 

I N.2..., 
I 

2ts. ik.. 
I 

N. II N.. ..... .... 
N. ...,-... N...  ,N. -....  .....N. N.. ....2,  N. ....,... 

N. .... N.....0. 

I ••%. I 

I I 

1Jis.. —It13  188 SAFETY COVER SECTION 



SAFETY COVER SECTION 
t vi-*-01-ca3c LT -Ft l.‘o 

Note: When ordering items marked * indicate the set numbers becouse they are available in set o 

NO. iffS * Ai} 
PARTS NO. 

PARTS NAME t 1-  it 41 #111 * 411 
SET NO. COMPONENT PARTS NO. Q'ty 

31 5310 75 451 /i" — Cover 1 

32 5300 75 470 Hinge 1 

33 5295 75 064 A l- Stopper 2 

34 5300 75 460 t .1/ Hinge 1 

35 5300 75 413 t Cam 2 

36 5300 75 412 A-f Switch board 2 

37 9648 04 0814 'J'1 M 4 X 8 Small flush head screw, M4X 8 4 

38 5300 75 442 J‘5 1-7.  l" Bracket 1 

39 5310 75 441 Cover 1 

40 5300 75 420 Hinge 1 

41 5300 75 443 j-5 Bracket 1 

42 5300 75 430 Hinge 1 

43 5310 75 411-1 )J/ . — Cover 1 

44 5295 73 071 t Cover 1 

45 5310 75 012 ti<— Cover 1 

46 5310 61 134 Cover 1 

47 5310 75 011 Cover 1 

48 5290 76 022 F. Bracket 1 

49 5290 76 023 Switch cover 1 

50 5310 75 111 Cover 1 

51 5310 75 015 Cover 1 

52 5310 75 018 Cover 1 

53 5310 75 019 t Cover 1 

54 90 651 G S — 6 GS-Ring, GS-6 1 

55 5310 75 021 Cover 1 

56 90 810 M 6 X 8 Screw, M6 X 8 1 

57 5310 75 013 t Cover 1 

58 5310 75 014 Cover 1 

59 _5295 75 031-1 t.k. Cam 4 

60 9642 04 2014 M 4 X20 Small pan head screw, M4X 20 4 

189 



1.13 /C-118 190 SAFETY COVER SECTION 

.....  ..,:, T 1 
...., 1 I 

"...  , ,.. ..
„
1
. 
 N. ..".•,...  '`,... li I  .. ....,,, 

II 1 
I I 
L

..
1 

••• 



SAFETY COVER SECTION *:=01111enit*AVItt3241... -e**t- A,0-e, 1- 11,41VA3Z LTT 
Note: When ordering items marked * indicate the set numbers because they are available In set 

NO. nit n l PP 
NO. PARTS NO. Ifigit *IF PARTS NAME 1- ifig#AL 41111gt 

SET NO. COMPONENT PARTS NO. Q'ty 
61 95 338 Switch 4 
62 9642 04 1014 M 4 x10 Small pan head screw, M4 x 10 4 
63 5310 75 114l Cover (for 115V) 1 

64 9660 05 0014 M5 Hexagon nut, M5 3 
65 5310 75 412 Cover (for 230V) 1 

66 5310 75 620 Frame (for 230V) 1 
67 5300 86 143 Pin (for 230V) 2 

68 5300 86 142 Guide (for 230V) 2 
69 5300 56 088 Spring (for 230V) 2 
70 5300 86 144 Knob (for 230V) 2 
71 9410 2010 08 Spring pin, 2 x 10 (for 230V) 2 
72 9410 3016, 08 Spring pin, (6 3 x 16 (for 230V) 2 
73 5330 75 612 Stay (for 230V) 2 
74 5310 75 611 Cover (for 230V) 1 
75 5310 75 630 Frame (for 230V) 1 
76 5310 61 612 Plug 1 
77 9642 0306 14 Small pan head screw, M3 X 6 5 
78 9710 0300 08 Spring washer, M3 5 
79 9660 0300 14 Hexagon nut, M3 1 
80 9660 0600 14 Hexagon nut, M6 2 

191 





ACCESSORIES 
SECTION 

liftX n 



pf#X,§,fri 194 ACCESSORIES SECTION 



NM AU 
ACCESSORIES SECTION 

* itiirst -ett:iirt LT* F•it-g- -ca3z L. -CT 
Note: When ordering items marked * indicate the set numbers becouse they are available in set c 

NO. 115 A * -R 
PARTS NO. Eifl  A PARTS NAME SET NO. COMPONENT PARTS NO. 

451 r4 
Qty 

1 5310 65 111-1 D-5-7gv Roller box 1 

2 5310 65 113 7 I- Shaft 2 

3 5310 65 112 Cover 1 

4 91 400 / J-• 17X19 Wrench, 17X19 1 

5 91 401 /i't 13 X 17 Wrench, 13 X 17 1 

6 91 402 A/i't 8 x10 Wrench, 8X10 1 

7 91 420 icAl4A/S't 5 Hexagon union wrench, 5 1 

8 91 421 Aitit*A R't 4 Hexagon union wrench, 4 1 

9 91 422 Aill#41A/ -- 3 Hexagon union wrench, 3 1 

10 91 423 itAtn*AR't 2.5 Hexagon union wrench, 2.5 1 

11 5310 65 413 Cover 1 
11 5310 65 414 (CD) Cover (for CD) 1 

12 91 430 Driver() 1 

13 91 431 e Driver e 1 

14 96 010 ,••=y Spatula 1 

15 91 500 A-4 5— Oiler 1 

16 5430 83 100 7°  5 Plunger can 1 

17 5310 31 154 TO 44 X Met (LL) 1 

18 5290 31 153 'Ff. t Mat (L) 1 

19 5290 31 152 Te Mat (M) 1 

20 5290 31 151 TOR 11‘ Mat (S) 1 

21 91 532 -f )1, Vacuum pump oil 1 

195 





CHAIN DELIVERY 
SECTION 



, L., - A if! 198 FRAME SECTION 



7  
FRAME SECTION 

* otigiitioz Tit ts;r1 -c4 t`Y hii-g-T'a3ZLt1 L' o  
Note: When ordering items marked * indicate the set numbers becouse they are available in set oi 

NO. lids -g- 

PARTS  NO. tr-R t 4 PARTS NAME 
SET NO. COMPONENT PARTS NO. 

ft 
Q'ty 

1 5290 87 216 I:i 'Y 7 Block 2 

2 9660 06 0014 ICA t v 1- M 6 Hexagon nut, M6 10 

3 9670 06 1208 A fal 7'- '47t7KJI, 1- M 6 X 12 Hexagon socket head bolt, M6 X12 6 

4 9710 06 0008 i slIt M 6 Spring washer, M6 8 

5 9672 06 3014 Aft]ig)l,  1- M 6 X30 Hexagon head bolt, M6 X 30 2 

6 9660 08 0014 AA --,- v I- M 8 Hexagon nut, M8 5 

7 9710 08 0008 i s11$ M 8 Spring washer, M8 7 

8 5290 86 413 v 2,  9' Bushing 2 

9 9670 08 3508 -AA 5fri471-7K/L,  1- M 8 X35 Hexagon socket head bolt, M8 X 35 4 

10 5290 52 422 A I- v i'— Stopper 4 

11 5310 86 211-1 7 Li —A Frame 1 
12 5310 87 424 E-f 12  Guide 1 
13 9670 04 1008 A A i'kilf7K)1, I- M 4 X10 Hexagon socket head bolt, M4 X 10 8 

14 5310 86 213 A -7-- Stay 1 
15 5310 87 425 ii-i' 12  Guide 1 
16 5310 86 212-1 7 1... —A Frame 1 
17 5290 87 421 A 9 V I-2  Stud 4 

18 5290 87 422 A9 V 12  Stud 4 

19 5290 32 117 A9 v 12  Stud 1 
20 5290 24 126 Rik Washer 2 

21 9670 08 1608 7:11V1-01J-71i)l. I- M 8 X16 Hexagon socket head bolt, M8 X 16 2 

22 5290 87 431-1 Ai§az: Oil receiver 1 
23 5310 87 423 )54 F Guide 1 
24 5290 87 423 ii-f F Guide 1 
25 5290 87 441 ;Eli*. Oil receiver 1 
26 5290 89 616 7'517- sy F- Bracket 2 

27 9710 05 0008 i *JA$ M 5 Spring washer, M5 10 

28 9642 05 1014 1- •</.1\ -') M 5 X10 Small pan head screw, M5 X 10 6 

29 95 115 Switch cover 2 

30 95 111 A-( Switch 2 

199 



7 L'-11I 200 FRAME SECTION 



7  
FRAME SECTION 

*.lcoms,fmt*A -eittist.- -c**t/vo -c. 
Note: When ordering items marked * indicate the set numbers becouse they are available in set cm 

NO * 
PARTS NO. lifs r1:13 t 4 PARTS NAME *- 

SET NO. COMPONENT PARTS NO. 
411 
Q'ty 

31 9716 04 0014 ni 4 Plain washer, M4 4 

32 9642 04 2514 M 4 x25 Small pan head screw, M4X 25 4 

33 95 338 A-f (230VHI) Switch (for 230V) 2 

34 9642 04 1014 M 4 X10 (230Vf11) Small pan head screw, M4X10 (for 230V) 2 

35 9642 05 3014 t/‹. /1\*.; M 5 X30 Small pan head screw, M5 x 30 4 

36 5310 87 451 ii-( f Guide 1 

37 9410 40 1408 7
1
) i ' t i 04 X14 Spring pin, 04X14 1 

38 5310 87 452 l Guide 1 

39 5310 61 411 i7 l Bracket 1 

40 96 523 24 'y Switch 1 

201 



WINO • 202 DRIVING AND DRIVING SHAFTS SECTION 



OfiflaitillaCrittS L -e*t- AJO)-e, •:1  FitlitTac VCT 
Note: When ordering items marked * indicate the set numbers becouse they are available in set only 

PARTS NAME # 
SET NO. COMPONENT PARTS NO. 

Nz 
Q'ty 

Shaft 1 

Hexagon socket head set-screw, M6 X12 2 

Holder 2 

Bearing 6003ZZ 4 

Sprocket 1 

Hexagon socket head set-screw, M6 X 6 2 

Cam 1 

Sprocket 1 

Small pan head screw, M5 X10 4 

Spring washer, M5 8 

Cover 1 

C-Ring, C-12 2 

Washer 2 

Roller 2 

Bearing 6001ZZ 4 

C-Ring, C-28 2 

Stud 2 

Spring washer, M10 4 

Hexagon nut, M10 4 

Cover 1 

Washer 8 

Hexagon socket head bolt, M6 X20 12 

Spacer 1 

Cam 1 

Plain washer, M6 2 

Small pan head screw, M5 x16 4 
Bracket 1 
Taper pin, 05 X 36 1 

Sprocket 1 

Spacer 1 

203 

Agth  • ath 
DRIVING AND DRIVING SHAFTS SECTION 

NO. giS rflp tft PARTS NO. 

1 5310 87 210 I- 

2 9684 06 1208 IC 7'"k471-.±. M 6 X12 

3 5300 87 214-1 * )t,3t—  

4 90 315 7 1)  /‘ 6003Z Z 

5 5300 87 213 J'1:1 17- v 

6 9684 06 0608 M 6 x 6 

7 5310 87 522 t L. 
8 5300 87 212 77P 1=1 /7- sy 

9 9642 05 1014 1-•</.1\4s'.)  M 5 X10 

10 9710 05 0014 M 5 

11 5310 87 453 /S— 

12 9722 12 0008 C .s./ C-12 

13 5290 29 311 

14 5310 87 163 —5—  
15 90 204 '- 7') .1, 6001 Z Z 

16 9723 28 0008 C C-28 

17 5310 87 162 sY F 

18 9710 10 0008 i tsat M10 

19 9660 10 0014 Icittv E- M10 

20 5310 87 454 

21 5290 23 113 

22 9670 06 2008 PrAilt7t01, M 6 X20 

23 5300 87 512 — — 

24 5310 87 511 

25 9716 06 0014 M 6 

27 9642 05 1614 /-"</1\*i3 M 5 x16 

28 5300 87 115-1 V.55V 

29 9411 50 3600 05X36 

30 5300 87 113 7-J'1=1 /7 •Y 

31 5300 87 118 



CM* • titibOiff! 204 DRIVING AND DRIVING SHAFTS SECTION 



WE) btfh 
DRIVING AND DRIVING SHAFTS SECTION 

*Z011341.1t*ATItiSS LT*"*.t/.0T, 1z *-0}T;t3Z L -CT 
Note: When ordering items marked * indicate the, set numbers becouse they are available in set 01 

NO. * -9- 

PARTS NO. III t PARTS NAME SET NO. COMPONENT PARTS NO. Q'ty 
32 9648 05 1014 M 5 X 10 Small flush head screw, M5 X 10 6 
33 5290 26 124 •<7 .1/1.)3/ — Bearing cover 2 
34 90 207 '<7') .1/ 6203L LB Bearing 6203LLB 2 
35 5300 87 116-1 i5 Jr is Bracket 1 
36 9660 06 0014 itt M 6 Hexagon nut, M6 2 
37 9684 06 2008 70VA M 6 X 20 Hexagon socket head set-screw with sharpened end, M6 X 20 2 
38 5300 87 131 )1-1 I: Guide 2 
39   5290 87 140 I.,— I- Plate 2 
40 9411 50 3200 -7--/— to:. 0 5 X 32 Taper pin, 05 X 32 1 
41   5300 87 112 7P I=1 )7' V I- Sprocket 1 
42   5300 87 121 *A7 — Gear 1 
43   9721 10 0008 E 9 f E-10 E-Ring, E-10 2 
44   5290 29 311 Washer 2 
45   5290 43 112 —  Gear 2 
46   5290 37 121 Bushing 2 
47 5290 86 111 A9 V I: Stud 2 
48   91 250 1- )143 Oil cup 2 
49   9721 15 0008 E :./ 1‘ E-15 E-Ring, E-15 1 
50   5300 86 113 E1110.9 Impression cylinder gripper cam 1 
51   5310 87 111 '7 I- Shaft 

205 



-  V- /<-Iffi  206 CHAIN GRIPPER SECTION 



• 'y/ - 
CHAIN GRIPPER SECTION 

*Lcosaatiout -eittAri,-ett*tA,co -c, tvi-144-TaAt..-CTO. 
Note: When ordering items marked * indicate the set numbers becouse they are available in set o 

NO. * 
PARTS NO. INS 41, PARTS NAME F- 

SET NO.  NO. 
#111 Mt it 

COMPONENT PARTS NO. Q'ty 

1 5300 87 410 Chain 2 

2 5300 87 312 15 17-  Bracket 3 

3 9684 05 0508 1, M 5 X 5 Hexagon socket head set-screw, M5 X5 18 

4 9721 04 0008 E ') >1' E-4 E-Ring, E-4 3 

5 90 203 '<7').> 625Z Z Bearing, 625ZZ 3 

6 5,:,90 87 316 7—L. Arm 3 

7 5290 87 317 A9 'y Stud 3 

8 9710 05 0008 ii•4sat M 5 Spring washer, M5 3 

9 9660 05 0014 t F- KA 5 Hexagon nut, M5 3 

* 10 5310 87 314 t" F• Shaft 5310 87 310 10 • 11 • 23 3 

*11 52W 87 31C V‘ Gripper stand 5310 87 310 10 • 11 • 23 15 

12 9410 30 2008 A7°1) >1'e> 93 3 X20 Spring pin, 03 X 20 9 

13 5290 87 324 .th,4  )3 5— Lock collar 3 

14 9670 05 1001 APO3t7liJI, M 5 X 10 Hexagon socket head bolt, M5 X10 12 

15 5290 87 315 t — Collar 3 

16 5310 87 313 F• Shatt 3 

17 5290 87 321 A7° ').> Spring 6 

18 5290 87 323 7° > 9"tiJI,31" — Spring suspender 6 

19 5290 87 318 1' 1) Gripper 15 

21 9670 06 2008 1014Vitst*/1" M 6 X20 Hexagon socket head bolt, M6 X 20 15 

22 5300 87 311 j.5 17" Bracket 3 

k 23 5290 87 322 j'7 17- 'y Bracket 5310 87 310 /0 • 11 • 23 3 

24 9410 30 1608 03 X16 Spring pin, 03 X16 15 

25 90 853 tit* >9 Joint link 6 

207 



ft± if urn 208 STAND LIFTING DRIVING SECTION 



f=t  Yuan 
STAND LIFTING DRIVING SECTION 

ofaAttilm-ettisaL Aøc, I/CT 
Note: When ordering items marked * indicate the set numbers becouse they are available in set or 

NO. PARTS NO. t PARTS NAME It * 
SET NO. COMPONENT PARTS NO. Q'ty 

1 5290 88 194 -*-V— Gear 1 

2 5290 89 219 ,( 9/1, Bushing 4 

3 5290 88 193 A9 I: Stud 1 

4 5290 89 216 l i Pin 1 

5 5290 89 217 1) >9 Link 1 

6 5290 89 218 t L. Cam 1 

7 5290 89 215 5 Crank 1 

8 9684 06 0608 7:1115'‘14..th,( M 6 X 6 Hexagon socket head set-screw, M6 X 6 8 

9 5290 89 213 7 I- Shaft 1 

10 9642 05 1614 M 5 X16 Small pan head screw, M5 X16 3 

11 9710 05 0014 M 5 Spring washer, M5 10 

12 5290 89 211 ,<7 >Vtil•Y— Bearing holder 1 

13 90 211 '<7')> V 6202Z Z Bearing, 6202ZZ 2 

14 5290 89 212 )3 —  Collar 1 

15 9723 35 0008 C ') if C-Ring, hole-35 1 

16 5300 89 214 —  Gear 1 

17 9410 30 2508 ') ifL, 03 X25 Spring pin, 03X25 1 

18 5310 89 682 Cover 1 

19 9642 05 1014 M 5 X10 Small pan head screw, M5 X10 6 

20 9721 07 0008 E >V E— 7 E-Ring, E-7 3 

21 5310 88 160 /\ Handle 1 

21 5296 88 160 Handle (Itek) 1 

22 5290 37 814 77'')1V Spring 1 

23 9660 06 0014 t F- M 6 Hexagon nut, M6 6 

24 9710 06 0008 ,s..4cgg* M6 Spring washer, M6 6 

25 90 240 ,t Bushing 5 

26 5290 88 111—i 7.5 9" Bracket 1 

27 9660 05 0014 7:111 sy M 5 Hexagon nut, M5 1 

28 5290 88 120 — Arm 1 

29 5290 51 064 AJI)>V Spring 

209 



it_thtifflhifl 212 STAND LIFTING DRIVING SECTION 



STAND LIFTING DRIVING SECTION 
*zotsaitAixt-eitisAt Lt -FL', 
Note: When ordering items marked * indicate the set numbers become they are available in set oi 

NO. iffS * 
PARTS NO. iffS PARTS NAME •.Y I-  ft -FAL in * IN It 

SET NO. COMPONENT PARTS NO. City 

59 5310 89 134 s.s/ Knob 1 

59 5296 89 134 Knob (I tek) 1 

60 5310 89 133 Knob 1 

60 5316 89 133 Knob (I tek) 1 

61 5310 89 149 Cover 1 

62 5290 89 120 Lever 1 

63 5290 89 148 t Collar 1 

64 5290 89 131-1 t l- Shaft 1 

65 9660 08 0014 t M 8 Hexagon nut, M8 1 

66 9710 08 0008 M 8 Spring washer, M8 1 

67 9716 08 0014 M 8 Plain washer, M8 1 

68 5290 89 112 ,( 9 Bushing 1 

69 5290 89 135 7I=1 )-Tv E- Sprocket 1 

70 9410 40 3208 04 x32 Spring pin, 04 X 32 1 

71 5290 89 136 A9 V I: Stud 1 

72 5290 89 137 Wheel 1 

73 5290 29 312 Washer 1 

74 5290 88 190 Gear 1 

75 5290 82 162 ,k 9 fl- Bushing 1 

76 5290 88 170 *7'.; Screw 1 

213 



214 PAPER DELIVERY TABLE SECTION 



,)14141 
PAPER DELIVERY TABLE SECTION *Loirsgotiliaccitt's v 1-114i--CASCLTTL ,

o  
Note: When ordering items marked * indicate the set numbers becouse they are available in set 

NO. 15 * -9- 
PARTS NO. 

Iff ,! PP PARTS NAME SET NO.  NO. COMPONENT PARTS NO. Q'ty 
1 5310 88 241 Paper delivery table 1 

2 91 350 Caster 4 

3 90 770 04.1X20 Round head wood screw, 964.1X20 16 

4 9716 06 0014 •T$ M 6 Plain washer, M6 16 

5 9642 05 1014 J-/</1‘4.- M 5 X10 Small pan head screw, M5 X10 11 

6 9710 05 0014 /q:11k M 5 Spring washer, M5 15 

7 5310 86 412 Cover 2 

8 5310 86 334 Bracket 1 

9 5290 86 415 /‹—A Base 2 

10 5290 14 111 7K/1, Bolt 2 

11 9660 10 0014 7KAtv I- M10 Hexagon nut, M10 2 

12 5310 86 332 /7-  'Y Bracket 1 

13 5310 44 314 A /7' — )1,* Scale plate 1 

14 5310 86 320 7 s..) Foot 1 

15 9710 08 0008 / .11$ M 8 Spring washer, M8 4 

16 9670 08 1608 7:111V-047t0l, M 8 X16 Hexagon socket head bolt, M8X16 6 

17 5290 88 250 Rail 2 

18 5300 88 234 Rail 2 

19 9648 05 1014 101/.1‘ .'.) M5 X10 Small flush head screw, M5 X 10 8 

20 5290 88 220 7 Frame 1 

21 5290 88 231 A9 Stud 2 

22 9660 08 0014 t: t 'Y M8 Hexagon nut, M8 4 

23 5310 88 233 Stay 1 

24 90 836 Chain 1 

25 5290 88 210 7 L.,—.14 Frame 1 

26 5290 88 232 A 9 sYF Stud 4 

27 5290 31 117 — — Roller 4 

28 5290 31 116 Link 2 

29 9721 07 0008 E 9 .1/ E— 7 E-Ring, E-7 2 

30 5310 86 310 7 V I- Foot 1 

215 



t11 -7-  - )1,  ill  216 PAPER DELIVERY TABLE SECTION 



j.)1.11,0 
PAPER DELIVERY TABLE SECTION 

*zolifseot*A -eitkvii 1-11-iitTa3z LtF 
Note: When ordering items marked * indicate the set numbers becouse they are available in set c 

NO. PARTS NO. A 
# -g- 4fi J I 

PARTS NAME SET NO. COMPONENT PARTS NO. 
ItZ 

Q'ty 

31 5310 86 331 Bracket 1 

32 5310 86 333 Bracket 1 

33 91 838 *— A Hose 2 

34 91 211 Hose band 4 

35 9410 30 2008 A 7° ,n.ilse› 03 X20 Spring pin, 0 3 X 20 1 

36 91 220 Hose 2 

37 9642 05 1614 M 5 X16 Small pan head screw, M5 X16 2 

38 9650 05 2014 Allnd‘*•') M 5 x20 Small oval counter-sunk screw, M5 X20 2 

39 5300 12 224 Plate 2 

40 5310 17 117 Knob 1 

40 5300 17 117 Knob (I tek) 1 

41 5300 17 116 t Cover 1 

42 5290 17 115 A'i')>Vs  Spring 1 

43 5300 17 114 A e› Spindle 1 

44 5290 17 113 Valve 1 

45 9660 05 0014 itAtv E- M5 Hexagon nut, M5 2 

46 5310 87 217 Bracket 1 

47 90 856 if/#*9 Joint link 3 

48 5290 89 143 )( 51 Bushing 1 

49 9684 05 0508 APrAllt.th)( M 5 X 5 Hexagon socket head set-screw, M5 X 5 4 

50 5290 88 142 A,F 0 17- v Sprocket 2 

51 9410 40 2508 A7°11.1, ,,re, 04 X25 Spring pin, 04 X 25 2 

52 5310 88 146 Plate 1 
53 5310 88 150 z Chain 1 

54 5290 88 235 r" .1 4 I- Weight 2 

55 9414 20 2514 vie:. 02 X25 Split cotter pin, 02 x 25 2 

56 9642 03 2014 M 3 X20 Small pan head screw, M3 X20 2 

57 90 644 11141-11g* riA 3 (ME Toothed lock-washer, M3 2 

58 5310 88 145 /7 Bracket 1 

59 97 313 Micro switch 1 

217 



Mli-i--i)1,111i  218 PAPER DELIVERY TABLE SECTION 



*la•- js )14t,13 
PAPER DELIVERY TABLE SECTION 

*,:olisenuicz-cutielL-c*-tivayes 1z u-c-F oo 
Note: When ordering items marked * indicate the set numbers becouse they are available in set onl. 

' NO  PARTS NO. PARTS NAME 
-t j4" MI fit * 1111 

SET NO. COMPONENT PARTS NO. Q'ty 

60 9642 05 0814 J-,</.1‘ .) M 5 X 8 Small pan head screw, M5 x8 2 

61 5300 21 424 7°  Li — I- Plate 1 

62 98 501 Cover 1 

63 97 381 Actuator 1 

64 5310 88 141 :-' ':7 I- Shaft 1 

65 5310 12 220 /\ Handle 1 

65 5300 12 220 Handle (I tek) 1 

66 5310 86 341 t I- Shaft 1 

67 5310 86 343 17" V I- Bracket 1 

68 5300 32 568 Bushing 1 

69 5300 58 513 5 — Lock collar 1 

70 9410 30 1608 7°1) .1, t°  .1/ 03 X16 Spring pin, 03X16 1 

71 5310 86 342 a -f Joint 1 

72 5310 12 223 =*9 Grip 1 

72 5300 12 223 Grip (I tek) 1 

219 



Ki54 KO 220 SIDE GUIDE SECTION 

'  or0 
p kv.) 

01 



Kt* -f 
SIDE GUIDE SECTION tv ii-PiTaiC 1, -CF o 

Note: When ordering items marked * indicate the set numbers becouse they are available in set oi 

NO. s * 
PARTS NO. 10 *ff PARTS NAME F it 44- ill NZ It 

SET NO.  NO. COMPONENT PARTS NO. 
IN 1St 
Q'ty 

1 5290 44 241 Knob 1 

2 5290 37 513 )( 9 Bushing 2 

3 5310 89 225 Kt' 12  Side guide 1 

4 9684 05 0508 M 5 X 5 Hexagon socket head-set-screw, M5 X 5 4 

5 5290 29 315 .1E,4 t Lock coller 1 

6 5290 89 323-1 ;KA Boss 1 

7 5290 33 122 7°1) >VI/4 Spring suspender 1 

8 5290 89 325 Spring 1 

9 9660 06 0014 Aft t M 6 Hexagon nut, M6 2 

10 9670 06 2508 /11 70-;t4i)l,  F- M 6 X25 Hexagon socket head bolt, M6 X 25 1 

11 9721 10 0008 E 1) E-10 E-Ring, E-10 3 

12 5290 29 311 ggk Washer 2 

13 5310 89 311 Shaft 1 

14 5290 89 224 ') Spring 1 

15 9648 05 1014 1111/1 .). M 5 X10 Small flush head screw, M5 X10 2 

16 5290 29 222 )4  Bushing Ij 1 

17 5290 32 141 V7 IC. 1 Knob 1 

18 9721 15 0008 E E — 15 E-Ring, E-15 1 

19 5290 89 227 ;( 9 Bushing 1 

20 5310 89 320 7 1:1 Front guide 1 

21 9642 05 1614 t•</J‘*-.) M 5 X16 Small pan head screw M5 X16 3 

22 9710 05 0008 iqk M 5 Spring washer, M5 5 

23 5290 89 222 )c Bushing 1 

24 5290 89 221 ,c Bushing 1 

25 9670 06 1208 Pk tt401, M 6 X12 Hexagon socket head bolt, M6 X12 2 

26 9710 06 0008 M 6 Spring washer, M6 1 

27 5290 89 324 Spring suspender 1 

28 9642 05 1014 M 5 x10 Small pan head screw, M5 X10 2 

29 5310 89 411 — Stay 1 

30 5310 89 226 4t-f Ji F.  Side guide 1 

221 



4t-1 1")54 Kiffi 222 SIDE GUIDE SECTION 



II I& 
Q'ty PARTS NAME SET NO. COMPONENT PARTS NO. 

rts-f 1-'111 
SIDE GUIDE SECTION   

If  * NO ' PARTS NO. 

31 5310 89 412  Guide 1 

32 5310 89 223 t 7 I- Shaft 1 

223 

*LmagmtitaceittALT*-tivare, 
Note: When ordering items marked * 4  indicate the set numbers becouse they are available in set or 



t Irs  224 BACK GUIDE SECTION 



BACK GUIDE SECTION *C.10)1114,1I*AVItiSS GT* L.- TT 
Note: When ordering items marked * indicate the set numbers becouse they are available in set on 

NO. * 44-  
PARTS NO. ea 4; 4 PARTS NAME I-  it "4 ill A ft -1i• 

SET NO. COMPONENT PARTS NO. 
it ft 
Q'ty 

1 90 802 Chain 1 
2 9648 05 1014 1111/14V M 5 X10 Small flush head screw, M5X 10 4 
3 5310 89 15,1 A -7-- Stay 1 
4 5290 89 153 5 — 1- Plate 1 
5 9648 04 1014 181/.1%*--) M 4 X10 Small flush head screw, M4X10 6 
6 • 5290 89 143 )4 9 )1, Bushing 2 
7 9710 05 0008 rvi 5 Spring washer, M5 4 
8 9642 05 1014 M 5 X10 Small pan head screw, M5 X10 4 
9 5290 89 142 Aii:0- v 1- Sprocket 1 

10 9684 05 0508 A*17t4tt.th$ * M 5 x 5 Hexagon socket head set-screw, M5 X 5 5 
11 5310 89 141 *A' — 1- Gear shaft 1 
12 5290 89 145 55 IT 'Y 1- Bracket 1 
13 5290 89 147 /i' ,..) ”54 F Back guide 1 
14 9648 05 1014 .111144-) M 5 X10 Small flush head screw, M5 X10 4 
15 5290 89 146-1 / •Y )54 F Back guide 2 
16 9648 06 1214 .TIVJN*.) M 6 X12 Small flush head screw, M6 X 12 2 
17 5310 89 138 Stay 1 
18 5290 89 144-1 5 Rack 1 
19 9684 06 0608 1C,Mittit.$ M 6 X 6 Hexagon socket head set-screw, M6 X 6 1 
20 5290 89 139 3 i Rack holder 1 
21 5290 29 314 IL$ /3 Lock coller 1 
22 5290 89 152— 1 ff-fF Guide 3 
23 9686 06 2008 7.0110tittit.$ M 6 X 20 Hexagon socket head set-screw, M6X 20 1 
24 9660 06 0014 104 tvF M6 Hexagon nut, M6 1 
25 90 630 Snap pin 1 

225 



)3 , i‘ - ft!  226 COVER SECTION 



COVER SECTION *zolfsemitim-eit8su-e* t&co-e, lz, F-041-ca3ti--c-Ftoo 
Note: When ordering items marked * indicate the set numbers becouse they are available in set on 

NO. 
3B * 
PARTS NO. f40 rf'n PARTS NAME ill A * 

SET NO. COMPONENT PARTS NO. 
4ffl 
Q'ty 

1 90 813 Screw 4 
2 5300 74 064 -f > 'T— — Indicator 1 

3 5310 89 514 Cover 1 

3 5316 89 514 Cover (I tek) 1 

4 5300 71 156 e Pin 10 

5 5300 71 155 Bracket 6 

6 9710 05 0008 / 4k.gg* M 5 Spring washer , M5 12 

7 9642 05 1014 •</1%*') M 5 x10 Small pan head screw, M5 X10 4 

8 5290 89 512 -f > /7" — 9 — Indicator 1 

9 5290 89 514 -f > 17" — 9 — Indicator 1 
10 5300 72 021 A 9 •Y F Stud 4 

11 9660 06 0014 M 6 Hexagon nut,. M6 4 

12 9648 03 0614 .1111/.1%* M 3 X 6 Small flush head screw, M3 X 6 20 

13 5310 89 612 t ii'— Cover 1 

14 5310 89 681 ,5 Jr 'Y 1- Bracket 1 

15 9642 04 1614 t ,‘' ,1%*.i. M 4 X16 Smal pan head screw, M4X 16 2 

16 9648 05 1014 1111/1Ak'..; M 5 X10 Smal flush head screw, M5 X10 2 

17 9660 04 0014 M 4 Hexagon nut, M4 2 

18 9710 04 0008 gg* rvi 4 Spring washer, M4 4 

19 5310 32 119 — 'J — — Rotary stay 1 

20 5300 54 332 — Collar 1 

21 9642 04 1014 t•</14 M 4 X 10 Small pan head screw, M4X 10 2 

22 5290 89 613 -f y kj.L Switch cam 1 

23 5295 89 670 Bracket (for 230V) 1 

24 5295 75 031— 1 Cam (for 230V) 2 

25 9684 05 0508 APV/V4Itih)( M 5 X 5 Hexagon socket head set-screw, M5 X 5 2 

26 91 300 Hinge 4 

27 5300 53 213 E.: Knob 1 

28 5310 89 641 I- Plate 1 

29 5290 89 624 A-f Switch cam 1 

227 



t ,C-1113  228 COVER SECTION 



COVER SECTION 
* ,-.-.0immit*AvittswiL -eit* -tkorc, 1- .4.-easc L.N„ 
Note: When ordering items marked * indicate the set numbers becouse they are available in set or 

NO. # 
PARTS NO. MS t *IF PARTS NAME 61 f8c 

SET NO.  NO. COMPONENT PARTS NO. City 

30 9648 04 1014 2.4%* M 4 x10 Small flush head screw, M4 X10 6 

31 9642 03 0614 M 3 x 6 Small pan head screw, M3 X 6 4 

32 5310 89 511 (it) Cover (blue) 1 

32 5310 89 512 (I) Cover (yellow) 1 

32 5310 89 513 /3 A— Cover 1 

32 5316 89 511 Cover (Itek) 1 

33 5295 89 631 Plate 1 

34 5310 89 614 Cover 1 

35 5310 89 615 '517 F Bracket 1 

36 9716 06 0014 4LS* M 6 Plain washer, M6 1 

37 9642 06 1614 f'</J%*:.3 M 6 X16 Small pan head screw, M6 X16 1 

38 5295 89 632 Plate 1 

39 5295 89 660 Bracket (for 230V) 1 

40 5295 89 634 Plate 2 

41 9710 03 0008 M 3 Spring washer, M3 4 

42 9660 03 0014 1'0111' M 3 Hexagon nut, M3 4 

43 5310 89 633 )3/ — Cover 2 

44 9716 05 0014 M 5 Plain washer, M5 4 

45 5310 89 524 Cover 1 

45 5316 89 524 Cover (Itek) 1 

46 5310 89 521 t/— (IF) Cover (blue) 1 

46 5310 89 522 ))/ — (I) Cover (yellow) 1 

46 5310 89 523 Cover 1 

46 5316 89 521 Cover (Itek) 1 

46 5310 89 531 (If • 230V E Cover (blue . for 230V) 1 

46 5310 89 532 )3/ — (It • 230V RI) Cover (yellow . for 230V) 1 

46 5310 89 533 /3/ — (230V IN) Cover (for 230V) 1 

46 5316 89 531 Cover (Itek . for 230V) 1 

47 5310 89 611 V' 5 JT •Y Bracket 1 

48 5310 74 075 — Indicator 1 



151 9 EDWASIIM 
RY061 

X 7101 
II 16 30 30 7101 
X lig30 IX 7532 
3016 )13030 7464 V. Wl +filKfifislia V 7 —49 XX (052)763-1301 
* 98 30 ig 7812 116IMM*244*-1444 3 —4 —40 Xig (092)473-0781 
114  64 * lg 7983 4422+1-5 3 — 2 —14414 En. XX (0222)95-1383 
22 * 3018 7370 41441*/918*-  2 — 3 118 (0273)25-0960 
ri; a, 30 lg 7736 22ill 16264914* 3 — 7 —29 XX (082)823-0068 
t 2 * 48 7330 XX 55t412-1 —4702 El EJL. XX (0486)51-6820 
* X 48 7221 2116 #4.*1111gB11415— 5 XX (045)312-2766 

2 t 48 7963 1864165111 2 —11-28 XX (0249)22-6960 
S 550 E11.1 

81 111 ffi 7604 AIM 4.7141ZA4 ,148.7_- *_til. Mt (075)211-8831 
*414198 

I * * 18 7760 18 k)Th*E11735— 3 XX (0878)66-1051 
96R**88 7420 IMP,M*i& L.) 5-1-4 XX (0542)52-7739 
• * • Aff 7920 2A'MY04414r 5 — 2 OUR e(1, 118 (0762)67-3128 
44* * 88 7862 ****E113*117 2 —12— 3 XX (0963)87-2967 

AMUR 1 1411. 
/91.**1188 7890 191.187881 1 — 6 —11 XX (0992)54-8780 
R.** * 96 7064 41.11***E4t7**27-12 XX (011)644-2431 
*2 2 X ffi 7030 iir a.m*Pir 5 —8 —19 XX (0177)77-5283 

* It 88 7011 0(1116*1011411472-16 118 (0188)63-4021 
-•) !IEfilt 

9664 It it 48 7702 PhilfiliAlh12-25-101 XX (0862)63-9530 
SIN X 48 7020-01 11181$119111 3 —15— 5 118 (0196)62-5121 
111  I 18 7380 Alfi-t1141141053 XX (0262)27-6773 

VE181111* 7320 47  85**t *1 —7-20111 X EA- VS (0286)24-5747 
*22 649896 7793 6441.114044 2 —4 —21 XX (6899)22-7216 

230 

**11471-t1166941.81 3 —15-1 XX (03) 257-1211 
**44±1X(13Z044.93 3 —15— 1 XX (03) 257-1241 
tlIg 12/111KII1 4 — 2 —30 XIS (06) 395-1313 

la 7C to4 

PRODUCED BY 

ug—e *ag mvai 
X 7726 22*(216 =131E144117762 .1815 (0847)41-4111 

S 0i 7101 **411+ft96269144(03 3 —15— 1 1115 (03) 257-1500 

151 rival umrrED 
762 MESAKI-CHO,FUCHU-SHI, 
HIROSHIMA-KEN, 726, JAPAN. 
PHONE (0847)41-4111 
TELEX 645701 RYOBI J 
CABLE ADDRESS 
RYOBILTD FUCHUHIROSHIMA 

Dec. '83 Rev.4 HK55301208 
Printed in Japan 


	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17
	Page 18
	Page 19
	Page 20
	Page 21
	Page 22
	Page 23
	Page 24
	Page 25
	Page 26
	Page 27
	Page 28
	Page 29
	Page 30
	Page 31
	Page 32
	Page 33
	Page 34
	Page 35
	Page 36
	Page 37
	Page 38
	Page 39
	Page 40
	Page 41
	Page 42
	Page 43
	Page 44
	Page 45
	Page 46
	Page 47
	Page 48
	Page 49
	Page 50
	Page 51
	Page 52
	Page 53
	Page 54
	Page 55
	Page 56
	Page 57
	Page 58
	Page 59
	Page 60
	Page 61
	Page 62
	Page 63
	Page 64
	Page 65
	Page 66
	Page 67
	Page 68
	Page 69
	Page 70
	Page 71
	Page 72
	Page 73
	Page 74
	Page 75
	Page 76
	Page 77
	Page 78
	Page 79
	Page 80
	Page 81
	Page 82
	Page 83
	Page 84
	Page 85
	Page 86
	Page 87
	Page 88
	Page 89
	Page 90
	Page 91
	Page 92
	Page 93
	Page 94
	Page 95
	Page 96
	Page 97
	Page 98
	Page 99
	Page 100
	Page 101
	Page 102
	Page 103
	Page 104
	Page 105
	Page 106
	Page 107
	Page 108
	Page 109
	Page 110
	Page 111
	Page 112
	Page 113
	Page 114
	Page 115
	Page 116
	Page 117
	Page 118
	Page 119
	Page 120
	Page 121
	Page 122
	Page 123
	Page 124
	Page 125
	Page 126
	Page 127
	Page 128
	Page 129
	Page 130
	Page 131
	Page 132
	Page 133
	Page 134
	Page 135
	Page 136
	Page 137
	Page 138
	Page 139
	Page 140
	Page 141
	Page 142
	Page 143
	Page 144
	Page 145
	Page 146
	Page 147
	Page 148
	Page 149
	Page 150
	Page 151
	Page 152
	Page 153
	Page 154
	Page 155
	Page 156
	Page 157
	Page 158
	Page 159
	Page 160
	Page 161
	Page 162
	Page 163
	Page 164
	Page 165
	Page 166
	Page 167
	Page 168
	Page 169
	Page 170
	Page 171
	Page 172
	Page 173
	Page 174
	Page 175
	Page 176
	Page 177
	Page 178
	Page 179
	Page 180
	Page 181
	Page 182
	Page 183
	Page 184
	Page 185
	Page 186
	Page 187
	Page 188
	Page 189
	Page 190
	Page 191
	Page 192
	Page 193
	Page 194
	Page 195
	Page 196
	Page 197
	Page 198
	Page 199
	Page 200
	Page 201
	Page 202
	Page 203
	Page 204
	Page 205
	Page 206
	Page 207
	Page 208
	Page 209
	Page 210
	Page 211
	Page 212
	Page 213
	Page 214
	Page 215
	Page 216
	Page 217
	Page 218
	Page 219
	Page 220
	Page 221
	Page 222
	Page 223
	Page 224
	Page 225
	Page 226

